
This parts list also includes the Optional accessories Dec.'91 

 

NP Unit 
Ryobi 512, 
Ryobi 520. 520H ) 
Ryobi 522. 522H. 524 

Numbering & Perforating Unit 

RYOB1• 

 

  

  



_,-' 



gkeFtijj  Operation side 

* a .1/ # 1-4- 5521 Z 850 0A'-- 0-101t, *VI 
lz1Bz 
Some parts in the Section No. 5521Z 850 will be mounted 
on the parent press. 

650 260 

710 450 

Machine model No. : 5517 Z, 5521 Z ,'5521 G 

440 
460 

810 
820 
860 

830 

510 
520 

5521Z 

620 

660 

210 
220 

630 

250 

650 

410 
470 

230 
240 





/< ,  7 '-La 

ta fig 

- > 5 ') 1 1 ) 

-f > 1111 

it 5E11 , 

N Paz%) Ha MitilIffal 

1913 in -14 

SECTION INDEX 
a ://SECTION 

Bed, Frame sction 110 

Main section 210-260 

Chain delivery section 410-470 

Ink section 510-530 

Electrical section 610-630 

Lubrication, Accessories section 650-660 

Cover section 710-720 

NP unit mounting parts on parent 
press section 

810-860 

Part number index 



Copyright ©1989 Ryobi Limited. All rights reserved. This manual may not be duplicated, 
reproduced or transmitted (in whole or in part) in any form or by any means, electronic 
or mechanical, (including without limitation photocopy, facsimile, recording or arly infor-
mation storage and retrieval system)without the prior written consent of Ryobi Limited. 

Disclaimer of Warranties (Express or implied). While due care has been taken in the pre-
paration of this manual, Ryobi Limited makes no representation or warranties with respect 
of the adequacy or accuracy hereof and specifically disclaims any implied warranties of 
merchantability or fitness for any particular purpose. Further, Ryobi Limited reserves the 
right to revise this publication and to make changes (both substantial and insubstantial 
in nature) in the contents hereof from time to time hereafter without obligation of Ryobi 
Limited to notify any person or organization of such revisions or changes. 

Safety Warning. Safety devices have been installed for your protection and safety. 
The removal, disconnection or alteration of any safety guard, protective cover, safety 
interlock or other safety or protective device comprising part of the equipment described 
herein poses-  an undue safety hazard. 

Disclaimer of Liability. Ryobi Limited disclaims any responsibility or liability for personal 
injury, death or property damage caused by or arising out of (1) the removal, disconnection 
or alteration of any safety guard, protective cover, safety interlock or other safety or 
protective device comprising part of the equipment described herein, or (2) the failure 
of the person or persons operating the equipment described herein or servicing or repairing 
the same to observe all operating and safety procedures and warnings contained herein. 

Warning /  

1 This manual may not be copied partially or fully without the permission of 

Ryobi. 

2  The contents of this manual are subject to change without notice. 

3  This manual's contents have been carefully checked but if you notice 

something that is unclear, a mistake, or something is left out, please contact 

Ryobi. 

4 . We are not responsible for any machine poor operation results. 

1. PkV4Y- op —MI „ „M"C -  t 

2. copj , U -t.41,6 Lh4) 

3. 1.--CfrA W—f4c-VczA"M" , 

Lir,:  pRP,A\--ht 

4. ICEE.P,AtrA0)%*1,-,z-Do --Cd, 31,14,1- 7'),7 6 ---Mlfilf`t4DZ L 7  

S)  I-4-0)--e,fT4CF 



Numbering & Perforating Unit 

NP Unit 
Ryobi 512 
Ryobi 520. 520H ) 
Ryobi 522. 522H. 524 

LIST PARTS 

NP51. NP52 (Standard type) 

NPE51. NPE52 (Economy type) 





It Ltblz." 
Loittni, 9  —t'FPV.144N-3""A"o_ElitTA4b, L'S0 -11-. 

or)/ — 9 A b I/ 

PREFACE 
Thank you for purchasing our offset press. 
Please use this parts list when ordering any parts or consulting 
a service technician. 

NP51 • NPE51 • NP52 • NPE520) 4 Oifitg$11- -Cv \ 
Z-R,0104)111fESpnr, , 
(1#40* tOnrill it, 4 100142111-c--4--.) 

This parts list includes four models, the NP51, NPE51, NP52 and NPE52. 
The exclusive parts for the each model are indicated by the model name. 
( For the parts that are common on all four machines, no model name is listed. 



NP51 • NPE51 • NP52 • NPE52 

• NP51 • NPE51/t, Ryobi F . 
NP52 • NPE5241, Ryobi 520, 520H, 522, 522H, 524):11NP.=,==ri 1-  

• NP51 • NP52, -( 1\113.---:-- ,y 
NPE51 • NPE52d, .m= I —374 .7` NPc=sy 1 T't. 

No. *1? On t 

NP51 , NP52 NPE5 I , NPE52 

:-/ifilrf'n# ,g- 

1 
-f •' - NY'71',', -f '. --7A-- -)--.1:/- 

-, —, -f './-'. — 1 ——  0 x 0'" 5521 59 100 

2 -f .:/ -f-XC-  t2 — — 2* 1* O*2  
i *igiinwift 

5521 56 400 

3 - - --/-N12-- --- 2* 1* 0 
1*10J3iiTlit 

- 5521 57 140 

4 -f :/ -Ri._ P —,—  2* 1* 
(-, .._, 

1*i0/inTit5 
5521 51 130 

5 1=T - .-.  -W?/k  0 X 0*3  5521 65 110 

6 4Ai —  7 A-  I,— --t •.7 ts 0 x 0 5521 28 200 

7 CD 9 ly A —t121.-1);IE4fi n 0 x x 

8 
MON/OFF II f ** ._) n 

 
x 

0 5521 27 400 

9 .7 I, —RN 0 x 0 5521 11 590 

10 -, —A7°1--1•,— 0 x 0 5521 11 150-1 

11 i-\.- 7 1-4-, —/—)i-1 r 0 x n 5517 28 270 (NPE51) 
5521 28 270 (NPE52) 

12 VW11,7 0 x 0 5522 44 140 

13 {Affi5U75 7 4 )1/ ..1, L lt ,7-i-ir 19 t 0 x 0 5521 65 200 

14 
[G-40j 5521 

2 a 1 01 0 

5521 02 210 (3 =, -7.T.) 
5521 03 210 (3 ti)/ 12 ) 

04 210( , ) 
5521 04 210 /12) 

15 ti, l't-A 21I1 1{ 0 5481 93560-2 

16 --)-:// 19:/Y-7 ,,1- 9 : Y 21I 115 0 5521 24 150 

17 Nt1'-7,1-1/—--- 211 1{IN 0 5521 28 110 

*1 4 1,11)- GLIt, 4 :,.-0C1=t 

*2 4 -f‘XU —a) Er 9 f-1-1(tVL- Gt, 
*3 12 - --7-- 4g0 Er 19 f,J-01,L-  Gt, 4 1=1 ----, 4 t=t —,— ffi:L,W-c;1-. 



Details of the NP51, NPE51, NP52 and NPE52  

• The NP51 and NPE51 are NP units for the Ryobi 512. 
The NP52 and NPE52 are NP units for the Ryobi 520, 520H, 522, 522H and 524. 

• The NP51 and NP52 are the standard type NP units. 
The NPE51 and NPE52 are the economy type NP units. 

No. Items 

NP51, 14P52 
(Standard type) 

NPE51, NPE52 
(Economy type) 

Standard 
accessory 

Standard 
accessory Option Option part No. 

1 
Ink fountain, ink fountain roller 
and ink ductor roller 

YES NO YES*1  5521 59 100 

2 Ink oscillating roller 2 pcs. 1 pc. YES*2  
1 roller can be ordered. 

5521 56 400 

3 Ink form roller 2 pcs. 1 pc. YES 
1 roller can be ordered. 

5521 57 140 

4 Ink distributor roller 2 pcs. 1 pc. YES 
1 roller can be ordered. 

5521 51 130 

5 Roller clean-up device YES NO YES*3  5521 65 110 

6 Cross perforator set YES NO YES 5521 28 200 

7 
CD gripper predetermined 
position stop function 

YES NO NO 

8 
Automatic form roller 
ON/OFF mechanism 

YES NO 
(Lever operation) 

YES 5521 27 400 

9 Powder spray device YES NO YES 5521 11 590 

10 Base plate for NP unit YES NO YES 5521 11150-1 

11 Shaft type paper guide YES NO YES 
5517 28 270 (NPE51) 
5521 28 270 (NPE52) 

12 Delivery table dolly YES NO YES 5522 44 140 

13 NP positioning film & table YES NO YES 5521 65 200 

14 
Numbering box 

iGothic 3/16" _I 
2 pcs. 1 pc. YES 

5521 02 410 (S. F) 
5521 03 410 (S. B) 
5521 04 410 (C. F) 
5521 04 410 (C. B) 

15 Numbering cam 2 pcs. 1 pc. YES 5481 93 560-2 

16 Mounting ring 2 pcs. 1 pc. YES 5521 24 150 

17 Vertical perforator 2 pcs. 1 pc. YES 5521 28 110 

*1 When mounting the "Ink fountain, ink fountain roller and ink ductor roller" , "Ink oscillating roller" and "Ink 
distributor roller" will be required. 

*2 When mounting the "Ink oscillating roller" , "Ink distributor roller" will be required. 

*3 When mounting the "Roller clean-up device" , "Ink oscillating roller" and "Ink distributor roller" will be required. 



**0D*1,:k t >#-L 

/ --.%Y 1- 01t1.\ - 

1.  -t  z,9 ># -14•1  

.7_ 0/i'— v 1) Af-ft, 44 0--C-(5A VALTOt. 
-1-41-fh17_511-tT1ffihtz45AH:Rit6ttit**t.'t99>*WLDITU41. 

(M) 

5521Z 110 

Rita7T7t. 

* -t / 1t, MOIL -t9 

2. 1) I- ODRA", 13 
1) %fp , /3q1191-zoit-g- 

4L-tzLNSrf'n 

2) gflif'n #- /34)75\ -D -c C , zlzitt)tt -C OZ75\14Pfibq-a L
) t".: 041t 



How to use the parts list 
1. Section number 

This parts list is divided into machine sections and each section has a number. 

(Example) Section number 

5521Z 110 
The section number 

The machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Part to replace 
Find the section number needed 
on this illustration of the machine. 

 

 

 

91 926 

  

2) To find the section number and the position identificaiton number 
of the part in the illustration when knowing the part number 

   

  

 

To find the section number and 
the position identification number 
use the part number index at the 
end of this manual. 

   



/ CONTENTS 

*7-9 10 .70-COZ1t 9 a >ft, NP51/NPE51, NP52/NPE52 -f.41,•ftl,0*AMA -Ct. 
. .  .  .  . .  

The section with the * mark indicates the exclusive parts of the NP51/NPE51 and the NP52/NPE52. 

Section No. Section name 
Page 

*5517 Z 110 

*5521 Z 110 

< K, 7 — fg3 > 

z<sy , 7 L.,-1(NP51/NIPE51) 

•y F, 7 1..-1_4(NP52/NPE52) 

<*ttgill> 

<Bed, Frame section> 

Bed, frame (NP51/NPE51)  

Bed, frame (NP52/NPE52)  

<Main section> 

10 

14 

*5517 Z 210 Eljp(NP51/NpE51) Impression cylinder (NP51/NPE51)  18 
*5521 Z 210 E(NP52/NPE52) Impression cylinder (NP52/NPE52)  22 
*5517 Z 220 EARAPAtt(NP51/NPE51) Cylinder ON (NP51/NPE51)  26 
*5521 G 220 JiNt JJI4 A tL(NP52/NPE52) Cylinder ON (NP52/NPE52)  32 

5521 G 230 I- Numbering shaft  38 
5521 Z 240 t:// : 9)J./...4gib Numbering cam drive  42 
5521 Z 250 — Cross perforator  46 

*5517 Z 260 0/ t‘-f FM —7 —(NP51/NPE51) Vertical perforator, guide roller (NP51/NPE51)  50 
*5521 Z 260 gt/ -7tL'——   , )S-{Fl:1-5—(NP52/NPE52) Vertical perforator, guide roller (NP52/NPE52)  54 

<Chain delivery section> 

*5517 Z 410 9 ji r(NP51/NPE51) Back guide (NP51/NPE51)  58 
*5521 Z 410 / s.y i )5 F(NP52/NPE52) Back guide (NP52/NPE52)  62 
*5517 Z 420 7 ci , Fz'(NP51/NPE51) Front, side guide (NP51/NPE51)  66 
*5521 Z 420 7D > ,  +j- 12 E4 r(NP52/NPE52) Front, side guide (NP52/NPE52)  70 

5521 Z 430 th Delivery table lifting  74 
5521 Z 440 Delivery shaft  78 

*5517 Z 450 *fa -ft(NP51/NPE51) Delivery table (NP51/NPE51)  82 
*5521 G 450 YME -(-4(NP52/NPE52) Delivery table (NP52/NPE52)  86 
*5517 Z 460 sy j' —(NP51/NPE51) Gripper (NP51/NPE51)  90 
*5521 Z 460 ,y i —(NP52/NPE52) Gripper (NP52/NPE52)  94 

5521 Z 470 Lamp, air blower, spray  98 

.>*S1> <Ink section> 

5521 Z 510 Ink fountain roller  100 
5521 G 520 4  Ink oscillating roller  106 
5521 G 530 Ink form roller  112 

<Mgf-ii31> <Electrical section> 

5521 G 610 $114P7K •.$) Control box  116 
*5517 Z 620 #44'Fi< )1.(NP51/NPE51) Operation panel (NP51/NPE51)  118 
*5521 Z 620 tgeFi l,(NP52/NPE52) Operation panel (NP52/NPE52)  120 

5521 Z 630 tr*X11* Static eliminator  122 

t://


Z 810 

Z 810 

< N Ra = v I- a 1.) it it FIISing > <NP unit mounting parts on parent press section > 

--7 IJ / I) —ft(NP51/NPE51) Delivery shaft (NP51/NPE51)  

52  9 i 1) —01(NP52/NPE52) Delivery shaft (NP52/NPE52)  

Z 820 7 0 s., h /54 K , s., 5-1/ (NP52/NPE52) Front guide, ink fountain (NP52/NPE52)  

Z 830 I 7 — 7 1-1 7 — , A 7°  t.,— (NP51/NPE51) Air blower, spray (NP51/NPE51)  

Z 830 m7 — 7E17 —, A 7°  ii— (NP52/NPE52) Air blower, spray (NP52/NPE52)  

Z 840 7 L. —12„ t/—(NP51/NPE51) Frame, cover (NP51/NPE51)  

Z 840 /< s.% K , 7 I., — ./.4(NP52/NPE52) Bed, frame (NP52/NPE52)  

G 850 MN* v 9 x(NP52/NPE52) Control box (NP52/NPE52)  

Z 860 t i —(NP52/NPE52) Cover (NP52/NPE52)  

146 

150 

154 

156 

158 

160 

164 

166 

170 

/ CONTENTS 

t a >*-R 
Section No. Section name 

Page 

< Fn;Eh , Pt pPil S 1> <Lubrication, Accessories section > 

5521 Z 650 titli 

5521 Z 660 pflapiT'n 

Lubrication  124 

Accessories  126 

<Cover section> 

*5517 Z 710 jj i —(NP51/NPE51) Cover (NP51/NPE51)  130 

*5521 G 710 t i —(NP52/NPE52) Cover (NP52/NPE52)  134 

*5517 Z 720 jj i —(NP51/NPE51) Safety cover (NP51/NPE51)  138 

*5521 Z 720 t A —(NP52/NIPE52) Safety cover (NP52/NPE52)  142 

*5517 

*5521 

*5521 

*5517 

*5521 

*5517 

*5521 

*5521 

*5521 

> <Part number index> 



NI'Di/NPL71 
BED. FRAME 
NP51/NPE51 

SECTION 



1"Vh".71)-L 
NP51/NPE51 

BED. FRAME 
NP51/NPE51 

I 5517Z 1 SECTION NUMBER 11U  
SECTION 

*.LCDfil3A( lItiA€1_, - 1-q-A,CYC, iy F L 
Note.  When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. nifb n/4$/a* PART NAME 
COMPONENT PARTS NO. City 

5517 11 330 449"- SUB ASSY HOLDER SUB ASSY 1 

82-84 

5517 11 340 VTi ASSY KNOB ASSY 1 

78-80 

5521 11 1 30 4310`N- SUB ASSY HOLDER SUB ASSY 4 

54,57 

1 5521 11 212-3 71)-L (NOPS) FRAME (NOPS) 1 

2 9670061608 Vh"YhVIlds M6X16 SOCKET BOLT M6X16 34 

3 9670052208 9b*Vh*"11,h M5X22 SOCKET BOLT M5X22 4 

4 9670062008 9b- Vhiti"IDF M6X20 SOCKET BOLT M6X20 13 

5 9670062208 V7Vhai"lbh M6X22 SOCKET BOLT M6X22 28 

6 5517 11 312 HOLDER 1 

7 5430 34 453 hi- COLLAR 2 

8 9684050508 h)t,D" M5X5 SET SCREW M5X5 4 

9 5521 11 314 ADFNI) HANDLE 2 

1 0 9684050608 h$VP M5X6 SET SCREW M5X6 2 

11 5521 11 315 t°D PIN 1 

12 5521 11 313 0 PIN 1 

13 9710060008 n" 1i" M6 SPRING WASHER M6 1 

1 4 9660060014 J- V1 M6 NUT M6 1 

1 5 5521 11 215-1 AT- STAY 1 

16 5521 43 121-1 AT- STAY 1 

17 5521 11 211-3 71)-(3 (OPS) FRAME (OPS) 1 

18 9642051014 tY`3*D" M5X10 SCREW M5X10 2 

19 9710050008 A"Vf"h" M5 SPRING WASHER M5 2 

20 9716050014 t5 /3"* M5 PLAIN WASHER M5 2 

21 5521 61 231 9"9h DUCT 1 

22 5517 11 311 7"oV9 BLOCK 1 

23 5640 12 201 A9VF" STUD 2 

26 5517 11 321 ;MO"- HOLDER 1 

27 5517 11 322 BOLT 1 

28 5521 11 213 AT- STAY 3 

29 5521 48 111 AT- STAY 1 

30 5521 42 211 AT- STAY 1 

31 90211 V-11,1"7 11D9NN 6202ZZ BALL BEARING 6202ZZ 2 

32 9684060608 l' DNN M6X6 SET SCREW M6X6 2 

33 5517 11 231 t11)9"- HOLDER 1 

34 5517 11 222 t°D PIN 2 

35 5521 11 214 AT- STAY 1 



• it  *.A.  I bLUIUN NUMBER 
SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

*X 
Qty PART NAME NO. SET NO. f PART NO. riltaft/4"* COMPONENT PARTS NO. 

36 9648040814 4/7DE)" M4X8 SCREW M4X8 2 

39 9642031614 J "D " M3X16 SCREW M3X16 2 

40 9710030008 /1"*/"b" M3 SPRING WASHER M3 2 

5521 43 112 

5521 43 111 AT- 
PAPER GUIDE 7 

STAY 1 

37 

38 

49 5640 11 222-1 =974, NIPPLE 2 

56 9670062508 V”htINDI• M6X25 SOCKET BOLT M6X25 29 

59 9648061214 /5DVP M6X12 SCREW M6X12 4 

60 5521 11 122 BASE 1 

62 5521 11 125 V911") SIDE FRAME 4 

63 91926 +1779- NO.7HB CASTER NO.7HB 4 

64 5521 11 124 9911"D SIDE FRAME 4 

65 9710080008 /1"* 1j"  M8 SPRING WASHER M8 4 

66 90920 79otVF M8 DOMED CAP NUT M8 4 

67 5521 11 121 BASE 1 ,\‘‘ _ A  

68 5521 11 316-1 A -f”h9V9"-( BRACKET 1 

69 9670051008 V”Fiii"11/F M5X10 SOCKET BOLT M5X10 2 

70 98311001 AIV1 AZ8111 SWITCH AZ8111 1 

71 9716040014 t5 h" M4 PLAIN WASHER M4 2 

72 9710040008 A"Vf"h"* M4 SPRING WASHER M4 2 

73 9642042508 t1"D*D" M4X25 SCREW M4X25 2 

74 5521 11 123 BASE 2 ,\ ‘‘ _ A  

75 5521 11 111-1 V"91"71,-G BED FRAME 1 

57 5521 11 131 $11,9"- HOLDER 4 

58 5521 11 142 9VD17- WASHER 4 

61 5521 11 126 itiN1Jh BOLT 4 

97805 ORE-55 

5521 43 113  

9670050808 9h'Vh*"$1.. M5X8 

5486 11 222 el1/7" 

90515 01W" P-24 

5521 14 111 7"c09 

9722300008 C-UD9" C-30 

PHOTO SENSOR ORE-S5 1 

BRACKET 1 

SOCKET BOLT M5X8 2 

VALVE 1 

0-RING P-24 2 

BLOCK 1 

C-RING C-30 1 

41 

42 

43 

44 

45 

47 

48 

NIJ 1/NPE51 
BED. FRAME 
NP51/NPE51 



1')F".7D-L 
NP51/NPE51 

BED FRAME 
NP51/NPE51 

SECTION NUMBER I 
5517Z 11UI 

SECTION 
* g1iAtt*A -c(21-54 Ls°  
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

 

NO. SET NO. /PART NO. / naft 4/m* PART NAME 
COMPONENT PARTS NO. 

Mft 
1:Xty 

76 5521 11 113-1 7"0V9 BLOCK 4 

77 5521 11 112 7"0V9 BLOCK 2 

78 5521 11 342 :+"1 GRIP 1 

79 9410505008 ArqDg't°) 5X50 SPRING PIN 5X50 1 

80 5517 11 341 D -V7h SHAFT 1 

81 9670082008 Vh*Vh7r1"10. M8X20 SOCKET BOLT M8X20 4 

82 5517 11 331 HOLDER 1 

83 9723400008 C- 11)9" C-40 C-RING C-40 2 

84 91591 D"9h' 2203 BEARING 2203 1 

86 5517 11 221 HOLDER 1 

87 5521 1 4 313 t-A HOSE 1 

88 91193 A":)h" 26 BAND 26 2 

89 5521 11 114 FRAME COVER 1 

90 5522 71 116 BRACKET 6 

91 9670061008 M6X10 SOCKET BOLT M6X10 6 

92 9652050803 1-573D" M5X8 SCREW M5X8 6 

93 5517 11 127 70 D _F PLATE 8 

94 9670064508 V ht"11/1- M6X45 SOCKET BOLT M6X45 1 6 



SECTION 
NP52/NPE52 

BED. FRAME 
NP52/NPE52 

SECTION NUMBER I 5521Z 11U I 



1".9h".71,—L3 
NP52/NPE52 

BED. FRAME 
NP52/NPE52 

I 5521Z  SECTION NUMBER 110 1  
SECTION 

oNs,zu Atien-cit 154 L T  T „ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME u"14114=PONENT PARTS NO. 
gift 
Q'ty 

5521 11 1 30 *11,9'— SUB ASSY HOLDER SUB ASSY 4 

54.57 

5521 11 220 *NO"— SUB ASSY HOLDER SUB ASSY 1 

31.32.34.86 

5521 11 230 *11/9"— SUB ASSY HOLDER SUB ASSY 1 

31-34 

5521 11 330 *11)9'— SUB ASSY HOLDER SUB ASSY 1 

82-84 

5521 11 340 ASSY KNOB ASSY 1 

78-80 

1 5521 11 212-3 7U—G (NOPS) FRAME (NOPS) 1 

2 9670061608 97VhitiNIJF M6X16 SOCKET BOLT M6X16 34 

3 9670052208 9J'VF71-1"IliF M5X22 SOCKET BOLT M5X22 4 

4 9670062008 V7VFV11/1- M6X20 SOCKET BOLT M6X20 31 

5 9670062208 M6X22 SOCKET BOLT M6X22 28 

6 5521 11 312 HOLDER 1 

7 5430 34 453 h5— COLLAR 2 

8 9684050508 F D" M5X5 SET SCREW M5X5 4 

9 5521 11 314 ADF"lb HANDLE 2 

1 0 9684050608 F E)" M5X6 SET SCREW M5X6 2 

11 5521 11 315 t°D PIN 1 

1 2 5521 11 313 t°) PIN 1 

1 3 9710060008 A "b" M6 SPRING WASHER M6 1 

1 4 9660060014 ”F M6 NUT M6 1 

1 5 5521 11 215-1 AT— STAY 1 

1 6 5521 43 121 AT— STAY 1 

17 5521 11 211-3 7U—L (OPS) FRAME (OPS) 1 

18 9642051014 M5X10 SCREW M5X10 2 

1 9 9710050008 11" VI'h" M5 SPRING WASHER M5 2 

20 9716050014 t5,"h" M5 PLAIN WASHER M5 2 

21 5521 61 231 9"9F DUCT 1 

22 5521 11 311 7"oV2 BLOCK 1 

23 5640 12 201 STUD 2 

24 9670082508 9h"Vh7ti'lliF M8X25 SOCKET BOLT M8X25 1 

25 9670084508 95".9[11"11/h M8X45 SOCKET BOLT M8X45 1 

26 5521 11 321 HOLDER 1 

27 5521 11 322 BOLT 1 

28 5521 11 213 AT— STAY 3 

29 5521 48 111 AT— STAY 1 



JtUIRAN NUMBLK 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NP5e/NPE52 
BED. FRAME 
NP52/NPE52 

r— s. I I 

NO. SET NO. /PART NO. g.rsa4t/ PART NAME 
COMPONENT PARTS NO. 

1124ft 
Q'ty 

30 5521 42 211 STAY 1 

31 90211 *"-11/1"7 ,17)9" 6202ZZ BALL BEARING 6202ZZ 2 

32 9410302608 A7°9 -.)2"t°7) 3X26 SPRING PIN 3X26 2 

33 5521 11 231 HOLDER 1 

34 5521 11 222 tO) PIN 2 

35 5521 11 214 A5- STAY 1 

36 9648040814 4/.5DD" M4X8 SCREW M4X8 2 

37 5521 43 112 PAPER GUIDE 7 

38 5521 43 111 A5- STAY 1 

39 9642031614 t1"DD" M3X16 SCREW M3X16 2 

40 9710030008 1 h" M3 SPRING WASHER M3 2 

41 97805 tD/- ORE-55 PHOTO SENSOR ORE-S5 1 

42 5521 43 113 7"5h".9F BRACKET 1 

43 9670050808 jh'VF*"11,F M5X8 SOCKET BOLT M5X8 2 

44 5486 11 222 ANI/7" VALVE 1 

45 90515 OUD9" P-24 0-RING P-24 2 

47 5521 14 111 7"c09 BLOCK 1 

48 9722300008 C-9'2" C-30 C-RING C-30 1 

49 5640 11 222-1 =1Y7°11, NIPPLE 2 

50 5521 11 1 43 VA' NUT 4 

51 5521 11 141 VW- BOLT 4 

52 90385 A57F9VD1, AS1730 THRUST WASHER AS1730 8 

53 90492 A57F1”9D9" NTB1730 THRUST BEARING NTB1730 4 

54 5521 11 132 7"VD2 BUSHING 4 

55 5521 11 1 44  BRACKET 4 

56 9670062508 V F,1i"1liF M6X25 SOCKET BOLT M6X25 28 

57 5521 11 1 31 710J9"- HOLDER 4 

58 5521 11 142 9VD1'- WASHER 4 

59 9648061214 /3DV)" M6X12 SCREW M6X12 4 

60 5521 11 122 BASE 1 

61 5
.
521 11 126 ;10%0 BOLT 4 

62 5521 11 125  SIDE FRAME 4 

63 91926 .t1'A9- NO.7HB CASTER NO.7HB 4 

64 5521 11 124  SIDE FRAME 4 

65 9710080008 A"V/"h" M8 SPRING WASHER M8 4 

66 90920 79otVh M8 DOMED CAP NUT M8 4 

67 5521 11 121 BASE 1 

68 5521 11 316-1 A1fV3h9”9"-f BRACKET 1 

69 9670051008 M5X10 SOCKET BOLT M5X10 2 



NP52/NPE52 
BED. FRAME 
NP52/NPE52 

SECTION NUMBER I L  11U I 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. PART NAME ''' ,/4 01/t-ONENT PARTS NO. 
'MR 
Qty 

70 98311001 A.fVf AZ8111 SWITCH AZ8111 1 

71 9716040014 t5 b" M4 PLAIN WASHER M4 2 

72 9710040008 A"VI"h" M4 SPRING WASHER M4 2 

73 9642042508 1-1"DD" M4X25 SCREW M4X25 2 

74 5521 11 123 1"-A BASE 2 

75 5521 11 111-1 '\"Vh"71'-L BED FRAME 1 

76 5521 11 113-1 7\`(:02 BLOCK 4 

77 5521 11 112 1"c099 BLOCK 2 

78 5521 11 342 GRIP 1 

79 9410505008 70° 11D9\`t°D 5X50 SPRING PIN 5X50 1 

80 5521 11 341 Dt7F SHAFT 1 

81 9670082008 Vh'VF*Nbh M8X20 SOCKET BOLT M8X20 3 

82 5521 11 331 *JO"- HOLDER 1 

83 9723400008 C-9:)2" C-40 C-RING C-40 2 

84 91591 7T 2203 BEARING 2203 1 

86 5521 11 221 *JO"- HOLDER 1 

87 5521 1 4 313 *-A HOSE 1 

88 91193 A"Dh" 26 BAND 26 2 

89 5521 11 114 FRAME COVER 1 

90 5522 71 116  BRACKET 6 

91 9670061008 VVF*"11,1' M6X10 SOCKET BOLT M6X10 6 

92 9652050803 hiA3D" M5X8 SCREW M5X8 6 



IMPRE I WCYLINDER 
NP51/NPE51 

SECTION 



T.91..") 
NP51/NPE51 
IMPRESSION CYLINDER 
NP51/NPE51 

1 5517Z  SECTION NUMBER 210 1  
SECTION 

)4,1 onadt*a t5A L. -CT Lso  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME 14"1: 1'4015is/VDNENT PARTS NO. 
fWft 
Q'ty 

5521 23 110 T.91.`") SUB ASSY IMPRESSION CYLINDER ASSY 1 

42.51.52 

5521 23 210 V)(:)"9 ASSY GRIPPER SHAFT ASSY 1 

20.21.32.36 

5521 23 230 $11/9"- ASSY HOLDER ASSY 1 

* 

* 

25.26.33 

5521 23 240-1 ;MO"- ASSY HOLDER ASSY 1 

26.33.34.55 

5521 23 250 $1109"- ASSY HOLDER ASSY 1 

26.33.35 

5521 23 280 7"5Vh ASSY BRACKET ASSY 3 

1 7-19 

5521 23 290 9"t:iD)A")F' ASSY VERTICAL PERFORATOR BAND ASSY 3 

22.47-49 

1 5521 23 264  DRESSING SHEET 1 

2 5521 23 267 95)7° CLAMP 1 

3 9670051208 97VF$NDF M5X12 SOCKET BOLT M5X12 6 

4 5521 23 265 95)7
0 
9( BASE 1 

5 5521 23 266 A7°9p9" SPRING 4- 

6 9670052008 V $"11)1- M5X20 SOCKET BOLT M5X20 4 

7 5521 23 268 VIF'7°U-F PLATE 2 

8 9670051608 9h.Vht"Ilih M5X16 SOCKET BOLT M5X16 11 

9 5521 23 271 71310"- HOLDER 1 

1 0 5521 23 272 BOLT 2 

11 5521 23 273 Vilif. BOLT 1 

12 5521 23 216 77° 11 )9'40,9'- SPRING HOLDER 2 

1 3 9670050808 95.1A-1"11JF M5X8 SOCKET BOLT M5X8 10 

1 4 9716060008 ti h" M6 PLAIN WASHER M6 4 

1 5 5521 23 215 VPUD9' SPRING 2 

1 6 5521 23 214  ROD 2 

17 5430 34 427 AT'UD9" SPRING 3 

1 8 9410201208 A7° 11 )9't°) 2X12 SPRING PIN 2X12 3 

1 9 5521 23 281  BRACKET 3 

20 5521 23 211  SHAFT 1 

21 5521 23 220-1 7-G ARM 1 

22 5481 93 212-1 7°D-1- PLATE 3 

23 9660060014 tV1- M6 NUT M6 1 

24 5521 23 233 BOLT 1 

25 5521 23 231 V;tD"97"55.Vh BRACKET 1 



SECTION 
*:_og5Act*ATus5ALTI-u- A.0-c-, -t•y LTT o. Note: When ordering items marked*,indicate the set number because they are available only as a set. 

134n 
Q'ty PART NAME NO. SET NO. / PART NO. ` g1r)M*PONENT PARTS NO. 

26 91252 97-19t1WV.97° 3/16 OIL CUP 3/16 3 

27 9670062508 Vh.VF*"I1 M6X25 SOCKET BOLT M6X25 6 

28 9721060008 E—'J 7" E-6 E —RING E-6 4 

29 5521 23 213 t°) PIN 2 

30 5521 23 225 V$ *JO"— HOLDER 8 

31 9670051408 VVF*"IF M5X14 SOCKET BOLT M5X14 8 

32 5521 23 212 1.9)03ID DA"— LEVER 2 

33 5521 23 232 V$D"9 7"Y/ BUSHING 3 

34 5521 23 241-1 *JO"— HOLDER 1 

35 5521 23 251 V$D"9 ""”TF BRACKET 1 

36 5521 23 217  TAPER PIN 3 

37 5330 54 523 COLLAR 1 

38 9684050508 F D" M5X5 SET SCREW M5X5 2 

39 5521 23 224-1 9"VVA°— GRIPPER 8 

40 5521 23 226 A7° 11.7)9" SPRING 8 

41 5522 27 336 ts$19" M5X10 SET SCREW M5X10 8 

42 5521 23 111  IMPRESSION CYLINDER 1 

43 5521 23 311  INDICATOR 1 

44 9670050608 95'VF*"11,F M5X6 SOCKET BOLT M5X6 1 

45 5517 23 261  GRIPPER BASE 1 

46 5517 23 263 7°D—Ft/I PLATE 1 

47 9648030514 /5]*.D" M3X5 SCREW M3X5 9 

48 5481 93 211 PLATE 3 

49 5521 23 291 9taDD A"F" VERTICAL PERFORATOR BAND 3 

50 5521 23 262-1 *"IF BOLT 6 

51 91599 *"—I"\"7 1JD9" 601.0ZZ BALL BEARING 6010ZZ 1 
52 91598 *"-11/1"7

1W" 6009ZZ BALL BEARING 6009ZZ 1 
53 5521 23 242 79U709 

ADAPTER 1 

54 5521 23 243 AUV9—A"DF" SLITTER BAND 1 

55 9410160614 A7°9)9"t°D 1.6X6 SPRING PIN 1.6X6 1 

56 9642050614 t1'3D" M5X6 SCREW M5X6 1 

57 9670041008 9h.VF*"IF M4X10 SOCKET BOLT M4X10 1 

* 

111-71/NrC71 
IMPRESSION CYLINDER 
NP51/NPE51 





IMPRESSION CYLINDER 
NP52/NPE52 

SECTION 
ev“ NW1,11,1.—M I 



7Vh") 
NP52/NPE52 
IMPRESSION CYLINDER 
NP52/NPE52 

1 5521Z 210 I SECTION NUMBER 
SECTION 

*.10)1113ilitt*A-C11154L T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. 
PART NAME 

n1M#PONENT PARTS NO. 
1481 
Crty 

5521 23 110 TVF") SUB ASSY IMPRESSION CYLINDER ASSY 1 

42,51,52 

5521 23 210 V$EP`9 ASSY GRIPPER SHAFT ASSY 1 

20,21,32.36 

5521 23 230 $10"- ASSY HOLDER ASSY 1 

25,26,33 

5521 23 240-2 $10"- ASSY HOLDER ASSY 1 

26,33,34,55 

5521 23 250 *HO"- ASSY HOLDER ASSY 1 

26,33,35 

5521 23 280 7"5TVh ASSY BRACKET ASSY 3 

1 7-19 

5521 23 290 9TF,DDA"DF" ASSY VERTICAL PERFORATOR BAND ASSY 3 

22,47-49 

* 

* 

1 5521 23 264  DRESSING SHEET 1 

2 5521 23 267 95D7° CLAMP 1 

3 9670051208 V7VF1Nlit- M5X12 SOCKET BOLT M5X12 6 

4 5521 23 265 95)7
0 

9"1 BASE 1 

5 5521 23 266 A7°11D9" SPRING 4 

6 9670052008 Vh".9h$"11/1- M5X20 SOCKET BOLT M5X20 4 

7 5521 23 268 VIF"7°D-h PLATE 2 

8 9670051608 V,VhiliNDF M5X16 SOCKET BOLT M5X16 11 

9 5521 23 271 HOLDER 1 

1 0 5521 23 272 BOLT 2 

11 5521 23 273 BOLT 1 

12 5521 23 216 A7° 11D9"$110"- SPRING HOLDER 2 

1 3 9670050808 V h71-0`10. M5X8 SOCKET BOLT M5X8 10 

14 9716060008 t5 h" M6 PLAIN WASHER M6 4 

1 5 5521 23 215 A7°117)9" SPRING 2 

16 5521 23 214  ROD 2 

1 7 5430 34 427 A7°9D9" SPRING 3 

1 8 9410201208 A7°9D9"t°D 2X12 SPRING PIN 2X12 3 

1 9 5521 23 281  BRACKET 3 

20 5521 23 211  SHAFT 1 

21 5521 23 220-1 7-L ARM 1 

22 5481 93 212-1 7°D-1- PLATE 3 

23 9660060014 tVF M6 NUT M6 1 

24 5521 23 233 t"10. BOLT 1 

25 5521 23 231 V$D"97"5J")F- BRACKET 1 



SECTION NUMBER I LIU I 

SECTION 

Note: When ordering items marked *,indicate the net number because they are available only as a set. 

NP52/NPE52 
IMPRESSION CYLINDER 
NP52/NPE52 

* 

-t.y1-*-1g-/A5A* NO. SET NO. / PART NO. nat),/ PART NAME COMPONENT PARTS NO. Q'ty 

26 91252 97 -014- -NlibV7° 3 / 1 6 OIL CUP 3/16 3 

27 9670062508 9 F;ti"lliF M6X25 SOCKET BOLT M6X25 6 

28 9721060008 E-U)9" E-6 E -RING E-6 4 
29 5521 23 213 t°) PIN 2 

30 5521 23 225 V.)( $$9"- HOLDER 8 

31 9670051408 9,J.VFVIDF M5X14 SOCKET BOLT M5X14 8 

32 5521 23 212 V$hID LEVER 2 
33 5521 23 232 '9)(D"2 7"VD1 BUSHING 3 

34 5521 23 241-2 Aill)9"- HOLDER 1 
35 5521 23 251 V$D"9 7'5J"Vh BRACKET 1 

36 5521 23 217  TAPER PIN 3 

37 5330 54 523 h)(1]5- COLLAR 1 

38 9684050508 M5X5 SET SCREW M5X5 2 

39 5521 23 224-1 9"UVA°- GRIPPER 8 

40 5521 23 226  SPRING 8 

41 5522 27 336 F. :9" M5X10 SET SCREW M5X10 8 

42 5521 23 111 7V1"1, IMPRESSION CYLINDER 1 

43 5521 23 311 DDD INDICATOR 1 

44 9670050608 9J.VF*NI,F M5X6 SOCKET BOLT M5X6 1 

45 5521 23 261-2 V$9"-1 GRIPPER BASE 1 

46 5521 23 263-1 7° I)-Ft#I PLATE 1 

47 9648030514 #5]D" M3X5 SCREW M3X5 9 

48 5481 93 211 701)-1., PLATE 3 

49 5521 23 291 9T:if))  VERTICAL PERFORATOR BAND 3 

50 5521 23 262-1 404,F BOLT 6 

51 91599 li"-11)1"7 11)9" 6010ZZ BALL BEARING 6010ZZ 1 

52 91598 t"-11/1'79)9" 6009ZZ BALL BEARING 6009ZZ 1 

53 5521 23 242 7,%% 7o,_ ADAPTER 1 

54 5521 23 243 A 109-A"DF" SLITTER BAND 1 

55 9410160614 A7° Up9"t° D 1.6X6 SPRING PIN 1.6X6 1 

56 964205061 4 J- '1"3.D" M5X6 SCREW M5X6 1 

57 9670041008 Vh. Vh*NL/F M4X10 SOCKET BOLT M4X10 1 





SECTION 
NrDI/NI"h)1 

CYLINDER ON 
NP51/NPE51 

_  0GL. I Rill INIUMtit_K I  
_ 



3".9F"',F".)-(1) 
NP51/NPE51 
CYLINDER ON 
NP51/NPE51 

-tat— 
I 5517Z 220 I SECTION NUMBER 

SECTION 
* :Lan-U.(1*Al"-Clt t554 L A-CDT L "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.vh*-'4- /g5A# 
NO. SET NO. /PART NO. 

PART NAME .1"1 4/nsAPINENT PARTS NO. Qty 

5521 21 110 Y-L SUB ASSY ARM SUB ASSY 1 

72,73 

5521 21 1 20 V+1' SUB ASSY POINTER SUB ASSY 1 

63,64 

5521 21 130-1 UA"- SUB ASSY LEVER SUB ASSY 1 

46,47 

5521 21 1 40 qp9 SUB ASSY LINK SUB ASSY 1 

57,58 

5521 21 150 IJ D9 SUB ASSY LINK SUB ASSY 1 

57,86 

5521 21 210 h"-fh" SUB ASSY GUIDE SUB ASSY 1 

1 3-15 

5521 22 110 Dt7F SUB ASSY SHAFT SUB ASSY 1 

5-8,24,36 

5521 23 120-1 W,D"D9" SUB ASSY HOUSING SUB ASSY 1 

91,93 

5521 23 140 1 ,D")9" SUB ASSY HOUSING SUB ASSY 1 

91,119 

1 5300 22 317 PLATE 1 

2 5521 22 126 A-J1) SCALE 1 

3 9650062014 II) /53*D" M6X20 SCREW M6X20 1 

4 5310 22 313 9".(1'a, (9a) DIAL (BLACK) 1 

5 5521 22 111 Dt7h SHAFT 1 

6 9410302508 A7°'19"t°D 3X25 SPRING PIN 3X25 1 

7 5521 22 112 hL CAM 1 

8 9410302008 A7°9)9"t°) 3X20 SPRING PIN 3X20 1 

9 5340 21 175 -f9A" LEAF SPRING 1 

1 0 9710040014 11 h" M4 SPRING WASHER M4 1 

11 9642040414 J-1"DD" M4X4 SCREW M4X4 1 

12 5521 21 222 t'D PIN 1 

1 3 5560 22 221 hi- COLLAR 1 

1 4 9410200808 A7° 11)9"1°) 2X8 SPRING PIN 2X8 1 

1 5 5521 21 211 A"- BAR 1 

1 6 5430 39 808 77° 11D9" SPRING 1 

1 7 5430 39 961 A7° UD9'A9V1" SPRING STUD 3 

1 8 5521 21 1 42 t'D PIN 1 

1 9 9670062508 M6X25 SOCKET BOLT M6X25 4 

20 5521 21 135 AFVA°- STOPPER 2 

21 9684050608 F D" M5X6 SET SCREW M5X6 3 



SECTION NUMBER I J.01fL GLU I 

SECTION 
licLonact*ATuvALTI1tA.oT-. -t•yh*-g-ri±LTT00  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NP51/NPE51 
CYLINDER ON 
NP51/NPE51 

NO. SET NO. / PART NO. A5Atr,/*"-4. 
PART NAME 

COMPONENT PARTS NO. Q'ty 

22 9670051208 Vh"VhiliNtih M5X12 SOCKET BOLT M5X12 16 

23 5521 21 133 A9 1.91" STUD 1 

24 9410301608 A7°9)9"t°) 3X16 SPRING PIN 3X16 2 

25 9670040608 M4X6 SOCKET BOLT M4X6 2 

26 9716040014 t5 h" M4 PLAIN WASHER M4 2 

27 5521 57 450 AFVA°— STOPPER 1 

28 9660040014 tVF M4 NUT M4 4 

29 9710040008 A"Vl"h" M4 SPRING WASHER M4 4 

30 9670061208 Vh'VF7ti"11/F M6X12 SOCKET BOLT M6X12 2 

31 5521 21 231 7"5rVh BRACKET 1 

32 97645 VD.HF"AS-05—N703-191 SOLENOID AS-05—N703-191 1 

33 9670041008 M4X10 SOCKET BOLT M4X10 4 

34 5521 21 224 0 PIN 1 

35 5340 21 1 74 7"5-h.V1- BRACKET 1 

36 5340 21 1 83 ifIVF RATCHET 1 

37 9410502008 A7°qD9"t°:, 5X20 SPRING PIN 5X20 2 

38 9710060008 A"4/"h" M6 SPRING WASHER M6 3 

39 9660060014 tVF M6 NUT M6 3 

40 9721040008 E-9)9" E-4 E —RING E-4 2 

41 9684060608 1..)( V)" M6X6 SET SCREW M6X6 2 

42 5521 21 1 60 x‘ F"70 1) ,_ GUIDE PLATE 1 

43 5521 21 134 t 0 PIN 2 

44 9721080008 E- 11)9" E-8 E —RING E-8 1 

45 5640 07 1 02 t5 " WASHER 1 

46 5521 21 132  BUSHING 1 

47 5521 21 131-1 DA"— LEVER 1 

48 5300 33 562 hi— COLLAR 2 

49 5521 21 225 9D2 LINK 1 

50 9721060008 E-9D2" E-6 E —RING E-6 2 

51 5640 07 082 ipip% 4  WASHER 2 

52 5521 21 221 YLa ARM 1 

53 5521 21 223 A9VF" STUD 1 

54 5640 22 203 COLLAR 2 

55 5640 22 204 A" SPRING 2 

56 5487 51 812 t°D PIN 1 

57 90442 7"VD2 MB1008DU BUSHING MB1008DU 4 

58 5521 21 1 41 UD9 LINK 1 

59 9710080008 A"Vf"h" M8 SPRING WASHER M8 2 

60 9660080014 tVh M8 NUT M8 4 



7'91- F.")-fli 
NP51/NPE51 
CYLINDER ON 
NP51/NPE51 

SECTION NUMBER 1 5517Z 220  
SECTION 

*aOgifIrilt*A-Nt15ALTI-U-kOT,-t.Y1-#,%-TaLTTtoso 
Note: When ordering items marked W,indicate the set number because they are available only as a set. 

-t.:/h NO. SET NO. /PART NO.  1-14AUP-O-NENT PARTS NO. PART NAME (Xty 

61 5486 38 143-1 t°) PIN 1 

62 90628 At'97°t°) SSP-4 SNAP PIN SSP-4 2 

63 90597 7"9,D2 MB0806DU BUSHING MB0806DU 1 

64 5521 21 1 21 POINTER 1 

65 5521 21 1 22 LO PIN 1 

66 9660100014 J")1- M10 NUT M10 1 

67 9710100008 M"V,"/3" M10 SPRING WASHER M10 1 

68 5521 21 114 A9Vh" STUD 2 

69 5480 51 143 A7°IlD9" SPRING 1 

70 9721100008 E-99" E-10 E-RING E-10 2 

71 5640 07 122  WASHER 1 

72 5521 21 112 T`VD2 BUSHING 1 

73 5521 21 111 7-L ARM 1 

74 5521 21 113 A9Vh" STUD 1 

75 90470 bL7to7- FCRS22 CAM FOLLOWER FCRS22 1 

76 9710120008 A"VP`h" M12 SPRING WASHER M12 2 

77 9660120014 VA• M12 NUT M12 2 

78 9672083514 oVh9t"Ilih M8X35 HEXAGON BOLT M8X35 1 

79 5521 22 122-1 7-L ARM 1 

80 5480 56 138 9VD1' WASHER 1 

81 5521 22 124 LO PIN 1 

82 5521 22 123 A7°92,9" SPRING 1 

83 5521 21 152 LO D PIN 1 

84 90692 /5A" L10 SPRING L10 2 

85 5521 22 125 UD9 LINK 1 

86 5521 21 1 51 UD9 LINK 1 

87 9684040608 h)( :)" M4X6 SET SCREW M4X6 1 

88 5521 22 121 A3Vh" STUD 1 

89 9670103008 95'VhAi"lbh M10X30 SOCKET BOLT M10X30 1 

90 5521 23 122 1N`79)9"1"ii BEARING COVER 1 

91 91597 40N-11,1"7 11D9N` 6907ZZ BALL BEARING 6907ZZ 4 

92 9670062008 V,Vh$Nlih M6X20 SOCKET BOLT M6X20 8 

93 5521 23 121-1 W,D"D” HOUSING 1 

94 5521 23 137 9D9 LINK 1 

95 5521 23 134 L 0 D PIN 1 

96 9414161200 9
1
Jt

0
D 1.6X12 SPLIT PIN 1.6X12 1 

97 5521 23 135 t°D PIN 1 

98 5521 23 136 SPACER 1 

99 5521 23 1 30 hL401,9"- CAM HOLDER 1 



SECTION NUMBER 
SECTION 

* C L Aøt. v LTzc'0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NP51/NPE51 
CYLINDER ON 
NP51/NPE51 

NO. •-t Pat3N3* -1  
SET NO. /PART NO. PART NAME 1":' 41r‘i!CINt-ONENT PARTS NO. Qty 

1 00 5521 21 154 tO) PIN 1 

1 01 5521 21 153 LEVER 1 

1 02 5521 23 138 41"0 BOLT 2 

1 03 9716050014 t5#")i"4 M5 PLAIN WASH-ER M5 2 

1 04 5521 23 133 hG CAM 1 

1 05 5521 23 113 1"79D9"1#I BEARING COVER 1 

1 06 90762 oV99VD1'- AW07 LOCK WASHER AW07 1 

1 07 5521 23 112 YVF"') D"9 SHAFT 1 

1 08 90761 oV9tV1- ANO7 LOCK NUT ANO7 1 

1 09 5521 23 114 1"79D9"t#I BEARING COVER 1 

110 5517 23 117 SPACER 1 

111 5517 23 119 SPACER 1 

112 5517 23 118 9 .5” CLUTCH 1 

113 9648051214 #5J4D" M5X12 SCREW M5X12 2 

114 5517 23 116 GEAR 1 

115 5430 24 412 ipipx 4  WASHER 3 

116 5521 23 119 40`1101.. BOLT 3 

117 5521 23 143 /35- COLLAR 1 

118 5521 23 1 44 1J5- COLLAR 1 

119 5521 23 141 Ar5D")9" HOUSING 1 

120 5560 25 113 .\ O ...+j SPACER 1 

121 5521 23 1 42 'N"7 11D9"1#I BEARING COVER 1 





NP52/NPE52 
CYLINDER ON 
NP52/NPE52 

SECTION NUMBER I  7C I U LLU I 

SECTION 



7':)h"g)t-"c)-(1) 
NP52/NPE52 

CYLINDER ON 
NP52/NRE52 

_ 
SECTION NUMBER  5521G 220 II 

SECTION 
*._=. onAuAla,-cittiALTI-d- A.a)c--, -t•yh* T5±5cLTTL,,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t ,yFt /g5A*24'' 
NO. SET Na /PART Na , PART NAME l''93"/!gfP-ONENT PARTS NO. 

Mft 
iXty 

5521 21 110 7—L, SUB ASSY ARM SUB ASSY 1 

72,73 

5521 21 120 Vtt SUB ASSY POINTER SUB ASSY 1 

63,64 

5521 21 1 30-1 un"- SUB ASSY LEVER SUB ASSY 1 

46,47 

5521 21 1 40 4D9 SUB ASSY LINK SUB ASSY 1 

57,58 

5521 21 150 11)9 SUB ASSY LINK SUB ASSY 1 

57,86 

5521 21 210 h"-(h" SUB ASSY GUIDE SUB ASSY 1 

13-15 

5521 22 110 D17F SUB ASSY SHAFT SUB ASSY 1 

5-8,24,36 

5521 23 120-1 A')D"D9" SUB ASSY HOUSING SUB ASSY 1 

91,93 

5521 23 1 40 ilf,D"D9" SUB ASSY HOUSING SUB ASSY 1 

91,119 

1 5300 22 317 PLATE 1 

2 5521 22 126 SCALE 1 

3 9650062014 7$/534D" M6X20 SCREW M6X20 1 

4 5310 22 313 9"-ft$ (9o) DIAL (BLACK) 1 

5 5521 22 111 D1'7F SHAFT 1 

6 9410302508 A7c"Jp9"t°D 3X25 SPRING PIN 3X25 1 

7 5521 22 112 hL CAM 1 

8 9410302008 A7°U)9"t°D 3X20 SPRING PIN 3X20 1 

9 5340 21 175  LEAF SPRING 1 

10 9710040014 A "h"4 M4 SPRING WASHER M4 1 

11 9642040414 t1"34D" M4X4 SCREW M4X4 1 

12 5521 21 222 t°D PIN 1 

1 3 5560 22 221 1 5— COLLAR 1 

1 4 9410200808 A7° 1JD9"t°D 2X8 SPRING PIN 2X8 1 

1 5 5521 21 211 A"— BAR 1 

16 5430 39 808 A7 (3 9D9" SPRING 1 

17 5430 39 961 A7o9D9"79Vh" SPRING STUD 3 

1 8 5521 21 142 t°D PIN 1 

.
19 9670062508 ”VF404/1.. M6X25 SOCKET BOLT M6X25 4 

20 5521 21 135 7JVA°— STOPPER 2 

21 9684050608 h)(4D" M5X6 SET SCREW M5X6 3 



SECTION NUMBER I J_J cIu Ceti I 

SECTION 
*zoDUAU*r5.--ClIt5ALT- 1-t-4.0-C. -t7F#'4-cit3ZUTTI.,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NP52/NPE5e 
CYLINDER ON 
NP52/NPE52 

-t•yh*. 145a*-'4 NO. SET NO. /PART NO. PART NAME '43a4'1'41tAtONENT PARTS NO. Q'ty 

22 9670051208 M5X12 SOCKET BOLT M5X12 1 6 

23 5521 21 1 33 A9Vh" STUD 1 

24 9410301608 A7°97)9"t'D 3X16 SPRING PIN 3X16 2 

25 9670040608 9h.Vhell/F M4X6 SOCKET BOLT M4X6 2 

26 9716040014 t5 1I" M4 PLAIN WASHER M4 2 

27 5521 57 450 AFVA°- STOPPER 1 

28 9660040014 tVF M4 NUT M4 4 

29 9710040008 A "1j" M4 SPRING WASHER M4 4 

30 9670061208 M6X12 SOCKET BOLT M6X12 2 

31 5521 21 231 7"”VF BRACKET 1 

32 97645 9L/J1'"AS-05-N703-191 SOLENOID AS-05-N703-191 1 

33 9670041008 M4X10 SOCKET BOLT M4X10 4 

34 5521 21 224 0 PIN 1 

35 5340 21 174 7"5h'VF BRACKET 1 

36 5340 21 1 83 5IIVF RATCHET 1 

37 9410502008 A7°9D9"t°) 5X20 SPRING PIN 5X20 2 

38 9710060008 A"V/"/3" M6 SPRING WASHER M6 3 

39 9660060014 tVF M6 NUT M6 3 

40 9721040008 E.-9)9" E-4 E -RING E-4 2 

41 9684060608 M6X6 SET SCREW M6X6 2 

42 5521 21 1 60 b"..(1-"7°U-F GUIDE PLATE 1 

43 5521 21 1 34 0 PIN 2 

44 9721080008 E-9D2" E-8 E -RING E-8 1 

45 5640 07 1 02  WASHER 1 

46 5521 21 1 32 7"VD2 BUSHING 1 

47 5521 21 131-1 LEVER 1 

48 5300 33 562 1j5- COLLAR 2 

49 5521 21 225 9D9 LINK 1 

50 9721060008 E-'J 9' E-6 E -RING E-6 2 

51 5640 07 082 11 lj%% WASHER 2 

52 5521 21 221 7-L ARM 1 

53 5521 21 223 A9Vh' STUD 1 

54 5640 22 203 135- COLLAR 2 

55 5640 22 204 SPRING 2 

56 5487 51 812 0 PIN 1 

57 90442 7"VD2 MB1008DU BUSHING MB1008DU 4 

58 5521 21 141 9)9 LINK 1 

59 9710080008 11" V,"b" M8 SPRING WASHER M8 2 

60 9660080014 tVF M8 NUT M8 4 



T.91 ")F"').(1) 
NP52/NPE52 

CYLINDER ON 
NP52/NPE52 

 

I 5521G 220 I SECTION NUMBER 
SECTION 

*-10g5AU*ATIII3AUT-MkOT., -t'Y LTTloso 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

  

-ti:/1-#- g5 * NO. SET NO. / PART NO. naAn/
*5-14 PART NAME 
COMPONENT PARTS NO. 

fW18z 
Qty 

61 5486 38 1 43-1 t°D PIN 1 

62 90628 7tV7°t°D SSP-4 SNAP PIN SSP-4 2 

63 90597 7")D2 MB0806DU BUSHING MB0806DU 1 

64 5521 21 121 POINTER 1 

65 5521 21 1 22 t°D PIN 1 

66 9660100014 tVF M10 NUT M10 1 

67 9710100008 il "h" M10 SPRING WASHER M10 1 

68 5521 21 114 7,91.9 h`% STUD 2 

NPE52 NPE52 

68 5521 21 114 A9Vh" STUD 1 

NP52 NP52 

69 5480 51 143 A7°9D91% SPRING 1 

70 9721100008 E-9'9" E-10 E-RING E-10 2 

71 5640 07 122 ilip% %% WASHER 1 

72 5521 21 112 7"VD2 BUSHING 1 

73 5521 21 111 7-L ARM 1 

74 5521 21 113 A9VF" STUD 1 

75 90470 bL71-(37- FCRS22 CAM FOLLOWER FCRS22 1 

76 9710120008 A"Vf"h" M12 SPRING WASHER M12 2 

77 9660120014 tVI. M12 NUT M12 2 

78 9672083514 oVh9t4d- M8X35 HEXAGON BOLT M8X35 1 

79 5521 22 122-1 Y-L, ARM 1 

80 5480 56 1 38 WASHER 1 

81 5521 22 124 t°D PIN 1 

82 5521 22 123 A7°9D9" SPRING 1 

83 5521 21 152 t°D PIN 1 

84 90692 /5/1" L10 SPRING L10 2 

85 5521 22 125 IJD9 LINK 1 

86 5521 21 1 51 9D9 LINK 1 

87 9684040608 h$V)" M4X6 SET SCREW M4X6 1 

88 5521 22 121 A9'.9F`N STUD 1 

89 9670103008 M10X30 SOCKET BOLT M10X30 1 

90 5521 23 122 1"79D9"1- /I BEARING COVER 1 

91 91597 *"-W79D2" 6907ZZ BALL BEARING 6907ZZ 4 

92 9670062008 95")Fili"11)F M6X20 SOCKET BOLT M6X20 8 

93 5521 23 121-1 W,D"D9" HOUSING 1 

94 5521 23 137 LINK 1 

95 5521 23 134 t°D PIN 1 

96 9414161200 9qt°D 1.6X12 SPLIT PIN 1.6X12 1 



NP52/NPE52 
CYLINDER ON 
NP52/NPE52 

SECTION NUMBER I c I ccu  I 
SECTION 

*.:_- cnni'.u*a-r-cti5sL - 1- - A.Gryr, -t  F *---"C;t3Z 'CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

F  NO. SET NO. /PART NO. PART NAME ".. /nt-ONENT PARTS NO. 
An 
Q'ty 

97 5521 23 135 t°D PIN 1 

98 5521 23.136 7\O _4_ 
SPACER 1 

99 5521 23 130 CAM HOLDER 1 

1 00 5521 21 154 0 :7)  PIN 1 

1 01 5521 21 153 LEVER 1 

1 02 5521 23 138 t"lbh BOLT 2 

103 9716050014 15/"b"* M5 PLAIN WASHER M5 2 

1 04 5521 23 133 hG CAM 1 

1 05 5521 23 113 1"Y9p2"1'/I BEARING COVER 1 

1 06 90762 1:029VD1,- AW07 LOCK WASHER AW07 1 

1 07 5521 23 112 T.)F") D"9 SHAFT 1 

1 08 90761 o1Y9tVh ANO7 LOCK NUT ANO7 1 

1 09 5521 23 114  BEARING COVER 1 

110 5521 23 117 SPACER 1 

111 5521 23 115 7V1-`") GEAR 1 

112 5521 23 118 25V3 CLUTCH 1 

113 9648051214 #53*D" M5X12 SCREW M5X12 2 

114 5521 23 116 YVF" 1,- GEAR 1 

115 5430 24 412 /"/3", WASH-ER 3 

116 5521 23 119  BOLT 3 

117 5521 23 143 135- COLLAR 1 

118 5521 23 144 COLLAR 1 

119 5521 23 1 41 WYJ")9" HOUSING 1 

1 20 5560 25 113 SPACER 1 

121 5521 23 142 1"7 11)9"t/I BEARING COVER 1 

122 5521 21 115 A5P.9h" STUD 1 

NP52 NP52 





NUMBERING SHAFT 
SECTION NUMBER I  7DL I t.7  ciL.11 

SECTION 



tDWAD”Dt7h 

NUMBERING SHAFT 
SECTION NUMBER I 5521G 230 I 

SECTION 
*LOUAft*AT(t1541.. - 1 -d- A,OT.. -t.Yh#T';t5CLTTL,„ 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. 
-t.:/h* Pal3A# 
SET NO. /PART NO. PART NAME 1'13 /n/tINENT PARTS NO. 

'aft 
Q'ty 

5521 24 110 W,D")9" SUB ASSY HOUSING SUB ASSY 1 

1.2,63 

5521 24 120 1\,D")9" SUB ASSY HOUSING SUB ASSY 1 

1 -3 

5521 24 1 30 ti)/1 ) SUB ASSY SCALE PLATE SUB ASSY 1 

65-68 

5521 24 1 40 D1'7h ASSY SHAFT ASSY 1 

52,67,71 

5521 24 150 7')Dh9)9" ASSY MOUNT RING ASSY 2 

54,67,72 

5521 24 1 60 7')DF9D9`N(500U) ASSY MOUNT RING (500U) ASSY 1 

54,67,72 

5521 24 170 i'DFIJD9" (500AF) ASS MOUNT RING (500AF) ASSY 1 

54,67,72 

5521 57 420 SUB ASSY POINTER SUB ASSY 1 

39,40 

5521 57 430 /3"-(F"t°D SUB ASSY GUIDE PIN SUB ASSY 1 

44-46 

1 91635 V-11,1792)9" 6007ZZ BALL BEARING 60071Z 4 

2 5521 24 112 )35- COLLAR 2 

3 5521 24 121 Ar)D"D9" HOUSING 1 

4 9670062008 Vh'VFAiNDF M6X20 SOCKET BOLT M6X20 6 

5 90762 oV9rM1'- AW07 LOCK WASHER AW07 2 

6 90761 oV9tVh ANO7 LOCK NUT ANO7 2 

7 5521 24 154-1 $11/9"- HOLDER 1 

8 9684060608 ts :)" M6X6 SET SCREW M6X6 4 

9 5521 24 1 55 PLATE 1 

10 9670040508 V F1"Ilih M4X5 SOCKET BOLT M4X5 2 

11 5521 24 156 7"5rVF BRACKET 1 

1 2 9670051008 Vh'!91-43"10- M5X10 SOCKET BOLT M5X10 2 

1 3 97837 tD/- GXL-N12F SENSOR GXL-N12F 1 

15 9642030614 t'\"DD" M3X6 SCREW M3X6 2 

16 5521 57 444 79VF" STUD 1 

1 7 5430 37 234-1 77°9D9" SPRING 1 

1 8 5521 57 443 LOD PIN 1 

1 9 5521 57 453 UD9 LINK 1 

20 9660060014 tVF M6 NUT M6 1 

21 9710060008 W`Vi"b" M6 SPRING WASHER M6 1 

22 5521 57 442 ? VF" STUD 1 



SECTION NUMBER I J.JGIU G.DU 

SECTION 
*CODUAU*A -CUt54L - 1-fth,O -C.-t•Yh*T-;t3ZLT -F oo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NUMBERING SHAFT 

NO. SET NO. /PART NO. t'IR ANE M"-'4-  PART NAME /COMPONENT PARTS NO. 
fiNft 
Qty 

23 5521 57 441 7-G ARM 1 

24 5640 07 082 WASHER 2 

25 9721060008 E-9)9" E-6 E -RING E-6 2 

26 9721040008 E-qp9" E-4 E -RING E-4 2 

27 9670040608 M4X6 SOCKET BOLT M4X6 2 

28 9716040014 t5#"b"* M4 PLAIN WASHER M4 2 

29 5521 57 450 AFVA°- STOPPER 1 

30 5521 57 452 7"55.VF BRACKET 1 

31 97646 9UI-fh" AS-05N 200V SOLENOID AS-05N 200V 1 

32 9670041008 Vh. W11,1- M4X10 SOCKET BOLT M4X10 4 

33 9660040014 tVF M4 NUT M4 4 

34 9710040008 A h' M4 SPRING WASHER M4 4 

35 5300 33 562 h5- COLLAR 2 

36 9670061008 V Ffi"1101- M6X10 SOCKET BOLT M6X10 2 

37 5486 38 1 43-1 t°) PIN 1 

38 90628 A1 1Y7°t'D SSP-4 SNAP PIN SSP-4 2 

39 90597 1".7D2 MB0806DU BUSHING MB0806DU 1 

40 5521 57 421 POINTER 1 

41 5640 22 203 1 5- COLLAR 2 

42 5640 22 204 /1" SPRING 2 

43 5487 51 812 tOD PIN 1 

44 5521 57 431  GUIDE PIN 1 

45 5560 22 221 h5- COLLAR 1 

46 9410160808 A7° 11 )9"t°D 1.6X8 SPRING PIN 1.6X8 1 

47 5640 22 213 LOD PIN 1 

48 5521 23 119 404,h BOLT 3 

49 5430 24 412 WASHER 3 

50 9670082008 T 1YHtt"ltd' M8X20 SOCKET BOLT M8X20 4 

51 5521 24 1 42-1 t/If9 PLATE 2 

52 5521 24 1 41-1 D1'7F SHAFT 1 

53 9686082508 h)( V)" M8X25 SET SCREW M8X25 2 

54 5521 24 143-1 71,D1'IL'i9" MOUNT RING 2 

54 5521 24 1 44-1 7.,ph9D9'(500U 3')) MOUNT RING (500U) 1 

54 5521 24 1 45-1 7 qp9'(500AF 3')) MOUNT RING (500AF) 1 

55 9670062508 V7VhI1iNid- M6X25 SOCKET BOLT M6X25 3 

56 5521 24 152 GEAR 1 

57 5521 24 151 $10"- HOLDER 1 

58 5521 24 153 GEAR 1 

59 9670052208 9h'VlAiNDF M5X22 SOCKET BOLT M5X22 2 



t:A"JD2'D1'71- 

NUMBERING SHAFT 

1 2 1 SECTION NUMBER  5521G 3U  
SECTION 

* z 154 I F L -C Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. g.5. 4tima* PART NAME 
COMPONENT PARTS NO. 

fitia 
Q'ty 

60 5521 24 134 FIXING BLOCK 1 

61 5521 24 1 33 CAM 1 

63 5521 24 111  HOUSING 1 

64 5521 24 132 *JO" - HOLDER 1 

65 5521 24 1 31  SCALE PLATE 1 

66 5487 93 663 7h'-11/(90) SCALE(BLACK) 1 

67 90730 A°-h-t"2').1.6X5 RIVET 1.6X5 10 

68 5487 93 662  SCALE(WHITE) 1 

69 5430 23 123  WASHER 3 

70 5430 23 122 71-1'4,h BOLT 3 

71 5521 28 123 A-IDA"D SCALE PLATE 1 

72 5521 24 1 46 Ah.-11,A"D SCALE PLATE 2 



Jtt., I tuN NUMBER I 
NUMBERING CAM DRIVE 

77GIL  G4U1 
SECTION 



tD11"W"ht9h") 

NUMBERING CAM DRIVE 

I 5521Z 240 I SECTION NUMBER 
SECTION 

lik- L- OgAltAia-Nt1-341.. - 1-d-A.OT, -t:Yhitj4-C;t3ZLTTLso 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t ,yh*%/UA*-%' Na SET NO. / PART NO. n 4,71
44)11V4-
COMPONENT PARTS NO. 

PART NAME iXty 

5481 93 560-2 h[3(1-1 ") ASSY CAM (RIGHT) ASSY 1 

17,35,55,68-71,78 

5481 93 570-1 J-DA"qp9'hL ASSY NUMBERING CAM ASSY 1 

17,35,55,68-71,78 

5521 24 210 Ah*-11, ASSY SCALE ASSY 1 

1-3,11,12 

5521 25 110-1 Dfi7F SUB ASSY SHAFT SUB ASSY 1 

25,26,29-32 

5521 25 120 7°U-F SUB ASSY PLATE SUB ASSY 1 

15,16 

5521 25 1 30 UA"- SUB ASSY LEVER SUB ASSY 1 

1 8-20 

5521 27 110 Aill/9"- SUB ASSY HOLDER SUB ASSY 1 

61,62 

5521 27 1 30 qD9 SUB ASSY LINK SUB ASSY 1 

39,40 

5521 27 140 7-L SUB ASSY ARM SUB ASSY 1 

46,47 

5521 27 1 50-1 75'3 SUB ASSY CLUTCH SUB ASSY 1 

75,76 

1 5521 24 211 7"7rVh BRACKET 1 

2 5487 93 642 t°D PIN 1 

3 5521 24 212  SCALE PLATE 1 

4 9670053508 V7VFellit. M5X35 SOCKET BOLT M5X35 4 

5 5521 24 213  BRACKET 1 

6 5521 25 116 7"5-h.Vh BRACKET 1 

7 9670051008 M5X10 SOCKET BOLT M5X10 3 

8 95338 A-f” WK244XP-2U SWITCH WK244XP-2U 1 

9 9710040008 A h" M4 SPRING WASHER M4 6 

1 0 9642041014 Th)' M4X10 SCREW M4X10 2 

11 9710050008 A"VP/3" M5 SPRING WASHER M5 4 

1 2 9642050614 J-1"D.D" M5X6 SCREW M5X6 4 

1 3 5521 24 214  BRACKET 1 

14 9721040008 E-'J 9" E-4 E -RING E-4 3 

15 5521 25 121 PLATE 1 

1 6 90447 '7"VD/ MB1612DU BUSHING MB1612DU 1 

17 9670062008 V Fti"11Jh M6X20 SOCKET BOLT M6X20 3 

1 8 5521 25 1 31 LEVER 1 

1 9 9410201408 A7°92,9"t°) 2X14 SPRING PIN 2X14 3 



 

SECTION NUMBER  77GIL C4U I 

 

NUMBERING CAM DRIVE SECTION 
*LonAu*ATut3.4LTI-d- Ax-yr.-t•yi-#*-cilicLTTL ,,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t.yl-**/A5A4 NO. SET NO. /PART NO. PART NAME 1113 /COMPONENT PARTS NO. crty 

20 5521 25 133-1 t°D PIN 1 

21 5521 25 132 V7F., KNOB 1 

22 9650040614 glii/534D" M4X6 SCREW M4X6 1 

23 5310 25 116-2 ADF"Ii•f-ID (90) HANDWHEEL (BLACK) 1 

24 9650063514 q1 53D" M6X35 SCREW M6X35 1 

25 5521 25 112 GEAR 1 

26 9411402500 5---A°-t°) 4X25 TAPER PIN 4X25 1 

27 5521 25 115-1 9VDt- WASHER 1 

28 5521 25 114 AT:AD9' SPRING 1 

29 5521 25 113 *11,9"- HOLDER 1 

30 9410403208 A7°Up9"t'D 4X32 SPRING PIN 4X32 1 

31 5521 25 111-1 DI9F SHAFT 1 

32 9410402608 A7°U)9"t°) 4X26 SPRING PIN 4X26 1 

33 9684050508 F$V)" M5X5 SET SCREW M5X5 1 

34 5521 25 122 A9VF' STUD 2 

35 9670061608 9h.Vht"IliF M6X16 SOCKET BOLT M6X16 5 

36 5521 25 123 A9Vh" STUD 2 

37 5430 34 416 A7°9D9" SPRING 1 

38 5521 27 132-1 t°D PIN 2 

39 90597 7"VD2 MB0806DU BUSHING MB0806DU 2 

40 5521 27 131 97)9 LINK 1 

41 5522 27 322 D-114/110 PLATE 1 

42 5521 27 143 t°) PIN 1 

43 5640 29 126 SPRING 1 

44 9721100008 E-'J.'9" E-10 E-RING E-10 2 

45 5640 07 122 I Ip% WASHER 2 

46 5521 27 142 7'VD2 BUSHING 1 

47 5521 27 1 41 7-11 ARM 1 

48 5521 27 1 45-1 A9VF" STUD 1 

49 5521 27 1 44 A9VF" STUD 1 

50 9710100008 A 1 " M10 SPRING WASHER M10 2 

51 9660100014 tVF M10 NUT M10 2 

52 9670061208 9h- VI-V10. M6X12 SOCKET BOLT M6X12 4 

53 5430 26 422 ti/"V4 PLAIN WASHER 2 

54 5521 27 116 UA"- LEVER 1 

55 9710060008 A"VI"h" M6 SPRING WASHER M6 4 

56 9660060014 I'VF M6 NUT M6 2 

57 91592 0-5-71-07- NAST8 ROLLER FOLLOWER NAST8 1 

58 5521 27 115 SPACER 



1DA"JD9"ht9F” 

NUMBERING CAM DRIVE 

2 I SECTION NUMBER  5521Z 4U  
SECTION 

Of.'1,3A(thi-A-Clt t-34 F **-C-;t5C L -CT k-so 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

"fr *-=4 rg5A*-'4 NO. SET NO. / PART NO. Au.ft/ 4 PART NAME 
COMPONENT PARTS NO. City 

59 9670051608 97'91'404)h M5X16 SOCKET BOLT M5X16 3 

60 5521 27 112 1"79D9"t#I BEARING COVER 1 

61 90315 V-11/1"79D9" 6003ZZ BALL BEARING 6003ZZ 1 

62 5521 27 111 401,9"- HOLDER 1 

63 5640 55 106 t- KEY 1 

64 5521 27 113 D1'71- SHAFT 1 

65 5521 27 118 t- KEY 2 

66 5521 27 119 t- KEY 1 

67 9670041008 M4X10 SOCKET BOLT M4X10 11 

68 5481 93 563-1 T'5D'VF BRACKET 2 

69 5481 93 562-1 7"55Vh BRACKET 2 

70 5481 93 561-1 ht CAM 2 

71 9716060014 t5 13" M6 PLAIN WASHER M6 2 

72 5480 51 287 A7° 11D9" SPRING 1 

73 5521 27 1 63 t°D PIN 1 

74 5521 27 1 60 9D9 LINK 1 

75 90245 7"VD2 MB1215DU BUSHING MB1215DU 1 

76 5521 27 1 51-1 953: CLUTCH 1 

77 5521 27 1 52 A9 1.9 h" STUD 1 

78 9410502614 A7° 11D9't°D 5X26 SPRING PIN 5X26 2 

81 5300 33 562 135- COLLAR 2 

82 5522 29 435 9.5".91V* SPRING 1 

83 5521 27 164 7%9Vh' STUD 1 

84 5522 52 864-1 t°D PIN 1 

85 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 1 

86 97644 91./J -fl- AS-03A 200V SOLENOID AS-03A 200V 1 

87 5521 27 172-1 7"5D.Vh BRACKET 1 

88 9660040014 tVF M4 NUT M4 4 

89 5521 27 1 70 AFVA°- STOPPER 1 

90 9716040014 t5#'13" M4 PLAIN WASHER M4 2 

91 9670040608 M4X6 SOCKET BOLT M4X6 2 



i 

CROSS PERFORATOR SECTION 



2DA° -711) -9 - SECTION NUMBER I 5521Z 2501 

CROSS PERFORATOR SECTION 
*ø Lt ttA.øtS F **-"C'it5C 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

rt•Y1-* /M5e.** NO. SET NO. /PART NO. 
PART NAME 

113̀ 54"'sPCIWPONENT PARTS NO. 

5521 28 210 D1'7F SUB ASSY SHAFT SUB ASSY 1 

25-29 

5521 28 220 Ar)D")9" ASSY HOUSING ASSY 1 

40.41.43 

5521 28 230-1 $10"- ASSY HOLDER ASSY 1 

1-13.15.16.57 

5521 28 239 A"5)/- ASSY BALANCER ASSY 1 

5.34.42 

1 9670083508 9J'VF$"11/F M8X35 SOCKET BOLT M8X35 2 

2 5487 94 582 BOLT 4 

3 5487 94 579  BOLT 6 

4 5521 28 231-1 7"U-F"$11/9"- BLADE HOLDER 1 

5 5521 28 235 7"oV9 BLOCK 4 

6 5487 94 581 17' KNOB 6 

7 9684040608 F D" M4X6 SET SCREW M4X6 12 

8 5487 94 578 A7°4:,9" SPRING 6 

9 5487 94 577 t"Il/F BOLT 6 

10 96700508.08 9J'VF$"11,F M5X8 SOCKET BOLT M5X8 9 

11 5521 28 241 %% 1.0 -h" BLADE 3 

12 5521 28 234 7"U-F"t/I FIXING PLATE 1 

1 3 90917 li"11,F M6X25 SOCKET BOLT M6X25 9 

1 4 5521 28 246 fl"'" (SUS) BAND (SUS) 1 

1 4 5521 28 247 A")F" (1 1")) BAND (COPPER) 1 

1 5 5521 28 233 7"1)-h"t#I FIXING PLATE 1 

16 5521 28 232 7"Ii-F"t/I FIXING PLATE 1 

17 9660060014 tVF M6 NUT M6 1 

1 8 9710060008 ANN V/"h" M6 SPRING WASHER M6 1 

19 5430 26 422 t5,"/3" PLAIN WASHER 1 

20 5640 56 611-1 /35- COLLAR 1 

21 5487 94 583 719-7" SLEEVE 1 

22 5521 28 237 DD) INDICATOR 1 

23 9670062208 95"YFfi"II/F M6X22 SOCKET BOLT M6X22 4 

24 5521 28 221 $11,9 - HOLDER 1 

25 91596 11"79)9" UC305 BEARING UC305 1 

26 9684060608 1- $D" M6X6 SET SCREW M6X6 3 

27 5521 28 211 Dt7F SHAFT 1 

28 5521 28 212 9)9" RING 4 

29 9411507000 5:-A°-t°) 5X70 TAPER PIN 5X70 4 

30 9670051008 9h")F7Ii"lliF M5X10 SOCKET BOLT M5X10 2 



SECTION NUMBER I 
CI L  L GDU 

SECTION 
*:_logoAct*ATutiALT.rni,(DT., -t.yF* T. 5cuTTLso  
Note: When ordering items marked *, indicate the set number because they are available only as a set. 

CROSS PERFORATOR 

NO. SET NO. /PART NO. s/glICIUPONENT PARTS NO. PART NAME Q'ty 

31 5521 71 1 41-1 "I'—hA"— GEAR COVER 1 

32 5521 28 223 t/1/9 PLATE 1 

33 9670102508 Vh.Vhit"lirh M10X25 SOCKET BOLT M10X25 2 

34 5521 28 236 BALANCER 1 

35 9642042514 t1'3D" M4X25 SCREW M4X25 2 

36 5521 23 119 404)F BOLT 3 

37 5430 24 412 1) WASHER 3 

38 5521 24 152 GEAR 1 

39 5521 28 222 Dt7Fs)h.  BRACKET 1 

40 91635 V-11/1"YUD9" 6007ZZ BALL BEARING 6007ZZ 2 

41 5521 28 225 h5— COLLAR 1 

42 9670083008 M8X30 SOCKET BOLT M8X30 2 

43 5521 28 224  HOUSING 1 

44 9670062008 V”Fti"lloF M6X20 SOCKET BOLT M6X20 4 

45 5521 28 245  BRACKET 1 

46 9716050014 t5 " M5 PLAIN WASHER M5 2 

47 9710050008 A / M5 SPRING WASHER M5 2 

48 9670051208 9h'VF*"11/F M5X12 SOCKET BOLT M5X12 5 

49 95117 51)D1A"— AP—B TERMINAL COVER AP—B 1 

50 5521 28 242 1"7 11p9"t/I BEARING COVER 1 

52 5521 28 243 51-1Z)9":9"9 TIMING SHAFT 1 

53 5486 28 116-1 CAM 1 

54 95111 AlVf Z-15GW22B SWITCH Z-15GW22B 1 

55 9716040014 L5 1J" M4 PLAIN WASHER M4 2 

56 9710040008 A"V,"h" M4 SPRING WASHER M4 2 

57 9723140008 C-9)9" C-14 C—RING C-14 2 





IIII- J1/111- CJI 

VERTICAL PERF.GUIDE ROLLER 
NP51/NPE51 

ilUMOCK 

SECTION 
1   



5517 28 270 D1,7h ASSY SHAFT ASSY 1 

39.43.45.61-66,68,69,71-74 

5521 28 110 9711°-7t1)-9- ASSY VERTICAL PERFORATOR ASSY 2 

1-5.7-15.57 

5521 28 120-1 D1,7h ASSY SHAFT ASSY 1 

30.59.60 
5521 28 140 7"5:19$1-11, ASSY BRUSH WHEEL ASSY 2 

18,31-37 

5521 28 150-1 VII-"o-5- ASSY GUIDE ROLLER ASSY 1 

1-4.8-12.14.15.43.49,53.54,57,67.68 

5521 28 160-1 V-0."0-7- ASSY GUIDE ROLLER ASSY 1 

49.54 

5521 28 180 7"5D4i -f-11, ASSY BRUSH WHEEL ASSY 2 

18.31-34,36.37,58 

5521 28 250 AT- ASSY STAY ASSY 1 

46-51 

1  5481 94 748 1"11/1- BOLT 3 

2 5481 94 749 tVt. NUT 3 

3 9684061008 1- F.P M6X10 SET SCREW M6X10 3 

4 9684030508 FiD" M3X5 SET SCREW M3X5 10 

5 5481 97 330 A°-7*U-9-*1-11, PERFORATING WHEEL (2.5X1) 2 

6 5481 94 780 9 1J-D":)9"*-(-11, CREASING WHEEL 1 

6 5481 97 310 SLITTING WHEEL 1 

7 90175 t.)( D" M3X8 SET SCREW M3X8 2 

8 5481 94 745 t°D PIN 11 

9 5521 2.8 111 _7"5yVF BRACKET 3 

10 5481 94 744 BOLT 3 

11 5521 28 112 7" .”Vh BRACKET 3 

12 5480 54 334 IVF NUT 3 

13 5521 28 114 7"57V1' BRACKET 2 

14 5521 28 113 A7° 11D9" SPRING 3 

9TA°-741)-9-.1j"11'"o-5- 
NP51/NPE51 

VERTICAL PERF.GUIDE ROLLER 
NP51/NPE51 

1 5517Z 260 
SECTION NUMBER  

SECTION 
*zogAU*ATUtiALTS -U- A.(7M -t.yh4-'4T;t3U.TTI.,,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. '3" 41rs /1:IVt-ONENT PARTS NO. PART NAME Aft 
Grty 

15 5481 94 747 A7°9)9N`li1451"- SPRING HOLDER 3 

16 9670031008 97Vhiti,"14h M3X10 SOCKET BOLT M3X10 6 

17 9670051608 ”Vh1i"11/F M5X16 SOCKET BOLT M5X16 4 

18 9660050014 J- Vh M5 NUT M5 6 

19 9670061608 9,VF40`11,h M6X16 SOCKET BOLT M6X16 6 

20 5521 28 136 VW- BOLT 2 

21 5481 94 713 t°;) PIN 4 

22 5521 28 135 D`N94-/I-0 CLAMP 2 



NP51/NPE51 
VERTICAL PERF.GUIDE ROLLER 
NP51/NPE51 

SECTION NUMBER I   
SECTION 

* ± L 1  ±,çØ- L "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. ncr. ft/ PART NAME COMPONENT PARTS NO. Q'ty 

23 9721060008 E-'J 9" E-6 E-RING E-6 2 
24 5521 28 132 1;$9"- HOLDER 1 
25 5521 28 1 34 D910 PLATE 2 
26 9670051208 ‘J Vhili"11)1. M5X12 SOCKET BOLT M5X12 2 
27 5521 28 131 400"- HOLDER 1 
28 5521 28 133 AhVA°- STOPPER 1 
29 5521 28 122 h"fh"- GUIDE KEY 2 
30 5521 28 121-2 DV7F SHAFT 1 
31 9642051214 1-11`3V)" M5X12 SCREW M5X12 8 
32 9710050008 A"VP`h" M5 SPRING WASHER M5 12 
33 5481 94 774 t 0 D PIN 4 
34 5481 94 773-1 7"5Entif-11, BRUSH WHEEL 4 
35 5521 28 1 42 ARM 2 
36 90740 /7"*114. M5X15 KNOB BOLT M5X15 4 
37 5521 28 1 41 *JO"- HOLDER 4 
38 9642040614 1 D " M4X6 SCREW M4X6 4 
39 9710040008 il"*V`h" M4 SPRING WASHER M4 6 
40 5487 94 872 PLATE 2 
41 9670052208 9”hellih M5X22 SOCKET BOLT M5X22 3 
42 5487 94 871 7`\ ”"YF BRACKET 2 
43 9721040008 E-4 E-RING E-4 5 

44 5521 28 260 7"3h'VF SUB ASSY BRACKET SUB ASSY 1 
45 9670061208 9”FelliF M6X12 SOCKET BOLT M6X12 6 
46 5487 94 852 BOSS 1 
47 9410301808 A70,W"t0D 3X18 SPRING PIN 3X18 2 
48 5521 28 251 AT- STAY 1 
49 90508 09D9" P-10 0-RING P-10 3 
50 5487 94 854 7"5D*1-11, BRUSH WHEEL 2 
51 5487 94 853 BOSS 1 
52 5521 28 262-2 7"55'VF BRACKET 1 
53 5521 28 151-1 7"5TVh BRACEKT 1 
54 5521 28 1 61-1 7"VF.J2 BUSHING 1 
57 9715060014 t5#111j" M6 PLAIN WASHER M6 3 
58 5521 28 1 81 ARM 2 
59 5521 28 123 A5'-11,A"D SCALE PLATE 1 
60 90730 A°-h-t"3' 1.6X5 RIVET 1.6X5 2 
61 5517 28 271 711 1:09 OPS BLOCK OPS 1 
62 5517 28 272 7"1:09 NOPS BLOCK NOPS 1 
63 5517 28 273 7"5Vh BRACKET 2 



NP51/NPE51 
VERTICAL PERF.GUIDE ROLLER 
NP51/NPE51 

-EH •7  
I 5517Z 2601 SECTION NUMBER I   

SECTION 

Note: When ordering items marked *,indicate the net number because they are available only as a set. 

 

NO. rt.yh4 ine.4* 
SET Na /PART    NO. PART NAME 44:4,DNENT PARTS NO. Q'ty 

64 5517 28 274 7'5rVF NOPS BRACKET NOPS 1 

65 5521 28 275 o-5-t#I ROLLER HOLDER 2 

66 5517 28 280 D1'7h ASSY SHAFT ASSY 1 

67 5521 28 1 62 LOD PIN 1 

68 5430 21 214 t5#"/3" WASHER 3 

69 9642040814 t"\"DD" M4X8 SCREW M4X8 2 

71 90506 0 11)9" P-8 0-RING P-8 4 

72 90259 =-FNL/1"TUD9" HK0609T NEEDLE BEARING HK060912 2 

73 9716060014 t5.#"b' M6 PLAIN WASHER M6 4 

74 9670062008 VVFAi"Ilds M6X20 SOCKET BOLT M6X20 8 



NP52/NPE52 
VERTICAL PERF.GUIDE ROLLER 
NP52/NPE52 

bt.0 I IUN NUMBER I  .1 ..J C I L. COU I 

SECTION 



95A° -711.-9—./J" -fh"o-5— 
NP52/NPE52 

VERTICAL PERF.GUIDE ROLLER 
NP52/NPE52 

-E 9 
5521Z 260  SECTION NUMBER 1 

SECTION 
Ik-LOgilt*aTU45- AL - 1 -ff- A,OT's -t7h# -C1±3ZLTTLso  
Note: When ordering items marked*ondicate the set number because they are available only as a set. 

  

NO. SET Na / PART NO. 
PART NAME 

"113 COMPONENT/ PARTS NO. 
14ft 
Crty 

5521 28 110 95- /1°-74-1.-9— ASSY VERTICAL PERFORATOR ASSY 2 

1-5.7-15,57 

5521 28 1 20-1 Dt71- ASSY SHAFT ASSY 1 

30.59,60 

5521 28 140 7"5D711 -1' —R, ASSY BRUSH WHEEL ASSY 2 

18,31-37 

5521 28 1 50-1 h"1fh"o-5— ASSY GUIDE ROLLER ASSY 1 

1-4,8-12,14.15,43,49,53,54,57,67,68 

5521 28 160-1 h"11"o-5— ASSY GUIDE ROLLER ASSY 

49,54 

5521 28 180 7"5Diti-r-11J ASSY BRUSH WHEEL ASSY 2 

1 8,31-34,36,37,58 

5521 28 250 A5-- ASSY STAY ASSY 1 

46-51 

1 5481 94 748 BOLT 3 

2 5481 94 749 tVh NUT 3 

3 9684061008 F E)" M6X10 SET SCREW M6X10 3 

4 9684030508 M3X5 SET SCREW M3X5 1 0 

5 5481 97 330 PERFORATING WHEEL (2.5X1) 2 

6 5481 94 780 9 11—D")9"iti-f—lb CREASING WHEEL 1 

6 5481 97 310 A9V9-71i-f—ID SLITTING WHEEL 1 

7 90175 M3X8 SET SCREW M3X8 2 

8 5481 94 745 t°) PIN 11 

9 5521 28 111 7"”VF BRACKET 3 

1 0 5481 94 744 40'0 BOLT 3 

11 5521 28 112 7"55.VF BRACKET 3 

1 2 5480 54 334 J- Vh NUT 3 

13 5521 28 114 7"55.VF BRACKET 2 

1 4 5521 28 113 A7° ,1)9" SPRING 3 

1 5 5481 94 747 SPRING HOLDER 3 

1 6 9670031008 M3X10 SOCKET BOLT M3X10 6 

17 9670051608 95.Vh711"11,1- M5X16 SOCKET BOLT M5X16 4 

1 8 9660050014 tVF M5 NUT M5 6 

19 9670061608 M6X16 SOCKET BOLT M6X16 6 

20 5521 28 136 *NO- BOLT 2 

21 5481 94 713 t°) PIN 4 

22 5521 28 135 D"91-#I-19 CLAMP 2 

23 9721060008 E- 11)9" E-6 E —RING E-6 2 

24 5521 28 1 32 *11,9"— HOLDER 1 



 

SECTION NUMBER J " I -
NP52/Ni'E-52.-  - - 
VERTICAL PERF.GUIDE ROLLER 
NP52/NPE52 

SECTION 
*conaumiaTusi-ALTrni,orc,-t%71-#-'4Ta5CUTT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1t•YF4*/g5a*-g- 
NO. SET NO. /PART NO. PART NAME 11{3a* /notPONENT PARTS NO. Q'ty 

25 5521 28 1 34 D919 PLATE 2 

26 9670051208 Vh.VF*"11Jh M5X12 SOCKET BOLT M5X12 2 

27 5521 28 1 31 HOLDER 1 

28 5521 28 1 33 AFVA°- STOPPER 1 

29 5521 28 122 GUIDE KEY 2 

30 5521 28 121-2 D1'7h SHAFT 1 

31 9642051214 t1"3V.3" M5X12 SCREW M5X12 8 

32 9710050008 A'VP'h"* M5 SPRING WASHER M5 1 2 

33 5481 94 774 t°) PIN 4 

34 5481 94 773-1 7'5D*-(-11, BRUSH WHEEL 4 

35 5521 28 142 ARM 2 

36 90740 /741"0 M5X15 KNOB BOLT M5X15 4 

37 5521 28 1 41 HOLDER 4 

38 9642040614 J-1"3VP M4X6 SCREW M4X6 4 

39 9710040008 i h"* M4 SPRING WASHER M4 6 

40 5487 94 872 70 1)-F  PLATE 2 

41 9670052208 M5X22 SOCKET BOLT M5X22 3 

42 5487 94 871  BRACKET 2 

43 9721040008 E-9D9" E-4 E -RING E-4 5 

44 5521 28 260 7"57Vh SUB ASSY BRACKET SUB ASSY 1 

45 9670061208 M6X12 SOCKET BOLT M6X12 4 

46 5487 94 852 i-ti" 
 BOSS 1 

47 9410301808 A7°11)9"t°) 3X18 SPRING PIN 3X18 2 

48 5521 28 251 A5- STAY 1 

49 90508 Oqp9" P-10 0-RING P-10 3 

50 5487 94 854 7"5D*1-11, BRUSH WHEEL 2 

51 5487 94 853 BOSS 1 

52 5521 28 262-1 7"57F BRACTET 1 

53 5521 28 151-1 7"5rVh BRACEKT 1 

54 5521 28 1 61-1 7"V.'2 BUSHING 1 

57 9715060014 t5 h" M6 PLAIN WASHER M6 3 

58 5521 28 181 7-G ARM 2 

59 5521 28 123 Ah'-IIJA") SCALE PLATE 1 

60 90730 1.6X5 RIVET 1.6X5 2 

61 5521 28 271 7"55- Vh OPS BRACKET OPS 1 

62 5521 28 272 7"55.VF NOPS BRACKET NOPS 1 

63 5521 28 273 7"5J.V1' OPS BRACKET OPS 1 

64 5521 28 274 7"5J.VF NOPS BRACKET NOPS 1 

65 5521 28 275 0-5-4-#I ROLLER HOLDER 2 



L 5521Z 260 I 

SECTION 
* Lt AQ1t. Icy *24"t;t3Z L. TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NP52/NPE52 
VERTICAL PERF.GUIDE ROLLER 
NP52/NPE52 

'AL 

SECTION NUMBER 

NO.  SET NO. /PART NO. gfig,1!411411"424- PART NAME 
COMPONENT PARTS NO. 

Aft 
Q'ty 

66 5521 28 280 D1771.. ASSY SHAFT ASSY 1 

67 5521 28 162 t°) PIN 1 

68 5430 21 214 t5,"/3" WASHER 3 

69 9642040814 t1"3V.)" M4X8 SCREW M4X8 2 

71 90506 09D9" P-8 0-RING P-8 4 

72 90259 =-1.."11,1 Y9)9" HK0609T NEEDLE BEARING HK060912 2 

73 9716060014 t5 1]" M6 PLAIN WASHER M6 4 

74 9670062208 tJF M6X22 SOCKET BOLT M6X22 4 



SECTION 
NP51/NPE51 

BACK GUIDE 
NP51/NPE51 

oct,INAN NumbLK 



W")9h"-(F" 
NP51/NPE51 

BACK GUIDE 
NP51/NPE51 

 

I 5517Z 4101 SECTION NUMBER 
SECTION 

ti4 L 1-t- A,O)T, F "C -Fl..‘o  
Note: When ordering items marked lcondicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME I'd5a /41c4cirpLEN-r-  PARTS NO. 
1MM 
Crty 

5310 88 160 ADF"11) (20) HANDLE (BLACK) 1 

6.18-20 

5521 42 110-1 D1'7F ASSY SHAFT ASSY 1 

23-25 

5521 42 120-1 $11,9"- ASSY HOLDER ASSY 4 

2.3 

5521 42 1 30 A992- ASSY SCREW ASSY 1 

1 0-12 

5521 42 1 40 79 112- ASSY SCREW ASSY 1 

11.12.14 

2 5521 42 121-1 $11)9"- HOLDER 4 

3 90245 7"VD2 MB1215DU BUSHING MB1215DU 4 

4 5521 42 151 7"57VF BRACKET 1 

5 5521 42 1 54 F9V7T"f BLOCK 4 

6 9648051014 /5DD" M5X10 SCREW M5X10 18 

7 5521 42 1 55 A"V21J"/F' BACK GUIDE 4 

8 5521 42 1 53-1 1"-A BASE 1 

9 5521 42 152 7"55- VF BRACKET 1 

1 0 5521 42 1 31 71992- SCREW 1 

11 9411403200 5-A°-t°) 4X32 TAPER PIN 4X32 2 

12 5640 42 142 BEVEL GEAR 2 

13 9670061608 ')”Fit3"11/1- M6X16 SOCKET BOLT M6X16 16 

1 4 5521 42 141 A992- SCREW 1 

15 5290 88 1 70 E)" SCREW 2 

16 9684050508 FiD' M5X5 SET SCREW M5X5 2 

1 7 9684080808 F)Wr.)" M8X8 SET SCREW M8X8 4 

1 8 5310 37 815 7°I)-F (90) PLATE (BLACK) 1 

19 5310 37 820 ADF14, ( 90) HANDLE (BLACK) 1 

20 5310 88 1 61 ADF"1141)9-1 (90) HANDLE BODY (BLACK) 1 

21 5290 37 814 A7011)9" SPRING 1 

22 5290 88 134 95” CLUTCH 1 

23 9722150008 C-Up9" C-15 C-RING C-15 1 

24 90312 V-IIP\"7 117)9" 6002ZZ BALL BEARING 6002ZZ 2 

25 5521 42 111-1 D1,71- SHAFT 1 

26 5521 42 112 GEAR 2 

27 9648051614 /53D" M5X16 SCREW M5X16 2 

28 5521 42 212  GUIDE 4 

29 5430 26 422 PLAIN WASHER 1 

30 9670061008 '.)7VF1-1"11,F M6X10 SOCKET BOLT M6X10 3 



I  I I-. TI  *J  SECTION NUMBER 
SECTION 

*CONAUM-A -C111.34LTI -th,OT's-t•Yh#-'4TA3ZLTTL,0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. goA44,t PART NAME /COMPONENT PARTS NO. Q'ty 

31 9723320008 C-99" C-32 C-RING C-32 1 

32 9670062208 M6X22 SOCKET BOLT M6X22 8 

33 9716060014 t5-4P13"* M6 PLAIN WASHER M6 2 

34 5517 42 1 55  BACK GUIDE 1 
35 9660060014 J"91- M6 NUT M6 1 
36 5517 42 156 '761)-1- PLATE 1 
37 5290 24 118 1J5- COLLAR 2 

38 5517 42 157  SLIDE PLATE 1 
39 5517 42 1 54  BRACKET 2 

40 9670064008 Vh.VF1i"J1/1- M6X40 SOCKET BOLT M6X40 4 

NP51/NPE51 
BACK GUIDE 
NP51/NPE51 





NP52/NPE52 
BACK GUIDE 
NP52/NPE52 

SECTION NUMBER I Dpc L 41U I 
SECTION 



A"V9h"-fF" 
NP52/NPE52 

BACK GUIDE 
NP52/NPE52 

5521Z 410 I SECTION NUMBER I 

SECTION 
ogrie.(tAlia-c-tt /34 L. Flt- --C";t5CL. -CT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART Na PART NAME 111/"n140-NENT PARTS NO. 
MU 
Q'ty 

5310 88 160 ADt.\\I (90) HANDLE (BLACK) 1 

6.18-20 

5521 42 110-1 D1'7F ASSY SHAFT ASSY 1 

23-25 

5521 42 1 20-1 MO"- ASSY HOLDER ASSY 4 

2.3 

5521 42 130 719q2- ASSY SCREW ASSY 1 

1 0-12 

5521 42 1 40 A9 10.- ASSY SCREW ASSY 1 

11.12.14 

2 5521 42 1 21-1 *HO"- HOLDER 4 

3 90245 7"VD2 MB1215DU BUSHING MB1215DU 4 

4 5521 42 151 7"5. F BRACKET 1 

5 5521 42 1 54 BLOCK 4 

6 9648051014 /53:9" M5X10 SCREW M5X10 18 

7 5521 42 1 55  BACK GUIDE 4 

8 5521 42 153 A  BASE 1 

9 5521 42 1 52 7"”Vh BRACKET 1 

1 0 5521 42 1 31 79q/- SCREW 1 

11 9411403200 7--A°-t°) 4X32 TAPER PIN 4X32 2 

1 2 5640 42 1 42 BEVEL GEAR 2 

1 3 9670061608 M6X16 SOCKET BOLT M6X16 16 

1 4 5521 42 141 A9 112- SCREW 1 

15 5290 88 1 70 :z)" SCREW 1 

1 6 9684050508 F D" M5X5 SET SCREW M5X5 2 

1 7 9684080808 1- E)" M8X8 SET SCREW M8X8 4 

18 5310 37 815 7°U-F (90) PLATE (BLACK) 1 

19 5310 37 820 ADFNI) (90) HANDLE (BLACK) 1 

20 5310 88 1 61 ADFNI4D91 (90) HANDLE BODY (BLACK) 1 

21 5290 37 814 A7°9D9" SPRING 1 

22 5290 88 134 95” CLUTCH 1 

23 9722150008 C-9)9" C-15 C-RING C-15 1 

24 90312 $"-11,1"7 1W" 6002ZZ BALL BEARING 6002ZZ 2 

25 5521 42 111-1  SHAFT 1 

26 5521 42 112 +N\ GEAR 2 

28 5521 42 212 b\\..0..\\ GUIDE 4 

29 5430 26 422  PLAIN WASHER 1 

30 9670061008 9h"Vh$NDF M6X10 SOCKET BOLT M6X10 3 

31 9723320008 C- 11)9\\ C-32 C-RING C-32 1 



 

SECTION NUMBER J 1 L 41U  

SECTION 
*LigAitAltAigliT(1/3;Jk F*-g--C-5"13:CL 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NP52/NPE52 
BACK GUIDE 
NP52/NPE52 

 

145 /411C053MVONENT PARTS NO. 
/ NO. SET NO. PART NO. PART NAME tt 

Q'ty 

32 9670062208 9J'VF404/F M6X22 SOCKET BOLT M6X22 8 

33 9716060014 t5/"/J"  M6 PLAIN WASHER M6 2 





Stt.; 1 ioN NUMBER I -, ,tir- -rc-ui I 
NP51/NPE51 
FRONT.SIDE GUIDE 
NP51/NPE51 

SECTION 



SECTION NUMBER I 5517Z 420 I 

SECTION 
*c.o4Is,f.(t*ATuti- AL -c- 1-ftkay-c-, -t-y1-At TicLTTt.,0  
Note: When ordering items markedirondicate the set number because they are available only as a set. 

7o)F. "h"11.." 
NP51/NPE51 
FRONT.SIDE GUIDE 
NP51/NPE51 

4!.y1-*-'4-/g13A*-'4 Na SET NO. / PART NO. 594 N/
4"*-'4 PART NAME COMPONENT PARTS NO. Q'ty 

5512 43 220 4,-0."/3"-fh" ASSY SIDE GUIDE ASSY 1 

45,50,51,71 

5512 43 240-1 /.fF"h"lh" ASSY SIDE GUIDE ASSY 1 

50,54,68,71 

5517 43 150 D1'7h ASSY SHAFT ASSY 1 

26,27 

5521 43 130 D1'7F ASSY SHAFT ASSY 1 

2,3,9,16 

5521 43 240 t°.7.4-) ASSY PINION ASSY 2 

40,41,47 

5521 43 250 95)940%11/F ASSY CRANK BOLT ASSY 2 

42-44 

1 9670062501 9 F;ti"11,F M6X25 SOCKET BOLT M6X25 2 

2 9410402808 A7°,1)9"t°) 4X28 SPRING PIN 4X28 

3 5521 43 140 7-L ARM 1 

4 9684060608 1-$V.)" M6X6 SET SCREW M6X6 2 

5 90447 7"VD2 MB1612DU BUSHING MB1612DU 2 

6 9410605008 A7°9)9"t°) 6X50 SPRING PIN 6X50 2 

7 5430 42 424 A9'91.." STUD 1 

8 5430 42 423 A7°,1)9" SPRING 1 

9 5521 43 131 Dt7F SHAFT 1 

1 0 5521 43 132 7o)Fh"-fh" FRONT GUIDE 2 

11 5290 89 423  SPRING 1 

13 90200 Ai"-V\"79)9" 607ZZ BALL BEARING 607ZZ 1 

1 4 9721050008 E- 11)9" E-5 E -RING E-5 1 

1 5 5290 89 1 29 SPACER 1 

1 6 5486 42 420 7-L ARM 1 

1 8 5521 43 122 701)—F PLATE 4 

1 9 9670051008 Vhiti"11/1- M5X10 SOCKET BOLT M5X10 8 

20 5340 89 413 GUIDE 4 

21 9648040614 /33*D" M4X6 SCREW M4X6 8 

22 9721070008 E-9)9" E-7 E -RING E-7 1 

23 9684050508 l' D" M5X5 SET SCREW M5X5 1 

24 5300 59 1 34 h$h5- LOCK COLLAR 1 

25 5290 89 422 SCREW 1 

26 5521 43 151-1 Dt7h SHAFT 1 

27 9410303008 A7°U)9"t°) 3X30 SPRING PIN 3X30 3 

29 5300 75 112 t 0 2)  PIN 1 

30 5300 21 424 PLATE 1 



SECTION NUMBER I dJufL "FLU I 

SECTION 
* (Dna tt *a -c-ct l• 4*-C-A L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NP51/NPE51 
FRONT.SIDE GUIDE 
NP51/NPE51 

-t ,y1-*- g5A* NO. SET NO. /PART NO. asaffF/4"*-'4 PART NAME COMPONENT PARTS NO. 
mitt 
crty 

31 97332 D2MV-5L111—IC2 SWITCH D2MV-5L111—IC2 1 

32 5330 61 434 7"55.VF BRACKET 1 

33 9716030014 t5,"1j" M3 PLAIN WASHER M3 2 

34 9642031414 J-1"3D" M3X14 SCREW M3X14 2 

35 9710050008 A"V/"h" M5 SPRING WASHER M5 2 

36 9642051014 1-1"3!)" M5X10 SCREW M5X10 2 

37 9670063008 9h.Vh*"11/F M6X30 SOCKET BOLT M6X30 3 

38 5521 43 232 KEY 1 

39 5521 43 231 11; BUSHING 1 

40 5560 43 243-1 V7Z KNOB 2 

41 9410201608 77° 11D9"t°D 2X16 SPRING PIN 2X16 2 

42 5521 43 252 /7" KNOB 2 

43 9410201208 A7°Y,)9"t°D 2X12 SPRING PIN 2X12 2 

44 5521 43 251 BOLT 2 

45 5512 43 231 E.) %%, SHAFT 1 

46 5521 43 253 7052.. PLUG 2 

47 5521 43 241 t 0:4') PINION 2 

48 9721100008 E-9)9" E-10 E—RING E-10 4 

49 9410505008 A7°97)9"t°) 5X50 SPRING PIN 5X50 2 

50 9410402008 A7
°
9 2"t°D 4X20 SPRING PIN 4X20 2 

51 5512 43 230  SIDE GUIDE 1 

53 9648031814 /53*D" M3X18 SCREW M3X18 2 

54 5512 43 250  SIDE GUIDE 1 

55 96613-1 AVYI E2K—F7MC1-10 SWITCH E2K—F7MC1-10 1 

56 9710030008 A"Vf"1I" M3 SPRING WASHER M3 2 

57 9660030014 tVF M3 NUT M3 2 

58 5560 43 235 h5— COLLAR 1 

59 9670061608 M6X16 SOCKET BOLT M6X16 1 
60 90582 it —I 6200ZZ BALL BEARING 6200ZZ 1 

61 5521 43 233  BRACKET 1 

62 5521 43 235 PLATE 2 

63 9670041008 9h.Vht"IliF M4X10 SOCKET BOLT M4X10 4 

67 5521 43 234 7"55.VF BRACKET 1 

68 5512 43 251-1 D"9 SHAFT 1 

69 5522 43 214 11" SPRING 1 

70 9670062208 Vh")Ft"10- M6X22 SOCKET BOLT M6X22 2 

71 9410400808 A7°9)9"t°D 4X8 SPRING PIN 4X8 2 





NP52/NPE52 
FRONT.SIDE GUIDE 
NP52/NPE52 

SECTION NUMBER I 5521Z 42U I 
SECTION 



LL 

SECTION NUMBER I 5521Z 420  

SECTION 
*=OgRaIt*.T.TUSiALT AADT%, -t.Y1-**-C;t5CLTTL.so 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

7IDDF./-(F"1"1' F" 
NP52/NPE52 
FRONT.SIDE GUIDE 
NP52/NPE52 

NO. SET NO. /PART NO. 
PART NAME 1113"Al'ilnIPINENT PARTS NO. Q'ty 

5521 43 130 D1'7h ASSY SHAFT ASSY 1 

2.3.9.16 

5521 43 150 D1'7F ASSY SHAFT ASSY 1 

26.27 

5521 43 240 t°=t) ASSY PINION ASSY 2 

40.41.47 

5521 43 250 95)9e10- ASSY CRANK BOLT ASSY 2 

42-44 

5521 43 310-1 /-fh"b"-ft." ASSY SIDE GUIDE ASSY 1 

45.50.51 

5521 43 330-1 /.(F"h"-(1" ASSY SIDE GUIDE ASSY 1 

50.54.68 

1 9670062501 V”Felbt. M6X25 SOCKET BOLT M6X25 2 

2 9410402808 A7° 11)9"t°D 4X28 SPRING PIN 4X28 2 

3 5521 43 140 7-G ARM 1 

4 9684060608 1- D`N M6X6 SET SCREW M6X6 2 

5 90447 7"VD/ MB1612DU BUSHING MB1612DU 2 

6 9410605008 A7°4)9N`t°D 6X50 SPRING PIN 6X50 2 

7 5430 42 424 A9Vh" STUD 1 

8 5430 42 423 A7°9)9" SPRING 1 

9 5521 43 131 Dt7F SHAFT 1 

10 5521 43 132  FRONT GUIDE 2 

11 5290 89 423 7°9D9" SPRING 1 

13 90200 W`-W797)9" 607ZZ BALL BEARING 607ZZ 1 

14 9721050008 E-9)7" E-5 E -RING E-5 1 

15 5290 89 129 SPACER 1 

16 5486 42 420 7-L ARM 1 

18 5521 43 122 7°1,-F PLATE 4 

19 9670051008 V7VI-VILF M5X10 SOCKET BOLT M5X10 8 

20 5340 89 413  GUIDE 4 

21 9648040614 /53Vd" M4X6 SCREW M4X6 8 

22 9721070008 E- 11)9" E-7 E -RING E-7 1 

23 9684050508 F.A P` M5X5 SET SCREW M5X5 1 

24 5300 59 134 F.)035- LOCK COLLAR 1 

25 5290 89 422 :)\\ SCREW 1 

26 5521 43 151 Dt7h SHAFT 1 

27 9410303008 A7° 1J)9"t°) 3X30 SPRING PIN 3X30 2 

29 5300 75 112 t°-.) PIN 1 

30 5300 21 424 70 L),.. F PLATE 1 



SECTION NUMBER I G IL .+LU 

SECTION 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NP52/NPE52 
FRONT.SIDE GUIDE 
NP52/NPE52 

NO. SET NO. /PART NO. s/nIM4P-ONENT PARTS NO. PART NAME MR 
Qty 

31 97332 A-Of D2MV-5L111—IC2 SWITCH D2MV-5L111—IC2 1 

32 5330 61 434  BRACKET 1 

33 9716030014 t5/"h" M3 PLAIN WASHER M3 2 

34 9642031414 J-1"DV)" M3X14 SCREW M3X14 2 

35 9710050008 A"V/"h" M5 SPRING WASHER M5 2 

36 9642051014 J-1"D.D" M5X10 SCREW M5X10 2 

37 9670063008 M6X30 SOCKET BOLT M6X30 3 

38 5521 43 232 KEY 1 

39 5521 43 231 )(911, BUSHING 1 

40 5560 43 243-1  KNOB 2 

41 9410201608 A7°9 -.)9"t°D 2X16 SPRING PIN 2X16 2 

42 5521 43 252 /7" KNOB 2 

43 9410201208 A7°9D9"t'D 2X12 SPRING PIN 2X12 2 

44 5521 43 251 ti"10- BOLT 2 

45 5521 43 312-1 D"2 SHAFT 1 

46 5521 43 253 7059U PLUG 2 

47 5521 43 241 PINION 2 

48 9721100008 E-9D9" E-10 E—RING E-10 4 

49 9410505008 A701 7"t0) 5X50 SPRING PIN 5X50 2 

50 9410402008 A7°9 -.)9"t°7) 4X20 SPRING PIN 4X20 2 

51 5521 43 320-1 /.(F"h"IF" SIDE GUIDE 1 

52 9684040614 1..)( D" M4X6 SET SCREW M4X6 4 

53 9648031814 /5M)" M3X18 SCREW M3X18 2 

54 5521 43 340-2 //h"h"-fh" SIDE GUIDE 1 

55 96613-1 E2K—F7MC1-10 SWITCH E2K—F7MC1-10 1 

56 9710030008 1 "/J" M3 SPRING WASHER M3 2 

57 9660030014 t!9F M3 NUT M3 2 

58 5560 43 235 /75— COLLAR 1 

59 9670061608 Vh'Vh4i"IF M6X16 SOCKET BOLT M6X16 1 

60 90582 li"-11,1"Y9D9" 6200ZZ BALL BEARING 6200ZZ 1 

61 5521 43 233  BRACKET 1 

62 5521 43 235 7o Li _F PLATE 2 

63 9670041008 V7Vh1iNUF M4X10 SOCKET BOLT M4X10 4 

65 5521 43 311  SIDE GUIDE 1 

66 5521 43 331  SIDE GUIDE 1 

67 5521 43 234 7"5 h BRACKET 1 

68 5521 43 332-1 D"2 SHAFT 1 

69 5522 43 214 SPRING 1 

70 9670062208 Vh'.9h7li"110F M6X22 SOCKET BOLT M6X22 2 





DELIVERY TABLE LIFTING 
SECTION NUMBER I 

SECTION 
DDL  IL 4.5UI 



9"/Th."9F"') 

DELIVERY TABLE LIFTING 

-t 
5521Z 430 SECTION NUMBER 1   

SECTION 
*COnAlt*ATIttiALTI -q- A.0 —C, -t.:/F4'4-Tit5CLTTL's 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-1.z.y1- #- gigAt* NO. SET NO. / PART NO. 
PART NAME g !gl:PONENT PARTS NO. Q'ty 

5310 88 1 60 ADFN1, (90) HANDLE (BLACK) 1 

13.14.24.25 

5521 43 210 oVF'I)F' ASSY ROD END ASSY 1 

46.48-51 

5521 43 220 7-13 ASSY ARM ASSY 1 

43.44 

5521 44 110 7"5J'Vh ASSY BRACKET ASSY 1 

4.6.21.22.26-30.33-38 

5521 44 120 D1'7F ASSY SHAFT ASSY 1 

34.37.38 

5521 44 130-1 7-L ASSY ARM ASSY 1 

35.36 

5521 44 210 7-L. ASSY ARM ASSY 1 

56.58 

5521 44 220 9)9 ASSY LINK ASSY 1 

54.55 

5521 44 230 11)9 ASSY LINK ASSY 1 

53.54 

1 5290 88 194 GEAR 1 

2 5290 89 219 $911, BUSHING 1 

3 5290 88 193 A9VF" STUD 1 

4 90445 7'").D2 MB1208DU BUSHING MB1208DU 1 

5 5521 44 150 SHAFT 1 

6 90242 7"VD2 MB1210DU BUSHING MB1210DU 4 

7 9660050014 tVF M5 NUT M5 1 

8 9710050008 A 13" M5 SPRING WASHER M5 1 

9 5290 51 064 A7°9D9" SPRING 1 

10 5521 44 141-1 iIIVF RATCHET 1 

11 5521 44 133 PIN 1 

13 5310 37 820 Aph"11) (70) HANDLE (BLACK) 1 

14 5310 88 161 ADF"Ili*D9.f (90) HANDLE BODY (BLACK) 1 

15 5290 88 170 z=.)" SCREW 1 

16 5290 37 814 A7°92)9" SPRING 1 

17 5290 88 134 95V1 CLUTCH 1 

18 9684050508 M5X5 SET SCREW M5X5 4 

19 9660060014 t!')F M6 NUT M6 2 

20 9710060008 A "h" M6 SPRING WASHER M6 2 

21 5521 44 111 BRACKET 1 

22 5290 88 183 KEY 1 



SECTION NUMBER I 
G I L  JU I 

SECTION 
*.10)4138(tliactll t5ilt L `.%  #- -"C";t3Z L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

DELIVERY TABLE LIFTING 

rt.y1-* /g5A#-4' 
NO. SET NO. / PART NO. 4 PART NAME /COMPONENT PARTS NO. 

Aft 
Crty 

23 5290 29 315 F.Ah5- LOCK COLLAR 1 

24 5310 37 815 7°L)-F (9o) PLATE (BLACK) 1 

25 9648051014 /7Thi" M5X10 SCREW M5X10 2 

26 5290 37 613 GEAR 1 

27 5290 88 133 D1'7h SHAFT 1 

28 5290 37 614 GEAR 1 

29 9410302508 AT:"W"t°) 3X25 SPRING PIN 3X25 1 

30 9410302008 A7'9D9"t°) 3X20 SPRING PIN 3X20 1 

31 9670062508 Vh- VhitiNDF M6X25 SOCKET BOLT M6X25 4 

32 5521 44 112 SPACER 1 

33 5290 88 180 %%, GEAR 1 

34 5521 44 121 D1'7F SHAFT 1 

35 5290 88 131 $911, BUSHING 1 

36 5521 44 139-1 7-4, ARM 1 

37 5290 88 115 RATCHET WHEEL 1 

38 9410402808 A7°9)9"t°) 4X28 SPRING PIN 4X28 1 
39 9717120008 tE/"h"* M12 WAVE WASHER M12 1 

40 9660080014 tVF M8 NUT M8 1 

41 9721080008 E-9)9" E-8 E -RING E-8 3 

42 5521 43 222 7"5h.Vh BRACKET 1 

43 5521 43 230 7-G ARM 1 

44 5290 37 121 )t 911, BUSHING 1 

45 5322 53 432 t°D PIN 1 

46 90457 oVF"IDF" PHS8 ROD END PHS8 1 

47 9721070008 E-9 7" E-7 E -RING E-7 2 

48 9662080014 tVls M8 NUT M8 1 

49 5521 43 211 9-DA"V911) TURNBUCKLE 1 

50 90685 oVh9tVh M8 32 t51" 11 HEXAGON NUT M8 3TYPES LEFT 1 

51 90463 oVh"IDF" PHS8L ROD END PHS8L 1 

52 9670063508 Vh.VI- VIDF M6X35 SOCKET BOLT M6X35 2 

53 5521 44 231 9)9 LINK 1 

54 5486 29 612 )( 911, BUSHING 4 

55 5521 44 221 9)9 LINK 1 

56 5521 44 219 7-L, ARM 1 

57 9721150008 E.- 1
W" E-15 E-RING E-1 5 1 

58 5290 33 214 $911) BUSHING 2 

59 5521 44 213 A9Vh" STUD 1 

60 9710120008 A"V/"1i" M12 SPRING WASHER M12 1 

61 9660120014 tVF M12 NUT M12 1 



9"f7D."9F"r) 

DELIVERY TABLE LIFTING 

I 5521Z 1 SECTION NUMBER 430  
SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. / P SET NO. ART NO. 
PART NAME / COMPONENT PARTS NO. 

MR 
crty 

62 9721060008 E- 1W" E-6 E -RING E-6 2 

63 5521 44 250-1 '1 )9 LINK 1 

64 5521 44 240-2 liA"- LEVER 1 

65 5521 44 243 t'D PIN 1 

66 5290 51 732 A7°9)9"A9Vh" SPRING STUD 1 

67 5290 21 521 77°97)9' SPRING 1 

68 9660040014 J")F M4 NUT M4 4 

69 9710040008 il" h" M4 SPRING WASHER M4 4 

70 5300 33 562. h5- COLLAR 2 

71 90628 At17°t°D SSP-4 SNAP PIN SSP-4 2 

72 5486 38 1 43-1 t'D PIN 1 

73 9670040608 95"VtliNDF M4X6 SOCKET BOLT M4X6 2 

74 9716040014 b5"1j"t M4 PLAIN WASHER M4 2 

75 5521 57 450 STOPPER 1 

76 5521 44 252-1 ?"5D.Vh BRACKET 1 

77 9670061208 M6X12 SOCKET BOLT M6X12 2 

78 97646 91/1 -1F' AS-05N 200V SOLENOID AS-05N 200V 1 

79 9670041008 M4X10 SOCKET BOLT M4X10 4 

80 9710080008 A"Vi'") M8 SPRING WASHER M8 1 



bt.c., I IUN NUMBER I  -0 -, C. I  L.  44UI 
SECTION DELIVERY SHAFT 



SECTION NUMBER I 5521Z 440 I 

SECTION 
* zloMiElt*A-C- Ct154   
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

T"JW`U—D"9 

DELIVERY SHAFT 

-t.yr**/gria* NO. SET NO. / PART NO. g5Aft/4-4"14)4-  PART NAME 
COMPONENT PARTS NO. 

*ft 
(X ty 

5521 45 110 D1'7h ASSY SHAFT ASSY 1 

34.35.50.59 

5521 45 120 Ai'D"p9" ASSY HOUSING ASSY 2 

47.48 

5521 45 140 1t-r-11/9.0°5-- "JVU—h" -fh" STAR WHEEL TYPE DELIVERY GUIDE 1 

52-54 

5521 46 110 Dt7h ASSY SHAFT ASSY 1 

7.8.15 

5521 46 120 W,D".7)2" ASSY HOUSING ASSY 2 

13.14 

5521 46 130 713 "10. ASSY BOLT ASSY 2 

3.5.6 

1 9670062508 V”tli"lbF M6X25 SOCKET BOLT M6X25 8 

2 5521 46 1 22  FIXING BLOCK 4 

3 5521 46 1 31 404/1- BOLT 2 

4 5521 46 1 32 7"1:09 BLOCK 2 

5 5430 27 117 /35— COLLAR 2 

6 9410301608 A7° U7)9" 1 0 D 3X16 SPRING PIN 3X16 2 

7 9411504500 5- -A°—t°D 5X45 TAPER PIN 5X45 2 

8 5521 46 112 GUIDE ROLLER 2 

9 5521 46 113 BOSS 1 

1 0 9684060808 F D" M6X8 SET SCREW M6X8 2 

11 5521 46 114 ht CAM 1 

12 9670083508 V .1.91-71iNDF M8X35 SOCKET BOLT M8X35 4 

1 3 5521 46 121 Ar)D"p2" HOUSING 2 

1 4 90316 t"-11/1"79)9" 6004ZZ BALL BEARING 6004ZZ 2 

1 5 5521 46 111 Dt7h SHAFT 1 

1 6 9670051608 M5X16 SOCKET BOLT M5X16 2 

1 7 5430 26 422  PLAIN WASHER 1 

1 8 9670061208 s.) Ft"11/1- M6X12 SOCKET BOLT M6X12 3 

1 9 9721060008 E—Up9" E-6 E —RING E-6 1 

20 5521 46 1 43 CAM 1 

21 5640 07 082 WASHER 1 

23 5521 46 1 40-1 7—L ASSY ARM ASSY 1 

24 5521 46 144 7MV9 BLOCK 1 

25 9670062208 Vh.Vt-t"lbh M6X22 SOCKET BOLT M6X22 2 

26 9670082508 Vh.Vtli"11)F M8X25 SOCKET BOLT M8X25 1 

27 9716080014 t5-1"13" M8 PLAIN WASHER M8 2 

28 5521 46 1 45  STUD 1 



SEULION NUMBER 

SECTION 
*zoUAtt*A -CUt5ALT A.OT, -t ,yF*""Cit3ZLTTk,so  
Note: When ordering items marked*,indicate the net number because they are available only as a set. 

DELIVERY SHAFT 

r- I 1- I 

NO. SET NO. / PART NO. nAFF/44"*'4. 
 PART NAME 

COMPONENT PARTS NO. 
1111/11 
Q'ty 

29 9710120008 ) " M12 SPRING WASHER M12 1 
30 9660120014 J")h M12 NUT M12 1 
31 9721080008 E.-9)9" E-8 E -RING E-8 1 
32 5640 07 1 02  WASHER 1 

* 34 5521 45 113 A7°c5.Vh SPROCKET 1 
35 9411805500 5:-A°-t°D 8X55 TAPER PIN 8X55 2 

36 9670061608 V7 1
h*"11)1- M6X16 SOCKET BOLT M6X16 9 

37.  5521 45 1 43 70 PLATE 4 

38 5521 45 141 tn/9"- HOLDER 4 

39 9660060014 -'YF M6 NUT M6 8 

40 9686061508 F$4D" M6X15 SET SCREW M6X15 4 

41 5521 45 1 42-1 7D-G FRAME 4 

42 9670051008 95"Y WIliF M5X10 SOCKET BOLT M5X10 1 2 

43 5521 45 1 34  FIXING BLOCK 1 
44 5521 45 1 30 W,D")9" ASSY HOUSING ASSY 1 
45 9670052008 9”11;"1101- M5X20 SOCKET BOLT M5X20 4 

46 5521 45 122 BEARING COVER 1 
47 90337 V-11,1"79:)9" 6205ZZ BALL BEARING 6205ZZ 2 

48 5521 45 121 WYD"D” HOUSING 2 

49 5521 45 133 KEY 1 
* 50 5521 45 111 Dt7F SHAFT 1 

51 9670061808 9h.Vh*NliF M6X18 SOCKET BOLT M6X18 4 

52 5521 45 1 44-1 D1'7h SHAFT 11 
53 5522 45 126 V -fh"o-3- GUIDE ROLLER 44 

54 9670061214 9h.V1.1044. M6X12 SOCKET BOLT M6X12 11 
55 9670082008 Vh.VFVO M8X20 SOCKET BOLT M8X20 2 

56 5521 45 152-1 hL CAM 1 
57 5521 45 151 7"c09 BLOCK 1 
58 9670083008 9J- Vh*"14h M8X30 SOCKET BOLT M8X30 2 

* 59 5521 45 112 Aroh.V1- SPROCKET 1 
60 5521 45 114 %% 1•,„„. GEAR 1 
61 9710080008 A"Vi"h"4 M8 SPRING WASHER M8 3 

62 9672083008 oV1)9$"0 M8X30 HEXAGON BOLT M8X30 3 

63 5340 87 127 SPACER 1 
64 5330 24 515 -fDD"J'-9- INDICATOR 1 
65 9670054008 9J.Vh41"11,1- M5X40 SOCKET BOLT M5X40 1 
66 5521 45 123 1"Yqp9"/JA"- BEARING COVER 1 
67 5521 45 135 SPACER 1 
68 9670052508 M5X25 SOCKET BOLT M5X25 4 



5-"Wq-D"9 

DELIVERY SHAFT 

SECTION NUMBER I 44U I 

SECTION 
ogriAcilo_a -cit134 -t A, 0 -r,   

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. COMPONENT PARTS NO. 
PART NAME 'ROA 

ty 

69 5560 23 212 $TWD SCALE 1 

70 5521 28 248 7"oV9 BLOCK 1 

NPE51/52 NPE51/52 

71 9670067008 Vh")FliNDF M6X70 SOCKET BOLT M6X70 1 

NPE51/52 NPE51/52 



DELIVERY TABLE 
NP51/NPE51 

SECTION 



* 

WIDTN -1 
NP51/NPE51 

DELIVERY TABLE 
NP51/NPE51 

I 551(Z 45UI 
SECTION NUMBER 

SECTION 
* C Lt1-ft it..cn -c. -t•y 1-**-C";t5c -C Lso  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1! y F *  NO. SET NO. / PART NO. naAft/4"*-'4 PART NAME 
COMPONENT PARTS NO. Crty 

5517 44 370 ASSY CHAIN ASSY 1 

34.37.38 

5521 44 310 ti1'7F ASSY SHAFT ASSY 1 

9-12 

5522 44 1 40 A1' 9"1' ASSY DELIVERY TABLE ASSY 1 

1 -4.16-19 

1 5522 44 1 42 PLATE 2 

2 9648061614 /53*D" M6X16 SCREW M6X16 16 

3 91350 4:1'79- 420G-N-75 CASTER 420G-N-75 4 

4 5522 44 141 AID9"1 DELIVERY TABLE 1 

5 5430 42 415 /35- COLLAR 1 

6 9684050608 F)(4D" M5X6 SET SCREW M5X6 1 

7 5290 29 210  BUSHING 1 

8 5521 44 312 AtN0_1_ SPACER 1 

9 5290 88 1 44 t GEAR 1 

10 9410402508 A7° ,1)9"t° ,1) 4X25 SPRING PIN 4X25 3 

11 5290 88 1 42 A7° 05' 19F SPROCKET 2 

12 5521 44 311 Dt7F SHAFT 1 

1 3 5290 89 1 43 )011) BUSHING 1 

1 4 9710050008 A"VPN/J" M5 SPRING WASHER M5 14 

1 5 9642051614 1.1"3:-Dm M5X16 SCREW M5X16 4 

16 9716060014 t5/mhm M6 PLAIN WASHER M6 16 

1 7 9710060008 11" VP\h" M6 SPRING WASHER M6 16 

1 8 9660060014 tVh M6 NUT M6 16 

19 90777 T7D" 5.1X20 WOOD SCREW 5.1X20 12 

20 5521 44 315 hM...(1,\% GUIDE 1 

21 9670051608 V7VFitimIld• M5X16 SOCKET BOLT M5X16 2 

22 97381 7”1-9- VAM22 ACTUATOR VAM.22 1 

23 5521 44 343 A9VF" STUD 2 

24 9642031614 J-NmD .D" M3X16 SCREW M3X16 2 

25 9710030008 ANN VP`h M3 SPRING WASHER M3 2 

26 97313 A -CY V -1C244 SWITCH V-1C244 1 

27 5521 44 314-1 7m5iVh BRACKET 1 

28 9642050814 J-1NND D" M5X8 SCREW M5X8 2 

29 9660030014 J".91- M3 NUT M3 2 

30 9670082008 M8X20 SOCKET BOLT M8X20 2 

31 5521 44 342 AtN0_1_ SPACER 4 

32 5521 44 341 RAIL 2 

33 9648051008 /5D*D" M5X10 SCREW M5X10 6 



NP51/NPE51 
DELIVERY TABLE 
NP51/NPE51 

JEU I IUN NUMBER 

 

  

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
-t.Y1-*- gBP.# *A#* 

PART NAME COMPONENT PARTS NO. 
Imo 
crty 

34 5517 44 371 CHAIN 2 

35 5521 44 372 WEIGHT 2 

36 5521 44 324  GUIDE 2 

37 9648031508 4/5D.D" M3X15 SCREW M3X15 2 

38 5521 44 373 Af 1”7"oV9 BLOCK 1 

39 5517 44 350 D-11, RAIL 2 

40 5430 31 242 117,7 LINK 2 

41 9721080008 E-qp9" E-8 E-RING E-8 2 

42 90214 li"-11J1"7 11 D9" 6000ZZ BALL BEARING 6000ZZ 6 

43 9670050808 V”FiliNtih M5X8 SOCKET BOLT M5X8 4 

44 9670051208 V7VhVIDF M5X12 SOCKET BOLT M5X12 8 

45 5521 44 323 Dt7F SHAFT 1 

47 5521 44 320 /V-Ff9 ASSY PLATE ASSY 1 

48 9660050014 tVF M5 NUT M5 8 

49 5521 44 322 9"-f BRACKET 1 

50 5521 44 332 BRACKET 1 

52 5521 44 330 4/ 4V
D -F -0 ASSY PLATE ASSY 1 

53 5640 65 115 A9VF" STUD 1 

54 9710080008 A"*#"h" M8 SPRING WASHER M8 2 

55 9660080014 tVF M8 NUT M8 2 

56 5486 44 416 1DD.Dt°) ECCENTRIC PIN 2 





0 0 

0 

0 

0 
0 

00  

• 
• 

0%0 

60  00 0 

irt  to) 
0 

0 0 
G
O. 

&I.  

0 

 

00  

i 0 
0 ii 

0 

0 0 0 

0 
0 
0 
0 

0 
0 
0 

0 0 

0 

00  
00 

VI 0 

NVGINVt74 
DELIVERY TABLE 
NP52/NPE52 

 

Jr_1101N1 NUNWER I  U -4 U 

SECTION 

  

    



* 

11 -1D9" -f 
NP52/NPE52 

DELIVERY TABLE 
NP52/NPE52 

5521G 450 I 
SECTION NUMBER 

SECTION 
*C.0)413a,(1.W.41, --C-(t15511-T I-ftA.,(2)-C, 1- **T;t5CL 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. 
PART NAME ir'f /4:CUPONENT PARTS NO. 

11110 
Qty 

5521 44 310 D1'7h ASSY SHAFT ASSY 1 

9-12 

5521 44 370 TI-D ASSY CHAIN ASSY 1 

NP(522/522H/524) NP(522/522H/524) 

34,37,38 

5521 44 380 ASSY CHAIN ASSY 1 

NP(520/520H) NP(520/520H) 

34,37,38 

5522 44 1 40 A-CD9"-( ASSY DELIVERY TABLE ASSY 1 

1 -4,16-19 

1 5522 44 1 42 70 u_F PLATE 2 

2 9648061614 #53D" M6X16 SCREW M6X16 16 

3 91350 41,A9- 420G-N-75 CASTER 420G-N-75 4 

4 5522 44 141 A/D9".f DELIVERY TABLE 1 

5 5430 42 415 )35- COLLAR 1 

6 9684050608 F E.)" M5X6 SET SCREW M5X6 1 

7 5290 29 210 )( 911) BUSHING 1 

8 5521 44 312 SPACER 1 

9 5290 88 144 GEAR 1 

1 0 9410402508 A7° 11)9"t°) 4X25 SPRING PIN 4X25 3 

11 5290 88 142 A7°o5"91' SPROCKET 2 

12 5521 44 311 D1'7F SHAFT 1 

13 5290 89 143 $91D BUSHING 1 

1 4 9710050008 11"*#"h"* M5 SPRING WASHER M5 14 

15 9642051614 J-VND.D" M5X16 SCREW M5X16 4 

16 9716060014 t5#"h" M6 PLAIN WASHER M6 16 

17 9710060008 11" V,"/3" M6 SPRING WASHER M6 16 

18 9660060014 tVI- M6 NUT M6 16 

19 90777 I9D" 5.1X20 WOOD SCREW 5.1X20 12 

20 5521 44 315 GUIDE 1 

21 9670051608 M5X16 SOCKET BOLT M5X16 2 

22 97381 Y911-9- VAM22 ACTUATOR VAM22 1 

23 5521 44 343 A9Vh`N STUD 2 

24 9642031614 1-N"DF.)" M3X16 SCREW M3X16 2 

25 9710030008 A"Vf"1I" M3 SPRING WASHER M3 2 

26 97313 A/Vf. V-1C244 SWITCH V-1C244 1 

27 5521 44 314-1 5fl BRACKET 1 

28 9642050814 1-1"DE.)" M5X8 SCREW M5X8 2 

29 9660030014 J"91- M3 NUT M3 2 



SECTION NUMBER I .." ac i u 7U I 

SECTION 
*zogfia(t*i'.-c-( 134   
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NP52/NPE52 
DELIVERY TABLE 
NP52/NPE52 

F * NO. SET NO. / PART NO. n.,w,Aft/4" PART NAME COMPONENT PARTS NO. Q' ty 

30 9670082008 VVF*NliF M8X20 SOCKET BOLT M8X20 2 

31 5521 44 342 SPACER 4 

32 5521 44 341 RAIL 2 

33 9648051008 /7DD" M5X10 SCREW M5X10 6 

34 5521 44 371 CHAIN 2 

35 5521 44 372 WEIGHT 2 

36 5521 44 324  GUIDE 2 

37 9648031508 /53DN` M3X15 SCREW M3X15 2 

38 5521 44 373 A -1”7"oV9 BLOCK 1 

39 5521 44 350 RAIL 2 

NP (522/522H/524> NP(522/522H/524) 

39 5521 44 360 U-11) RAIL 2 

NP(520/520H) NP(520/520H) 

40 5430 31 242 gD9 LINK 2 

41 9721080008 E-Up9" E-8 E-RING E-8 2 

42 90214 V-R/1"79:4" 6000ZZ BALL BEARING 6000ZZ 6 

43 9670050808 V 1.1iNliF M5X8 SOCKET BOLT M5X8 4 

44 9670051208 957 1)1-7ti"0 M5X12 SOCKET BOLT M5X12 8 

45 5521 44 323 D1,71- SHAFT 1 

47 5521 44 320 /4-00 -1-19 ASSY PLATE ASSY 1 

48 9660050014 ”F M5 NUT M5 8 

49 5521 44 322 9"-05' BRACKET 1 

50 5521 44 332 1 r BRACKET 1 

52 5521 44 330 /74°-1-0 ASSY PLATE ASSY 1 

53 5640 65 115 A9VF" STUD 1 

54 9710080008 A"V/"h" M8 SPRING WASHER M8 -  2 

55 9660080014 tVh M8 NUT M8 2 

56 5486 44 416 1DDDt°) ECCENTRIC PIN 2 





1 
SECTION GRIPPER (NP51/NPE51) 



9"9VA°—(NP51/NPE51) 

GRIPPER (NP51/NPE51) 

5517Z I SECTION NUMBER I 460  
SECTION 

*ZOni'.U*ATUt6VILTM/1.0T's -t%vh* -C;±5cLTTt,,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. PART NAME '113 /!,UPONENT PARTS NO. 
gia 
Q'ty 

5517 47 110 9'9V1\°— ASSY GRIPPER ASSY 3 

13,17-33 

5521 47 210 II—) ASSY CHAIN ASSY 1 

9,10 

5521 47 220-1 11—D ASSY CHAIN ASSY 1 

9,35 

1 9670041008 M4X10 SOCKET BOLT M4X10 8 

3 5521 41 122 h"lh" GUIDE 1 

4 5521 41 131-1 A9VF" STUD 8 

5 9710080008 A h" M8 SPRING WASHER M8 12 

6 9660080014 J-Vh M8 NUT M8 12 

7 5310 87 423-1 h"-ft-' GUIDE 2 

8 5521 41 123 77"5 OIL RECEIVER 1 

9 5521 47 212 II—D RS40 3797)9 CHAIN R540 37LINK 6 

10 5521 47 211 9D9 LINK 3 

11 9670051008 9h'Vh4-1"11,1 M5X10 SOCKET BOLT M5X10 12 

12 5521 41 111-1 h"1F" GUIDE 2 

13 5517 47 111 9"9VA°—$10"— GRIPPER HOLDER 3 

14 5521 41 132-1 79VF" STUD 4 

15 5290 87 431-1 77"5')h.  OIL RECEIVER 1 

17 5521 47 112-1  BUSHING 12 

18 5521 47 121 DV7h SHAFT 3 

19 5521 47 114 1 5— COLLAR 3 

20 9684060608 1-$D" M6X6 SET SCREW M6X6 12 

21 5521 47 132-1 V)( GRIPPER 21 

22 9672061614 0Vh9t"11/1- M6X16 HEXAGON BOLT M6X16 21 

23 5521 47 113 1 5— COLLAR 9 

24 5486 43 119 1 5— COLLAR 9 

25 5521 47 133-1 A7°9)7" SPRING 9 

26 9660060014 tVF M6 NUT M6 3 

27 9710060008 A"V/"/)" M6 SPRING WASHER M6 24 

28 9670061808 9”Fli"11,1 M6X18 SOCKET BOLT M6X18 3 

29 5521 47 122-1 7—L ARM 3 

30 5521 47 131 t 0 PIN 3 

31 90302 t"-11)1"79)9" 626ZZ BALL BEARING 626ZZ 3 

32 9721040008 E-9.'9" E-4 E —RING E-4 3 

33 5330 21 633 ir.13%% WASHER 3 

34 5521 41 112 -1 b" GUIDE 1 

35 5521 47 221-1 9)9 LINK 3 



 

btUlION NUMBER 

 

  

  

GRIPPER (NP51/NPE51) SECTION 
* ogiumt*a-cu t3.4 F *-'4"C;I3Z 1.1.- . Ls. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t•yr.*-g-ina* griav9ly NO.  SET NO. / PART NO. COMPONENT PARTS NO. PART NAME MR 
Q'ty 

36 9670041408 Vh".snliNDF M4X14 SOCKET BOLT M4X14 4 

37 9716040014 t5/"/J"  M4 PLAIN WASHER M4 2 





• / • I  _ L_I ft L L / bt.t.: I IUN NUMBER 77L IL 40U I 

GRIPPER (NP52/NPE52) 
SECTION 



9"9VA°-(NP52/NPE52) 

GRIPPER (NP52/NPE52) 

-EL 
1 SECTION NUMBER L 5521Z 460  

SECTION  
-1*- zogRAi a-c-u LTI.-th.opT. , -t.yhtP4TA.5cLTTL,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. 17' 411:frkfPONENT PARTS NO. 
PART NAME Cl'ty 

5521 47 110-3 9"9VA°- ASSY GRIPPER ASSY 3 

13.17-33 

5521 47 210 I-D ASSY CHAIN ASSY 1 

9.10 

5521 47 220-1 ASSY CHAIN ASSY 1 

9.35 

1 9670041008 M4X10 SOCKET BOLT M4X10 8 

3 5521 41 122 h"-fh" GUIDE 1 

4 5521 41 131-1 79')F" STUD 8 

5 9710080008 A "h" M8 SPRING WASHER M8 12 

6 9660080014 tV1- M8 NUT M8 12 

7 5310 87 423-1 h"1F" GUIDE 2 

8 5521 41 123 77"5i,7 OIL RECEIVER 1 

9 5521 47 212 fI-D RS40 379)7 CHAIN RS40 37LINK 6 

10 5521 47 211 9)9 LINK 3 

11 9670051008 95")[.$"11)F M5X10 SOCKET BOLT M5X10 12 

12 5521 41 111-1 /3"-0." GUIDE 2 

13 5521 47 111-2 9"UVA°-401,9"- GRIPPER HOLDER 3 

14 5521 41 132-1 A9VF" STUD 4 

15 5290 87 431-1 77"5 OIL RECEIVER 1 

17 5521 47 112-1 $911) BUSHING 12 

18 5521 47 121 77)1,7F SHAFT 3 

19 5521 47 114 )35- COLLAR 3 

20 9684060608 F.A D" M6X6 SET SCREW M6X6 12 

21 5521 47 132-1 V$ GRIPPER 21 

22 9672061614 oVh9V11/F M6X16 HEXAGON BOLT M6X16 21 

23 5521 47 113 h5- COLLAR 9 

24 5486 43 119 1 5- COLLAR 9 

25 5521 47 133-1 A7°97)9" SPRING 9 

26 9660060014 J")t. M6 NUT M6 3 

27 9710060008 A"VJ"1J" M6 SPRING WASHER M6 24 

28 9670061808 9h.VF*"11,1' M6X18 SOCKET BOLT M6X18 3 

29 5521 47 122-1 7-L ARM 3 

30 5521 47 131 tO PIN 3 

31 90302 1t"-1V\"79D9" 626ZZ BALL BEARING 626ZZ 3 

32 9721040008 E-'1 7" E-4 E -RING E-4 3 

33 5330 21 633 I 13 WASHER 3 

34 5521 41 112 1) ....( Fkk GUIDE 1 

35 5521 47 221-1 UD9 LINK 3 



 

SECTION NUMBER J L a+OU I 

SECTION 
* nAtt*A -c-cts3AL - 1-t-A-0)-C", -t Flk - -C-A5CL.TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

GRIPPER (NP52/NPE52) 

 

/M51* fi :A4t NO. SET NO. / PART NO. g g  y COMPONENT PARTS NO. PART NAME aR 
Qty 

3.6 9670041408 Vh.Vhella- M4X14 SOCKET BOLT M4X14 4 

37 9716040014 t5#"h" M4 PLAIN WASHER M4 2 





bLUVICIN NUMBER I I L 4(UI 
SECTION LAMP.AIR BLOWER.SPRAY 



LAMP.AIR BLOWER.SPRAY 

• 

SECTION NUMBER I 5521Z 470 I 

SECTION 

Note: When ordering items markedirondicate the set number because they are available only as a set. 

 

-t•y1-4 /g5AW-4.  NO. SET NO. /PART NO. 
PART NAME 14'3A4*.irr‘/!:m,P,DNENT PARTS NO. 

fWft 
Crty 

1 9670061601 95'VF7ti"Ilih M6X16 SOCKET BOLT M6X16 2 

2 5521 11 216  BRACKET 2 

3 5521 11 217 ADF"11, HANDLE 1 

4 9670063008 95"A-t"11/F M6X30 SOCKET BOLT M6X30 4 

5 9642041514 t1"3D" M4X15 SCREW M4X15 2 

6 9710040008 il"”"b" M4 SPRING WASHER M4 2 

7 5521 61 221 h-f3f)1-, h/ LAMP COVER 1 

8 9710030008 A"VI"h' M3 SPRING WASHER M3 2 

9 9660030014 tVt. M3 NUT M3 2 

1 0 99959 N230120 HOLDER NZ30120 2 

11 5340 61 163 5-13')Fr) 7"5'VF BRACKET 1 

12 9642031414 t1"3*D" M3X14 SCREW M3X14 2 

1 3 99960 71(3-5D7° 15W FLUORESCENT LAMP 15W 1 

14 9710050008 A"”"h" M5 SPRING WASHER M5 2 

15 9642050814 J-1"3 " M5X8 SCREW M5X8 2 

16 5640 48 1 07 AFVA° — STOPPER 25 

1 7 91158 7
0
59" 1/8 PLUG 1/8 5 

1 8 5521 48 112 17—Dt9— AIR SHOWER 1 

19 5521 48 113 110.001-41, PLATE 2 

20 9670051008 9”Ft"Ilsh M5X10 SOCKET BOLT M5X10 8 

21 91193 A"Dh" 26 BAND 26 2 

22 5521 1 4 113 $—A HOSE 1 

23 5486 14 145 IDF‘kA0...(70 END PIPE 1 

24 90505 0 11)9" P-16 0—RING P-16 6 

25 9684060608 h)t " M6X6 SET SCREW M6X6 6 

26 5486 1 4 135 NEEDLE 3 

27 90553 09D9" P-7 0—RING P-7 3 

28 9686050808 h$D" M5X8 SET SCREW M5X8 3 

29 5522 48 121 A0.1,70 PIPE 2 

30 9670083008 M8X30 SOCKET BOLT M8X30 2 

31 5486 1 4 134 SPRAY BODY 3 

32 5486 14 1 37 J- Vh NUT 3 

33 5486 14 136 JAND NOZZLE 3 

34 5521 1 4 212 HOLDER 2 

35 5521 14 211 $10"— HOLDER 2 

36 5486 1 4 144 no ..(70 PIPE 1 

38 5521 14 213 HOSE 1 



SECTION INK FOUNTAIN ROLLER 
SECTION NUMBER I  



mn 
Qty PART NAME 

-t%71-4 /ne.** NO. SET NO. /PART NO. "g14?°. /M*PONENT PARTS NO. 

5521 52 110 1 ,D"D9" ASSY HOUSING ASSY 1 

HOLDER SUB ASSY 1 5521 55 210 $11)9"- SUB ASSY 

INK FOUNTAIN ASSY 1 5521 59 110-1 -(DV91" ASSY 

1  5521 59 120 BLADE 

I 1 SECTION NUMBER  5521Z 51U  

SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

5521 52 180 A5-- SUB ASSY STAY SUB ASSY 1 

ARM ASSY 1 5521 55 140-1 Y-L ASSY 

ARM ASSY 1 5521 55 150-1 7-L ASSY 

LINK SUB ASSY 1 5521 55 170 '17)9 SUB ASSY 

38,39 

31,33 

8,10 

1:474-DTDo-5- 

INK FOUNTAIN ROLLER 



 

JCl.,11UN INUMtiLK 

 

  

  

INK FOUNTAIN ROLLER SECTION 
*Log5Att*ATut541. --c i.arc-, -t•zi-# 3zL-cT s. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME 1413a4t4t(IPONENT PARTS NO. - Q'ty 

2 5480 51 118 /7" KNOB 21 

3 5521 59 11.3 9/1,— WIRE 1 

4 5486 29 628 $"11,1- BOLT 2 

5 9660080014 J-Vh M8 NUT M8 2 

6 9670063508 M6X35 SOCKET BOLT M6X35 4 

7 5521 59 133 tO D PIN 2 

8 5521 59 111-1 -r:4V4i" INK FOUNTAIN 1 

9 5521 59 116  SIDE FRAME 1 

1 0 5640 27 359-1 7"oV9 BLOCK 2 

11 9721080008 E-9)9" E-8 E —RING E-8 3 

12 5430 33 122 ill %%13 %% WASHER 2 

13 5521 59 1 31 MO"— HOLDER 1 

14 5521 59 134 ili"11,1,  BOLT 2 

15 9414201514 99t°) 2X15 SPLIT PIN 2X15 2 

1 6 5521 59 114 t0  PIN 2 

17 9684060608 1- E)" M6X6 SET SCREW M6X6 5 

1 8 9670062008 Vh"A-*"11,F M6X20 SOCKET BOLT M6X20 5 

1 9 5521 59 1 32 $11,9"— HOLDER 1 

20 9660060014 tVF M6 NUT M6 6 

21 9670063008 Vtli"lbh M6X30 SOCKET BOLT M6X30 4 

22 91594 tf9D IRT2030-1 INNER RACE IRT2030-1 1 

23 91796 J-1(9) 1R22X28X30 INNER RACE IR22X28X30 1 

24 5521 55 111 -(7)+74-DT:io-5— INK FOUNTAIN ROLLER 1 

25 91595 J-19) IR17X20X16.5 INNER RACE IR17X20X16.5 1 

26 90299 1 -11,1"79.)9" 6905ZZ BALL BEARING 6905ZZ 2 

27 5521 55 132 SPACER 1 

28 5521 55 131 W,D"D9" HOUSING 1 

29 9670061608 Vh.Vh7li"ild, M6X16 SOCKET BOLT M6X16 6 

30 5521 55 133 h5— COLLER 1 

31 5521 55 211 ;MO"— HOLDER 1 

32 5430 51 1 62-2 WI"— LEVER 1 

33 90435 1-195V3 HF2016 ONE WAY CLUTCH HF2016 1 

34 5521 55 212 SPACER 1 

35 9670081608 Vh-YF7Ii"11/1, M8X16 SOCKET BOLT M8X16 1 

36 9670081208 Vh"As1i"11/F M8X12 SOCKET BOLT M8X12 1 

37 5521 55 1 44 9VDt— WASHER 1 

38 5521 55 1 41 7—L ARM 1 

39 90355008 9Dr)I1(95” HFL2530 ONE WAY CLUTCH HFL2530 1 

40 5521 55 121 Ar)D")9" HOUSING 1 



-4 - 
I I SECTION NUMBER  5521Z 510  

SECTION 
lic:10g5,1Mt*ATUt3AUTI -U- A,Orre., -t.yF*T;.13ZUTTL,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

INK FOUNTAIN FOUNTAIN ROLLER 

 

NO. SET NO. /PART NO. ' 41t:1\tPINENT PARTS NO. 
PART NAME Q'ty 

41 91593 =-F"11,1"7 1J D9"RNA49/22 NEEDLE BEARING RNA49/22R 1 

42 5521 55 1 22 COVER 1 

43 90503 _ 0 117)9" P-28 0-RING P-28 1 

44 9670041608 95'VFli"11,1 M4X16 SOCKET BOLT M4X16 4 

45 5521 55 1 43 )011, BUSHING 1 

46 5521 55 142 *NH- BOLT 1 

47 9710060008 A h" M6 SPRING WASHER M6 2 

48 5521 55 1 83 KNOB 1 

49 9670064008 V,VF*"11,F M6X40 SOCKET BOLT M6X40 3 

50 5521 55 1 84 $10"- HOLDER 1 

51 9410301608 A7° ,JD9"t°D 3X16 SPRING PIN 3X16 1 

52 5521 55 182 1J5- COLLAR 1 

53 5521 55 181 7992- SCREW 1 

55 5521 55 153-2 *11,9"- HOLDER 1 

56 9411502800 5-A°-t°D 5X28 TAPER PIN 5X28 5 

57 5521 55 1 51-1 h"/F" GUIDE 1 

59 5521 55 191-1 GUIDE BAR 1 

60 5521 55 192 7"55'VF BRACKET 1 

61 5521 55 193 A9')F" STUD 2 

62 5640 07 102 t5,"h" WASHER 1 

63 5487 51 1 52 7"VD/ BUSHING 2 

64 5521 55 171 UD9 LINK 1 

65 5521 55 160-1 7-L ARM 1 

66 5521 55 1 52-1 tO D PIN 1 

67 5521 52 181 AT- STAY 1 

68 5521 52 1 42 t°D PIN 4 

69 5521 52 144 A7°,17)” SPRING 2 

70 9410301808 A7° 11)9"t°D 3X18 SPRING PIN 3X18 1 

71 5521 52 134 7-L ARM 1 

72 9670052008 V5"Yl-ii"11,F M5X20 SOCKET BOLT M5X20 4 
- 73 5521 52 111 W,D")9" HOUSING 1 

74 5480 53 538 7104/F BOLT 2 

76 5487 51 512 7"VD2 BUSHING 2 

77 5521 52 1 32 7-L ARM 1 

78 9670051608 Vh'VF*"11,F M5X16 SOCKET BOLT M5X16 5 

79 5521 52 143 Wn° CAP 2 

80 90318 Ai"-11,1"7 ,17,9" 608ZZ BALL BEARING 608ZZ 2 

81 5521 52 161 DUCTOR ROLLER 1 

82 5521 52 133 7-L ARM 1 



 

EUIIUN NUMBER  

 

   

INK FOUNTAIN ROLLER SECTION 
*zonau*T11/5

-4L-c- -t-A.orc..-t,yr* --c.;± LTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. l- #-'% /gBAW4 
SET NO. / PART NO. PART NAME 1413 A"4!()JEMPONENT PARTS NO. 

ma 
Q'ty 

83 5521 52 121 W,D"D9' HOUSING 1 

84 5521 52 13-5 95V3 CLUTCH 1 

86 5521 52 171 1DDD t°D ECCENTRIC PIN 1 

87 90302 V-11/1"79D9" 626ZZ BALL BEARING 626ZZ 1 

88 9721040008 E-UD9" E-4 E -RING E-4 3 

89 5521 52 151-1 7-11 ARM 1 

90 5431 25 461 h5- COLLAR 2 

91 9684050608 M5X6 SET SCREW M5X6 4 

92 5521 52 131 D1'7F SHAFT 1 

93 5521 52 141-1 Y-L ARM 1 

94 5521 52 213 A9VF" STUD 1 

95 5300 59 565-1 A7°UD9" SPRING 1 

96 5521 52 223 t°D PIN 1 

97 5521 52 224 95V3 CLUTCH 1 

98 5430 24 131 .1”.13U WASHER 1 

99 5300 33 562 h5- COLLAR 2 

100 9670041008 M4X10 SOCKET BOLT M4X10 4 

101 97644 VlOfF" AS-03A 200V SOLENOID AS-03A 200V 1 

102 5521 52 212-1 7"5TVF BRACKET 1 

103 9710040008 A"V1"/3" M4 SPRING WASHER M4 4 

104 9660040014 VA' M4 NUT M4 4 

105 5290 35 131-1 A7011D9" SPRING 1 

106 5521 52 221 95V3 CLUTCH 1 

107 5521 52 225 t°D PIN 1 

108 5300 59 566 t°D PIN 1 

109 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 2 

110 9670061208 V”h*"$1.. M6X12 SOCKET BOLT - M-6X12 2 

111 5521 52 210-1 APYA°- STOPPER 1 

112 9670051008 V”Ili"11/F M5X10 SOCKET BOLT M5X10 2 

113 5521 59 115 V9A"D SIDE FRAME 1 

114 5480 78 258 51ND LABEL 1 

115 5290 37 513-1 $911, BUSHING 1 

116 9670062208 Vh.VF*"11/F M6X22 SOCKET BOLT M6X22 4 





INK OSCILLATING ROLLER 
SECTION NUMBER I ......,G11.1 JCL; I 

SECTION 



INK OSCILLATING ROLLER 

SECTION NUMBER I 5521G 520 I 

SECTION 
*zogatt*a-cut5ALT A.opT., -t.:/F**TAUTT, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

- ,y)..*- gsa# NO. SET NO. /PART NO. 
PART NAME 

'
t /

COMPONENT PARTS NO. 
1114 ft 
iXty 

5521 56 110-1 A9Vh" SUB ASSY STUD SUB ASSY 1 

31-34 

5521 56 120 V`t— ASSY GEAR ASSY 1 

28,29 

5521 56 1 30 ASSY GEAR ASSY 2 

22-24 

5521 56 210 W,D".7,9" SUB ASSY HOUSING SUB ASSY 1 

42,43 

5521 56 220 W)EPD9" SUB ASSY HOUSING SUB ASSY 1 

43,51 

5521 56 230 D1'7h SUB ASSY SHAFT SUB ASSY 1 

45-49 

5521 56 240 W,D")9" SUB ASSY HOUSING SUB ASSY 1 

43,85 

5521 56 250 W,D")9" SUB ASSY HOUSING SUB ASSY 1 

43,68 

5521 56 260 D1'7F SUB ASSY SHAFT SUB ASSY 1 

NP51/52 NP51/52 

49,64-66,82 

5521 56 270 7"55.VF SUB ASSY BRACKET SUB ASSY 2 

69,70 

5521 56 280 9)9 ASSY LINK ASSY 1 

71-73 

5521 56 310-1 449"— ASSY HOLDER ASSY 1 

59,61 

5521 56 320-1 $10"— ASSY HOLDER ASSY 1 

58,59 

5521 56 330 D1'7h ASSY SHAFT ASSY 1 

NPE51/52 NPE51/52 

64-66 

5521 56 430 1-)TDID-5— ASSY OSCILLATING ROLLER ASSY 1 

36-40 

5521 65 1 00 o-5—tpD"3 ROLLER CLEANER 1 

1 2-15,17 

1 90707 UtVh M12 U—NUT M12 4 

2 5521 56 443 X% GEAR 1 

3 9670051608 95.Vh*"10. M5X16 SOCKET BOLT M5X16 26 

4 5521 56 410 W,D")9" HOUSING 1 

5 5521 56 441 77—AFD-5— FIRST ROLLER 1 



SECTION NUMBER I  
SECTION 

*.zonact*a-citti-xt .-4--c.;± 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

INK OSCILLATING ROLLER 

-t.y1-4*/g5A4 NO. SET NO. / PART NO. g5A$*/14"44%'. PART NAME COMPONENT PARTS NO. 
*a 
Q'ty 

6 5521 56 420 1 ,D"D2" HOUSING 3 

7 5430 51 523 GROOVED RING 2 

8 5521 65 121 *JO"- HOLDER 1 

9 5521 65 125 A7°9D2" SPRING 1 

1 0 5521 65 123 1:0 D PIN 1 

11 5640 22 441-1 1:0 D PIN 1 

12 9710050008 W`V,"h" M5 SPRING WASHER M5 6 

13 9642050614 J-1"DD" M5X6 SCREW M5X6 6 

1 4 5521 65 113 70 b  _I„ PLATE 1 

15 5521 65 112 7Ab-h" BLADE 1 

1 6 5521 65 122-1 t11' "- HOLDER 1 

17 5521 65 111 FOUNTAIN 1 

18 5521 65 1 26  STUD 2 

1 9 5521 65 127 KNOB 2 

20 9721120008 E-qp2" E-12 E-RING E-12 2 

21 5523 36 126 b5- COLLAR 2 

22 9723320008 C-qp2" C-32 C-RING C-32 4 

23 90312 li"-11,1"YUD2" 6002ZZ BALL BEARING 6002ZZ 4 

24 5521 56 131 GEAR 2 

25 5521 56 132 ATA'" STUD 2 - 

26 9721100008 E-UD2" E-10 E-RING E-10 1 

27 5640 07 122 {pip% WASHER 1 

28 90257 -[- \`1 7,1)2" HK1512 NEEDLE BEARING HK1512 2 

29 5521 56 121 GEAR 1 

30 90368 A5AF9VD1' AS1102 THRUST WASHER AS1102 1 

31 91794 1"79D9" IR12X15X12.5 NEEDLE BEARING IR12X15X12.5 2 

32 5521 56 112-1 SPACER 1 

33 5521 56 111-1 ATA" STUD 1 

34 91170 =V7°11/ PFF-4 NIPPLE PFF-4 1 

35 5521 56 435 GEAR 1 

36 5521 56 433 %%•17,_ GEAR 1 

37 9411402500 7--A°-t°D 4X25 TAPER PIN 4X25 1 

38 5521 56 431 4-)51:, 0-5- OSCILLATING ROLLER 1 

39 5521 56 434 GEAR 1 

40 9411403500 5--A°-1:°D 4X35 TAPER PIN 4X35 1 

41 9670052008 M5X20 SOCKET BOLT M5X20 1 0 

42 5521 56 - 211 W,D")2" HOUSING 1 

43 5521 56 212 7"VD/ BUSHING 4 

44 5521 56 234 SPACER 1 



Ipttr)5po-5— 
INK OSCILLATING ROLLER 

L L SECTION NUMBER I ib U 
 

SECTION 
*c. oniseott*a-c-tt L '0  
Note.  When ordering items marked *,indicate the set number because they are available only as a set. 

 

ifli3eR#-"4 NO. SET NO. /PART NO. PART NAME 14t3"4.1rkPOITrPONENT PARTS NO. Q'ty 

45 5521 56 232 t XX 1,— GEAR 1 

46 9411403800 5.—A°—t°7) 4X38 TAPER PIN 4X38 1 

47 5521 56 231 Dt7F SHAFT 1 

48 5521 56 233 GEAR 1 

49 9411402800 T—A°—t°) 4X28 TAPER PIN 4X28 2 

50 5521 56 235 SPACER 1 

51 5521 56 221 Af'D")9" HOUSING 1 

52 90280 )1.911) IR8X12X10 BUSHING IR8X12X10 2 

53 5521 56 293-1 t°D PIN 2 

54 9710060008 A"VJ'h' M6 SPRING WASHER M6 3 

55 9660060014 tVF M6 NUT M6 3 

56 9670082008 Vh.VFV11,1- M8X20 SOCKET BOLT M8X20 2 

57 5521 56 291 Dt7h SHAFT 1 

58 5521 56 321-1 t1 "— HOLDER 1 

59 5521 56 312 7"VD2 BUSHING 2 

60 9670065508 )h.1)1- V11/1- M6X55 SOCKET BOLT M6X55 2 

61 5521 56 311-1 *HO"— HOLDER 1 

62 5487 51 771-1 7—L ARM 1 

63 9670062208 Vh.VhVIDF M6X22 SOCKET BOLT M6X22 4 

64 5521 56 261 SHAFT 1 

NP51/52 NP51/52 

64 5521 56 331 Dt7h SHAFT 1 

NPE51/52 NPE51/52 

65 5521 56 262 GEAR 1 

66 9411503800 5X38 TAPER PIN 5X38 1 

67 5521 56 266 SPACER 1 

68 5521 56 251 10D')9" HOUSING 1 

69 5485 51 132 7"VD/ BUSHING 2 

70 5521 56 271 7'5J'Vh BRACKET 2 

71 9723220008 C—'J 9" C-22 C—RING C-22 4 

72 90632 2. "9')h. 
PB-8 SPHERICAL BEARING PB-8 2 

73 5521 56 281 9)9 LINK 1 

74 5430 52 324 t5if'/J" PLAIN WASHER 2 

75 9721060008 E-9D9" E-6 E-RING E-6 2 

76 5521 56 294-1 VA BOSS 1 

77 9670062008 V”1-VIDF M6X20 SOCKET BOLT M6X20 1 

78 5487 51 774 t°D PIN 1 

79 9721080008 E-99" E-8 E —RING E-8 1 

80 5521 56 264 t'D PIN 1 



NUMI=Stlq 

SECTION 
*LonAllt*ATUI.34L -C I-d-A.0-Cs-t ,y LT -F oo  
Note: When ordering items marked*,indicate the net number because they are available only as a set. 

NO. 
-t•yF*- g5a*-1q- me Pithk** PART NAME SET NO. / PART NO. COMPONENT PARTS NO. Qty 

81 91645 A5AF9VD1'- AS1024 THRUST WASHER AS1024 1 

82 5521 56 263 7-L ARM 1 

NP51/52 NP51/52 

83 5521 56 265 hG CAM 1 

84 9684060608 F D" M6X6 SET SCREW M6X6 2 

85 5521 56 241 Ar,D")9" HOUSING 1 

86 5640 23 1 32 1)5- COLLAR 1 

87 9684060808 1- $ D" M6X8 SET SCREW M6X8 2 

88 5521 71 1 42 4"t- GEAR COVER 1 

89 9670051008 M5X10 SOCKET BOLT M5X10 2 

90 9670064008 Vh'VFitiNIJF M6X40 SOCKET BOLT M6X40 3 

91 5430 52 233 1)5- COLLAR 1 

NPE51/52 NPE51 /52 

92 9684050608 F E" M5X6 SET SCREW M5X6 2 

NPE51/52 NPE51/52 

L I 

INK OSCILLATING ROLLER 





SECTION 
1011 IIUMIStit I 

0 
ocl)  

:es'? 

0 

0 

0 -44  
00  
o€D 

ctw 

o 

30 
29 

30 
29 

q•p k' 
ago' 

0 
10# Gas 

• 
‘i# 4, 

29 
30 

00  rot 
% 4  

1 
09 ----  1 

00 0 
0 

0 

o'cl#  
00  

INK FORM ROLLER 



INK FORM FORM ROLLER 

55e1G 5 I SECTION NUMBER I. 
5U  

SECTION 
tiAt L A..o-c, -t•y 

Note: When ordering items markedirondicate the set number because they are available only as a set. 

1- */11.5A4 NO. SET Na / PART Na PART NAME Illi"'*j!051:PONENT PARTS NO. 
MN 
Q'ty 

5521 51 110 ”'7.:-.:(=H5- ASSY DISTRIBUTOR ROLLER ASSY 2 

8,9 

5521 57 110 FORM ROLLER 1 

19,20 
5521 57 120 $11/9"- SUB ASSY HOLDER SUB ASSY 1 

12,13 
5521 57 130 71111/9- SUB ASSY HOLDER SUB ASSY 1 

25,26 
5521 57 210 FORM ROLLER 1 

19,32 
5521 57 220 *11,9'- SUB ASSY HOLDER SUB ASSY 1 

12,33 
5521 57 230 *11,51"- SUB ASSY HOLDER SUB ASSY 1 

26,35 
5521 57 290 D1'71" ASSY SHAFT ASSY 1 

NPE51/52 NPE51/52 

54.55,58,60.68 

5521 57 310 W)D'D9" SUB ASSY HOUSING SUB ASSY 1 

56,57 
5521 57 320 W,D"D9" SUB ASSY HOUSING SUB ASSY 1 

57,59 
5521 57 330 D1'7F SUB ASSY SHAFT SUB ASSY 1 

NP51/52 NP51/52 

54.55,58,60,64 

5521 57 350 ASSY HOLDER ASSY 1 

61,62 
5521 57 360 UD2 SUB ASSY LINK SUB ASSY 2 

42,52 
5521 57 380 L 0 7) SUB ASSY PIN SUB ASSY 1 

37-40 
5521 57 410 t0 D SUB ASSY PIN SUB ASSY 1 

38,49 
1 5521 51 133 AFV11°- STOPPER 4 

2 5521 51 131-1 HOLDER 1 

3 9670051208 M5X12 SOCKET BOLT M5X12 8 

4 9660050014 tVF M5 NUT M5 4 

5 9670051608 V,V WILF M5X16 SOCKET BOLT M5X16 10 

6 9670061608 Vh- VF4iNDF M6X16 SOCKET BOLT M6X16 2 

7 9670063508 Vh'VFAiNDF M6X35 SOCKET BOLT M6X35 2 



— I 
SECTION 

Itr zoDgRAttlien-ClitsAtL - .1 -U-A.0 -C, cy F yz '0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

INK FORM ROLLER 
imt.,MOCK 

h*- 113 e.#-.4 NO. SET NO. PART NO. PART NAME /COMPONENT PARTS NO. 
ga 
GYty 

8 90318 7litt -WM)9" 608ZZ BALL BEARING 608ZZ 4 

9 5521 51 111 t7"3EAD-5- DISTRIBUTOR ROLLER 2 

1 0 5521 51 132-1 *JO"- HOLDER 1 

11 5640 29 126 /1"4 SPRING 2 

12 5521 57 122 A9VF' STUD 2 

13 5521 57 121 *11,9"- HOLDER 1 

1 4 9684060608 h$4D" M6X6 SET SCREW M6X6 6 

15 5521 57 125 h5- COLLAR 2 

1 6 9684060808 1- $4D" M6X8 SET SCREW M6X8 8 

17 5521 57 126 HOLDER 1 

18 5521 57 127 t/II9 PLATE 4 

1 9 90214 Vt .-WM.)9" 6000ZZ BALL BEARING 6000ZZ 4 

20 5521 57 111 7t-Go-5- FORM ROLLER 1 

21 5521 57 133 HOLDER 1 

22 5521 57 134 1 5- COLLAR 2 

23 9660080014 tVF M8 NUT M8 8 

24 9710080008 /1" 1]"4 M8 SPRING WASHER M8 6 

25 5521 57 131 401/9"- HOLDER 1 

26 5521 57 132 A9V1-" STUD 2 

27 5521 57 123 tOD PIN 4 

28 5521 57 124 AFVA°- STOPPER 4 

29 9710060008 A"4/"1"4 M6 SPRING WASHER M6 1 0 

30 9660060014 1- V1- M6 NUT M6 1 0 

31 5521 57 222 4i$9"- HOLDER 2 

32 5521 57 211 7t-Go-5- FORM ROLLER 1 

33 5521 57 221 $11,9"- HOLDER 1 
-35 5521 57 231 *11,9"- HOLDER 1 

36 5521 57 371 7-G ARM 1 

37 5521 57 381 b0:-)  PIN 1 

38 91609 $"-WM)9" 6900ZZ BALL BEARING 6900ZZ 2 

39 5640 73 416 .\ O 
... +)... SPACER 1 

40 9721080008 E-9)9" E-8 E -RING E-8 3 

41 5521 57 372 A9VF" STUD 1 

42 90442 7"VD2 MB1008DU BUSHING MB1008DU 4 

43 5521 57 363 t°) PIN 1 

44 5640 07 1 02 ti/tthtt4 WASHER 2 

45 5521 57 344 VW- BOLT 2 

46 5521 57 343 7"c09 BLOCK 2 

47 9670085008 Vh- Vht"IliF M8X50 SOCKET BOLT M8X50 4 



INK FORM ROLLER 

SECTION NUMBER I 5521G 530 I 

SECTION 
*.zogi3AU*ATU15-ALT A.o .-c,-t.yh#'4T;tLTT.s. 
Note! When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. '441'/nt-ONENT PARTS NO. PART NAME 
Crty 

48 5521 57 392 A9Vt.' STUD 1 

49 5521 57 411 t°D PIN 1 

51 5521 57 391 Y-L ARM 1 

52 5521 57 361 9D9 LINK 2 

53 5521 57 362 t°D PIN 3 

54 5521 57 332 7-G ARM 1 

55 9411503200 5-A°-b°D 5X32 TAPER PIN 5X32 3 

56 5521 57 311 W)D"D9" HOUSING 1 

57 5521 57 312 7"VD2 BUSHING 2 

58 5521 57 291 Dt7h SHAFT 1 

NPE51/52 NPE51/52 

58 5521 57 331 D17F SHAFT 1 

NP51/52 NP51/52 

59 5521 57 321 W,D")9" HOUSING 1 

60 5521 57 333 7-L ARM 1 

61 5521 57 351 *JO"- HOLDER 1 

62 5521 57 352 7"VD/ BUSHING 1 

63 9670062508 Vh'Vht"IliF M6X25 SOCKET BOLT M6X25 2 

64 5521 57 334 7-t ARM 1 

NP51/52 NP51/52 

65 5521 57 342 PIN 2 

66 5521 57 340 PLATE 1 

67 5521 51 134 PLATE 2 

NPE51/52 NPE51/52 

68 9410402508 A7°9D9"t°D 4X25 SPRING PIN 4X25 1 

NPE51/52 NPE51/52 

69 9670051408 M5X14 SOCKET BOLT M5X14 4 

NPE51/52 NPE51/52 

70 5430 52 128-2 t"A BOSS 1 

NPE51/52 NPE51/52 

71 5480 51 256-1 WI"- LEVER 1 

NPE51/52 NPE51/52 

72 90799 It"99"q 25 BALL GRIP 25 1 

NPE51/52 NPE51/52 



SECTION CONTROL BOX 
bLU I IUN NUMBER i 

_ _ _ 



t-W'343"V97, 

CONTROL BOX 

5521G I SECTION NUMBER 1 610  

SECTION 
*LOBFAU*ATUI34LTMA.OT F W-4.TA5CLTT . 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-tvF#- gria* NO. SET NO. / PART NO. PART NAME l'55471' 11Jz4401,1PONENT PARTS NO. 
111# 
Q'ty 

1 9642061014 t1"3D" M6X10 SCREW M6X10 3 

2 9710060008 n 'h' M6 SPRING WASHER M6 3 

3 5521 61 111 VV9A BOX 1 

3 5521 61 113 VV9A BOX 1 

7)1"D D3') WITH GERMAN SAFETY FEATURES 

4 97192 9U— G6A-274P—DC24V RELAY G6A-274P—DC24V 8 

5 5521 61 612 3DF0-11, 4:\%:-) CONTROL BOARD 1 

6 97190 9U— DSP1—DC24V RELAY DSP1—DC24V 6 

7 9642032014 t1"3*D" M3X20 SCREW M3X20 8 

8 9642031014 M3X10 SCREW M3X10 6 

9 9710030008 A M3 SPRING WASHER M3 6 

1 0 9716030014 t5,"1j" M3 PLAIN WASHER M3 6 

11 98111001 9U— G5D2242T RELAY G5D22421 1 

12 98702002 ATV7°9")DF5DAFZ41240 STEP DOWN TRANSFORMER FZ41240 1 

1 3 98941 9DD9"/ AYBN018-1 TERMINAL BLOCK AYBN018-1 1 

1 4 5521 61 112 hA"- COVER 1 

14 5521 61 114 *"V97/JA"— BOX COVER 1 

h" 7D1'D D3') WITH GERMAN SAFETY FEATURES 

15 9652040614 F5AD*D" M4X6 SCREW M4X6 4 

16 99928 9"o-5217° FG-1E GLOW LAMP FG-1E 1 

17 99933 V7VF L-420 SOCKET L-420 1 

1 8 5290 61 633 7—?tD 300MM EARTH WIRE 300MM 1 

h"1C.97DVD WITH GERMAN SAFETY FEATURES 

1 9 90643 AVt#"b' B5 TOOTHED LOCK WASHER B5 6 

DVD D3') WITH GERMAN SAFETY FEATURES 

20 9642041014 M4X10 SCREW M4X10 2 

20 9642041014 t1"7 " M4X10 SCREW M4X10 4 

h'-rVYpt"D D3 WITH GERMAN SAFETY FEATURES 

21 9660040014 tVF M4 NUT M4 1 

F"-(V7D1"D D3r1 WITH GERMAN SAFETY FEATURES 

22 9642051014 J-1" 9" M5X10 SCREW M5X10 2 

h"-07Dt"D D3') WITH GERMAN SAFETY FEATURES 

23 9660050014 tVF M5 NUT M5 2 

1V7)t") DB') WITH GERMAN SAFETY FEATURES 

24 99962 YD71'4 60HZ STABILIZER 60HZ 1 

24 99963 7D5n1f 50HZ STABILIZER 50HZ 1 



OClollUN NUMULK  •  4.  

SECTION OPERATION PANEL (NP51/NPE51) 



-t9a% SECTION NUMBER I 5517Z 620 I 

Q'ty PART NAME 
/4A#* 

NO. SET NO. /PART NO. COMPONENT PARTS NO. 

SECTION 
*---an5AIIALactit -"C' :v b *-g- -C-3± 1.- -CT Ls°  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

3 9670061208 Vh'Vh*NliF M6X12 

6 9652031207 F5A3D" M3X12 

9 96600 A/VI1VF"A3PA5703-24E 

10 96575 A/VI A3PA-7050-1 

11 96559 A/VI C1420E-B 

12 96560 A/VI C1400E-B 

13 96562 IDF"7°U-F DGNW-1-B 

14 96561 /VI DGAN-031-B 

15 5521 61 121 non 

16 5521 61 122 VV9A 

17 5521 61 1 41 A9Vh" 

18 5521 61 142-1 7°U-1- 

19 9648051008 /53*D" M5X10 

23 5521 61 123 70L)_1. 

NPE51 

24 5522 61 117-1 7°U-F 

NPE51 

SOCKET BOLT M6X12 2 

SCREW M3X12 4 

SWITCH HEAD A3PA5703-24E 1 

SWITCH A3PA-7050-1 1 

SWITCH C1420E-B 3 

SWITCH C1400E-B 1 

END PLATE DGNW-1-B 2 

DIGITAL SWITCH DGAN-031-B 1 

PANEL 1 

BOX 1 

STUD 4 

PLATE 1 

SCREW M5X10 4 

PLATE 2 

NPE51 

PLATE 1 

NPE51 

`P)/A°U, (NP51/NPE51) 

OPERATION PANEL (NP51/NPE51) 



, , o f I -rib" NIII ../Li III 1—../L / 

OPERATION PANEL (NP52/NPE52) 

Jt.t. I !VII NUMBER I  
SECTION 

J—IGIL UGUI 



9 11°U (NP52/NPE52) 

OPERATION PANEL (NP52/NPE52) 

SECTION NUMBER 
I 5521Z 620  

SECTION 
*z..0)sal3iTitill*AT(t t5;it I *- -t";t3t L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. PART NAME 1"13 5̀ /n/rZNENT PARTS NO. 
an 
Qty 

1 5522 61 151 A-(”JW- SWITCH COVER 1 

2 96597 A-Of AH22SFR-10 SWITCH AH22SFR-10 1 

3 9670061208 M6X12 SOCKET BOLT M6X12 4 

4 96611 A-fVf AVW320-R-1K676 SWITCH AVW320-R-1K676 1 

h'07Dt'D D3') WITH GERMAN SAFETY FEATURES 

4 98332001 A-Of AVW420-R-TK676 SWITCH AVW420-R-TK676 1 

5 96596 A-Of AH22SFG-10 SWITCH AH22SFG-10 1 

6 9652031207 F5ADD" M3X12 SCREW M3X12 8 

7 5521 61 131 
-
(:)fD9'n° 11, PANEL 1 

7 5521 61 1 33 1DfD9')1°U, PANEL 1 

F"-07Dt"D DB') WITH GERMAN SAFETY FEATURES 

8 5521 61 132-1 40".997 BOX 1 

9 96600 AlTf1Vh"A3PA5703-24E SWITCH HEAD A3PA5703-24E 1 

1 0 96575 A-(Vf A3PA-7050-1 SWITCH A3PA-7050-1 1 

11 96559 A-Of C1420E-B SWITCH C1420E-B 3 

12 96560 A-Of C1400E-B SWITCH C1400E-B 1 

13 96562 ID1-'7°D-F DGNW-1-B END PLATE DGNW-1-B 2 

14 96561 "Of.DGAN-031-B DIGITAL SWITCH DGAN-031-B 1 

15 5521 61 121 non PANEL 1 

1 6 5521 61 122 VV9A BOX 1 

1 7 5521 61 1 41 A9VF" STUD 4 

18 5521 61 1 42-1 7°D-F PLATE 1 

1 9 9648051008 /57D" M5X10 SCREW M5X10 4 

20 98338001 A-0517"-h" AHX745-B SWITCH GUARD AHX745-B 1 

21 98332006 A'01 AH22-FG10 SWITCH AH22-FG10 1 

22 98338002 ttV7° AVW3B-TK1372 CAP AVW3B-1K1372 1 

F"-OYDt'D D2c, WITH GERMAN SAFETY FEATURES 

23 5521 61 123 7o 1).4. PLATE 2 

NPE52 NPE52 

24 5522 61 117-1 7°D-F PLATE 1 

NPE52 NPE52 



SECTION STATIC ELIMINATOR 
w v• • 111,01,1 GIC.rt - - - 



t-fT'DD"33 SECTION NUMBER I 5521Z 630  

STATIC ELIMINATOR SECTION 
*- :-LOni3aiflAirrdrltt5;111... - L "CT 
Note: When ordering items marked*,indicate the net number because they are available only as a set. 

NO. -t•y1-4*Ji1-5A4-'4 g5P,A*Iyi
414A4 

PART NAME SET NO. /PART NO. COMPONENT PARTS NO. Q'ty 

5521 61 906 t-f5:":4 333 STATIC ELIMINATOR 1 

1-7 

1 9660050014 tVh M5 NUT M5 2 

2 9710050008 A h" M5 SPRING WASHER M5 8 

3 9642053014 t 3*D" M5X30 SCREW M5X30 6 

4 5521 61 212 7"5h".9F BRACKET 1 

5 5521 61 211 7"”Vh BRACKET 1 

6 5431 61 911-1 4 2 i "- BAR 1 

7 98191 t-5:")D"3434i)9.f 200V STATIC ELIMINATOR 200V 1 



SECTION LUBRICATION 
a..  3 JC-le I !WIN INUIVICiLll 



LUBRICATION 

" „ 
SECTION NUMBER I 5521Z 650 I 

SECTION 
* * LT kart , ZT# Lso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t.y1-#J4-/g5a4-%-  
NO. SET NO. /PART NO. 

PCA** PART NAME nan /COMPONENT PARTS NO. Q'ty 

1 9670051608 9h")[.$"11/1. M5X16 SOCKET BOLT M5X16 4 

2 91161 Aq-7" PB-4 SLEEVE PB-4 11 

3 91160 7°59" PA-4 PLUG PA-4 11 

4 91337 711,EiA°17° 4 ALUMINUM PIPE 4 1 

5 5521 12 111-1 7"5rVh BRACKET 2 

6 91164 D-10°59" PG-8 SEAL PLUG PG-8 1 

7 9670050808 9Vht"Ilih M5X8 SOCKET BOLT M5X8 4 

8 5521 12 112 TRAY 1 

9 5521 12 113 t1Jb T TRAY 1 



ACCESSORIES 
SECTION NUMBER I 7) I L 0OU 1 

SECTION 



* 

79"9t) 
ACCESSORIES 

133- 

SECTION NUMBER I 5521Z 660 I 

SECTION 
*.7-0g5AUAAATI/:54LTI -d-A.OT., -t•yh#T- LT -F , 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. g5 4111111" PART NAME 
COMPONENT PARTS NO. 

OM 
City 

5321 24 1 60 tIcr.)7°D-F449'- NYLON PLATE HOLDER 

1 6.26-28 

5521 11 1 50-1 ihrli-h ASSY PLATE ASSY 1 

20.22-25.29 

5521 24 510-1 1-fo)7°b-FAM9"- NYLON PLATE HOLDER 1 

3.10-13 

5521 24 610 D"/DFVOD3r)EAD9"- NYLON PLATE CYLINDER 

2-7 

5521 65 200 'ff+")(9"1' ASSY POSITIONING TABLE ASSY 1 

1 7-21 

2 5521 24 612 7"VD2 BUSHING 2 

3 9686082008 F$*D" M8X20 SET SCREW M8X20 6 

4 9670061208 9h'Vh;ti"Ilih M6X12 SOCKET BOLT M6X12 12 

5 5430 24 131 /"13" WASHER 12 

6 5521 24 611 D"/DhVODDIJD9"- NYLON PLATE CYLINDER 2 

7 5521 24 613  BUSHING 2 

1 0 5521 24 512  BRACKET 1 

11 5481 93 453 BOLT 2 

12 5521 24 511-1 1VF" HEAD 1 

1 3 5521 24 520 D"2:DhVA° DFIJD9" MOUNT RING FOR NYLON PLATE 

14 5321 02 410 tDA'97)7"20.71 3/16" NUMBERING HEAD S.F 3/16" 

1 4 5321 03 410 t:M"Up9"2].',Do 3/16" NUMBERING HEAD S.B 3/16" 

1 4 5521 02 210 tDA"9D2"33.71 G-40 NUMBERING HEAD S.F G-40 2 

1 4 5521 03 210 tDA"9)9"3D. o G-40 NUMBERING HEAD S.B G-40 2 

15 5321 04 410 t)11"9)99T.71 3/16" NUMBERING HEAD C.F 3/16" 

15 5321 05 410 tDA"qp9"95- .')Do 3/16" NUMBERING HEAD C.B 3/16" 

1 5 5521 04 210 tDA" 11)9"95-.71. G-40 NUMBERING HEAD C.F G-40 1 

1 5 5521 05 210 tp11"9D9'9T.',Do G-40 NUMBERING HEAD C.B G-40 1 

1 6 5321 24 1 61 t-fo)7°D-FAA)9"- NYLON PLATE HOLDER 

17 5521 65 211 'roVT-fp9"7-Mis SCALE 1 

1 8 5521 65 212 79 1 D-F MAGNET SHEET 1 

1 9 5487 93 672 9„..r  TABLE 1 

20 9670050608 95'Vht"Ild- M5X6 SOCKET BOLT M5X6 36 

21 5487 93 673 PAPER GUIDE 1 

22 5521 11 153 PLATE 5 

23 5521 11 152 7°L'-l- PLATE 

24 5521 11 151-1 7°I)-1.- PLATE 1 

25 5521 11 154 AP)/1°-7"c09 BLOCK 1 

26 5321 24 1 62 FIXING PLATE 



• •,./ I 

SECTION 
*c. ayejiA(t*I. -c"i 6.4 L. "C' -d- A,ODT, rt 4t- --C-It3lC I- -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. #14-  / ' 
SET NO. /PART NO. g134=1 /411B1*'-4- PART NAME /COMPONENT PARTS NO. 

1111 
Q'ty 

27 5481 93 474 " F BOLT 1 

28 5481 93 472 t° 7) PIN 2 

29 5521 11 155 70 1) .., F  PLATE 1 

I ILAN iNunnuth? 

ACCESSORIES 





..-.1—vinall IIIVIVIMCM I  1 
SECTION COVER (NP51/NPE51) 



(NP51/NPE51) 

COVER (NP51/NPE51) 

I  SECTION NUMBER 1 5517Z 710  

SECTION 
*L'OnAft*ATUI5ALTM-A.OT-.. -t.yh#T1, -C—F oo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t7h#- Se.# 
SET NO. / PART NO. gunN,/

M51# 
PART NAME 

COMPONENT PARTS NO. (Xty 

1 5517 71 120 bA"- COVER 1 

NP51 NP51 

1 5517 71 1 60 hA"- COVER 1 

NPE51 NPE51 

2 9652050803 F7ADV)" M5X8 SCREW M5X8 39 

3 5521 74 113 5'1'4/ LABEL 1 

4 5521 74 111 51"11, LABEL 1 

5 5521 71 124 A9Vh" STUD 9 

6 9670061008 9J.VI*10\14F M6X10 SOCKET BOLT M6X10 23 

7 5522 71 116 7"55".9h BRACKET 23 

8 5517 71 1 30 V.:4/JA"- NOPS MAIN COVER NOPS 1 

9 5521 71 132 CDW- NOPS CD COVER NOPS 1 

9 5521 71 135 CD/fl"- CD COVER 1 

7D1"D :4)21) WITH GERMAN SAFETY FEATURES 

10 5640 71 304-1 1)A"- COVER 1 

11 9716040014 ti /J M4 PLAIN WASHER M4 1 

12 9652040608 F5A3D" M4X6 SCREW M4X6 1 

13 5521 71 1 31 CD/JA"- OPS CD COVER OPS 1 

1 3 5521 71 134 CD/1\- CD COVER 1 

F"IVYDt'D D3') WITH GERMAN SAFETY FEATURES 

14 5521 71 112-1 1"1.91.."W- BED COVER 1 

1 4 5521 71 116 1"Vh'hA'- BED COVER 1 

7:-A"D D3') WITH GERMAN SAFETY FEATURES 

1 7 5521 71 113 A9VF' STUD 5 

1 8 9670050808 95"A"$"11./F M5X8 SOCKET BOLT M5X8 4 

19 5521 71 114 1.0%191..UhAU BED COVER 1 

20 5521 71 111 1"VF"hA"- BED COVER 1 

20 5521 71 115 BED COVER 1 

h"-P.97Dt"D D3 WITH GERMAN SAFETY FEATURES 

21 5521 71 133 COVER 1 

22 5521 14 112 7
ai,„1„ PLATE 1 

23 5290 61 633 7-A17i 300MM EARTH WIRE 300MM 6 

P"fV7Dt"D D3') WITH GERMAN SAFETY FEATURES 

24 90643 A h" B5 TOOTHED LOCK WASHER B5 24 

h" 7D1'D D3') WITH GERMAN SAFETY FEATURES 

25 9642041014 ln"D*D" M4X10 SCREW M4X10 6 

P"(V7Dt"D D3') WITH GERMAN SAFETY FEATURES 

26 9660040014 tVF M4 NUT M4 6 

WITH GERMAN SAFETY FEATURES 



.0 ,11, 1 1,1
.

1 

SECTION 
*L.  onsumtAia-cct L   
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

COVER (NP51/NPE51) 

JtU I IUIN NUMBER 

-t•y1-*- alia*J* iotot#- *,`F NO. SET NO. /PART NO. COMPONENT PARTS NO. PART NAME Aft 
Q'ty 

27 9642051014 J-1"]Vi' M5X10 SCREW M5X10 6 

h'-07Dt'D D3') WITH GERMAN SAFETY FEATURES 

28 5290 61 135-1 51"& LABEL 1 

h"IV7Dt") D2') WITH GERMAN SAFETY FEATURES 

30 5290 74 083 51"11, LABEL 1 

31 5290 74 087 5'1'1 LABEL 2 





I RAI I4UIVIlit.11 I _ - 

SECTION 
COVER (NP52/NPE52) 



hA"- (NP52/NPE52) 
SECTION NUMBER  5521G 710 I 

COVER (NP52/NPE52) SECTION 
L. -CT t.so  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na 
-t7F - /g5a** 
SET NO. / PART NO. nAfkt/M)14 PART NAME / COMPONENT PARTS NO. Q'ty 

1 5521 71 120-1 MI"- COVER 1 

NP52 NP52 

.1 5521 71 140-1 AiDthA"- MAIN COVER 1 

F"IV7Dt"):93'),NP52 GERMAN SAFETY FEATURES,NP52 

1 5521 71 160 hA"- COVER 

NPE52 NPE52 

1 5521 71 163 COVER 1 

h ”D1")D3'),NPE52 GERMAN SAFETY FEATURES,NPE52 

2 9652050803 F5AM)" M5X8 SCREW M5X8 39 

3 5521 74 113 51'11, LABEL 1 

4 5521 74 111 51"11, LABEL 1 

5 5521 71 124 A9V1-' STUD 9 

NPE52 NPE52 

5 5521 71 124 A9Vh" STUD 6 

NP52 NP52 

6 9670061008 M6X10 SOCKET BOLT M6X10 23 

7 5522 71 116 7w55"VF BRACKET 23 

8 5521 71 130 NOPS MAIN COVER NOPS 1 

8 5521 71 1 50 *DthAw- MAIN COVER 1 

WITH GERMAN SAFETY FEATURES 

9 5521 71 1 32 COM"- NOPS CD COVER NOPS 1 

9 5521 71 1 35 CDMI"- CD COVER 1 

F"1VYDt"D D2r) WITH GERMAN SAFETY FEATURES 

1 0 5640 71 304-1 MI"- COVER 1 

11 9716040014 t5-, M4 PLAIN WASHER M4 1 

12 9652040608 F5ADD" M4X6 SCREW M4X6 1 

13 5521 71 131 CDW- OPS CD COVER OPS 1 

13 5521 71 134 CDW- CD COVER 1 

FNNIV7DVD D3') WITH GERMAN SAFETY FEATURES 

1 4 5521 71 112-1 1"Vh"hil"- BED COVER 1 

1 4 5521 71 116 1"VFN`hil"- BED COVER 1 

F"1V7Dt"D D9') WITH GERMAN SAFETY FEATURES 

1 7 5521 71 113 A9VF" STUD 5 

1 8 9670050808 9h.V1.404a- M5X8 SOCKET BOLT M5X8 4 

1 9 5521 71 114 1wVF"bA"- BED COVER 1 

20 5521 71 111 BED COVER 1 

20 5521 71 115 1"V F"/JA"- BED COVER 1 

F"-IVYpt"D D2') WITH GERMAN SAFETY FEATURES 

21 5521 71 133 COVER 1 



"  • -  14UNIMMtl 

SECTION 
*-7-(7)g13,ZliAtact-(1}34 T" 1 L "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t•yb*j4- /g5.F.*-'4-  
SET NO. /PART NO. goa n/

Nita*-g- 
COMPONENT PARTS NO. 

PART NAME City 

22 5521 1 4 112 70 LI _ PLATE 1 

23 5290 61 633 7-71) 300MM EARTH WIRE 300MM 6 

FN'IV7Dt") D2') WITH GERMAN SAFETY FEATURES 

24 90643 AVV'Ph' B5 TOOTHED LOCK WASHER B5 24 

7)1"D D3') WITH GERMAN SAFETY FEATURES 

25 9642041014 t1"34D' M4X10 SCREW M4X10 6 

WITH GERMAN SAFETY FEATURES 

26 9660040014 tVF M4 NUT M4 6 

F"-07)t") D3') WITH GERMAN SAFETY FEATURES 

27 9642051014 1-1"DD M5X10 SCREW M5X10 6 

h" -07Dt") D3') WITH GERMAN SAFETY FEATURES 

28 5290 61 135-1 51`4, LABEL 1 

7)1") Da') WITH GERMAN SAFETY FEATURES 

29 5521 71 125 A9Vh" STUD 3 

NP52 NP52 

30 5290 74 083 514) LABEL 1 

31 5290 74 087 51"I1) LABEL 2 

COVER (NP52/NPE52) 





SECTION 
Nr...)1/Nrci 

SAFETY COVER 
NP51/NPE51 

v......s...,“ omvIVILPLIN 



7Dt"DhA"- 
NP51/0E51 
SAFETY COVER 
NP51/NPE51 

I 5517Z   SECTION NUMBER 720 1  

SECTION 
*conattAita-c-u43ist... - 1-d-A-0)T, h 4k-g-T;'C L. "CT Lso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART Na PART NAME 
COMPONENT PARTS NO. 

gift 
Q'ty 

1 5290 52 422 A7° 9D9"A9VF" SPRING STUD 6 

2 9710040008 A"Vf"h" M4 SPRING WASHER M4 24 

3 9642040814 t'N"DD" M4X8 SCREW M4X8 1 6 

4 5300 53 213 V7F. KNOB 1 

5 5521 73 151-2 -C:4')I1iA"- COVER 1 

6 5521 73 1 60 tDD" HINGE 4 

7 9670060808 Vh'VF*"11,1.. M6X8 SOCKET BOLT M6X8 1 

8 5521 73 170 tDD" HINGE 1 

9 5295 75 031-1 A-(VIhL SWITCH CAM 4 

1 0 9684050508 1.)( VJ" M5X5 SET SCREW M5X5 8 

11 5521 73 172 7"55- VF BRACKET 1 

12 9716060014 t5 b" M6 PLAIN WASHER M6 8 

1 3 9670061608 95'Vh1iNlih M6X16 SOCKET BOLT M6X16 8 

1 4 95338 A.f” WK244XP-2U SWITCH WK244XP-2U 4 

15 9642041014 1-1"DD" M4X10 SCREW M4X10 8 

1 6 5521 73 211 D9hA"- COVER 1 

NP51 NP51 

1 7 9670050808 M5X8 SOCKET BOLT M5X8 2 

NP51 NP51 

1 8 9642031014 t1"3D" M3X10 SCREW M3X10 2 

19 91396 D"LFD C-30-RK-12 RUBBER BASE C-30-RK-12 2 

21 5521 73 221-3 11\"- COVER 1 

NP51 NP51 

21 5521 73 225 COVER 1 

NPE51 NPE51 

22 9710060008 il" V/"/3" M6 SPRING WASHER M6 4 

23 5640 73 136 PLATE 2 

24 5521 73 230 tDD" HINGE 2 

25 5521 73 223 o-5-41,V39"-f BRACKET 2 

26 9670052508 Vh".9ht"JbF M5X25 SOCKET BOLT M5X25 4 

27 9710030008 A 1i" M3 SPRING WASHER M3 8 

28 9642030614 J-1"3.D" M3X6 SCREW M3X6 8 

29 91310 o-5-41"” C-51-1 ROLLER CATCHER C-51-1 2 

30 5521 73 132 7"”VF BRACKET 1 

31 5521 73 134-1 A1°-,- SPACER 1 

32 5521 73 130 tDD" HINGE 1 

33 5521 73 121-3 1]i\ COVER 1 

34 5521 73 112 7"57Vh BRACKET 2 

35 9670053508 Vh")Fili"0 M5X35 SOCKET BOLT M5X35 4 



NrDI/NrtD1 
SAFETY COVER 
NP51/NPE51 

  

SECTION 
* ,-10413A(t*ATUVALT A-0-C-, -t.yhtt TAUTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-t.yr-# /gfien* Na SET NO. / PART NO. naft/
4"'-4- PART NAME COMPONENT PARTS NO. 

11411gz 
City 

36 5517 73 111 hA"— COVER 1 

37 9652051208 hiADD" M5X12 SCREW M5X12 8 

38 5521 73 241-2 MI"— COVER 1 

39 9642050614 1-1"DD" M5X6 SCREW M5X6 24 

40 9710050008 A"VP`1j" M5 SPRING WASHER M5 24 

41 5522 73 419 7 0  PLATE 1 

42 5521 73 236-1 MI"— COVER 1 

NP51 NP51 

42 5521 73 237 COVER 1 

NPE51 NPE51 

43 5522 59 112 70 1)— F  PLATE 1 

44 5521 73 232-1 7°U—F PLATE 1 

NP51 NP51 

45 5640 73 135 t°D PIN 1 

46 5521 73 234 qD9 LINK 1 

47 9684060608 h)t E)" M6X6 SET SCREW M6X6 1 

48 5522 73 424 7"c09 BLOCK 1 

49 5521 73 235 APAI°— STOPPER 1 

51 5521 73 233 1- #.119 CLAMP 6 

NP51 NP51 

52 5640 73 125-1 V—h" GUARD 1 

53 90730 0-13—t"3') 1.6X5 RIVET 1.6X5 6 

54 5290 74 082 LABEL 4 

55 5521 73 224 A9VF" STUD 2 

56 9670051208 9h*V1104)1- M5X12 SOCKET BOLT M5X12 6 

58 5517 73 115 hA"— COVER 2 

59 5517 73 114 (NOPS) COVER (NOPS) 1 

60 5517 73 113 hA"— (NOPS) COVER (NOPS) 1 

61 5517 73 112 (OPS) COVER (OPS) 1 

62 9670061008 97Vh*"0 M6X10 SOCKET BOLT M6X10 6 





SAFETY COVER 
NP52/NPE52 

SECTION 



7Dt"Dhil"- 
NP52/NPE52 
SAFETY COVER 
NP52/NPE52 

I 5521Z I SECTION NUMBER 720  
SECTION 

*C-OnAUM-A-CUt5ALTMA,OT,..t.yh*TitLTTLso 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t'yt.# /griA** NO. SET NO. /PART NO. 
PART NAME 

'11341 4;ilnIPLENT PARTS NO. 
1110M 

- Gr ty  

1 5290 52 422 A7("W"A9VF" SPRING STUD 6 

2 9710040008 A M4 SPRING WASHER M4 24 

3 9642040814 J-1"DD" M4X8 SCREW M4X8 16 

4 5300 53 213 V7E KNOB 1 

5 5521 73 151-2 1) ihn"- COVER 1 

6 5521 73 160 nD" HINGE 4 

7 9670060808 N.1 1.1iNDF M6X8 SOCKET BOLT M6X8 1 

8 5521 73 170 tpD" HINGE 1 

9 5295 75 031-1  SWITCH CAM 4 

1 0 9684050508 h)( E)" M5X5 SET SCREW M5X5 8 

11 5521 73 1 72 7"55Vh BRACKET 1 

12 9716060014 t54P1 M6 PLAIN WASHER M6 8 

13 9670061608 9,VF*"10. M6X16 SOCKET BOLT M6X16 8 

1 4 95338 AlVf WK244XP-2U SWITCH WK244XP-2U 4 

15 9642041014 t1"D*D" M4X10 SCREW M4X10 8 

1 6 5521 73 211 D9hV- COVER 1 

NP52 NP52 

1 7 9670050808 95-')Fiti"141. M5X8 SOCKET BOLT M5X8 2 

NP52 NP52 

18 9642031014 M3X10 SCREW M3X10 4 

1 9 91396 p\\L7:7) C-30-RK-12 RUBBER BASE C-30-RK-12 2 

21 5521 73 221-3 1 V- COVER 1 

NP52 NP52 

21 5521 73 225 hA"- COVER 1 

NPE52 NPE52 

22 9710060008 A"V,"13" M6 SPRING WASHER M6 4 

23 5640 73 1 36 70 1„0.4 PLATE 2 

24 5521 73 230 t:JD" HINGE 2 

25 5521 73 223 o-5-1,V191 BRACKET 2 

26 9670052508 V,71-$'0 M5X25 SOCKET BOLT M5X25 4 

27 9710030008 1 1" M3 SPRING WASHER M3 8 

28 9642030614 t'N"D.D" M3X6 SCREW M3X6 8 

29 91310 o-5-41,V3 C-51-1 ROLLER CATCHER C-51-1 2 

30 5521 73 132 7"55"Vh BRACKET 1 

31 5521 73 134-1 A1°-#- SPACER 1 

32 5521 73 130 tDD" HINGE 1 

33 5521 73 121-3 hA"- COVER 1 

34 5521 73 112 7"”VF BRACKET 4 

35 9670053508 V7VFAINDF M5X35 SOCKET BOLT M5X35 8 



INI FDLINFE7C 
SAFETY COVER 
NP52/NPE52 

  

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-
t'yh*- a5P.# NO. SET NO. / PART NO. g.0 4/11414" PART NAME COMPONENT PARTS NO. Crty 

36 5521 73 111-3 MP- COVER 1 

37 9652051208 F5A3D" M5X12 SCREW M5X12 1 0 

38 5521 73 241-2 )3A"- COVER 1 

39 9642050614 J—N"3.D" m5X6 SCREW M5X6 24 

40 9710050008 1 `V/"1J" M5 SPRING WASHER M5 24 

41 5522 73 419 7.3 1) - F  PLATE 1 
42 5521 73 236-1 )u\"- COVER 1 

NP52 NP52 

42 5521 73 237 COVER 1 
NPE52 NPE52 

43 5522 59 112 PLATE 1 
44 5521 73 232-1 7°U-F PLATE 1 

NP52 NP52 

45 5640 73 135 t°D PIN 1 
46 5521 73 234 9D9 LINK 1 
47 9684060608 h$V)" M6X6 SET SCREW M6X6 1 

48 5522 73 424 7"oV9 BLOCK 1 

49 5521 73 235 AFVA°- STOPPER 1 
51 5521 73 233  CLAMP 6 

NP52 NP52 

52 5640 73 125-1 h"-h" GUARD 1 
53 90730 11°-h-t"3') 1.6X5 RIVET 1.6X5 6 

54 5290 74 082 51"lb LABEL 4 

55 5521 73 224 A9Vh" STUD 2 

56 9670051208 Vh'Vh,1i"11/1.. M5X12 SOCKET BOLT M5X12 2 

57 92314006 3"LYD C-30-RK10 RUBBER FOOT C-30-RK10 2 





SECTION 
1.41- J1/111- Cll 

DELIVERY SHAFT 
NP51/NPE51 



T"911"9-77)"9 
NP51/NPE51 

DELIVERY SHAFT 
NP51/NPE51 

I SECTION NUMBER L  5517Z  81U  
SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. 11 /4=P- NENT PARTS NO. PART NAME crty 

5521 11 570 4i-1-10-0° 5 "Wq-b" -rh" STAR WHEEL TYPE DELIVERY GUIDE 1 

24,28,29 

1 9670050808 VV[10\11,1' M5X8 SOCKET BOLT M5X8 2 

2 5517 11 541 FLAT SPRING 1 

3 5517 11 521  BRACKET 2 

4 5517 11 522 A9VF" STUD 4 

5 5517 11 523 CHAIN GUIDE 2 

6 9670051608 V7Vh43"0 M5X16 SOCKET BOLT M5X16 4 

7 9670082508 Vhili"11,F M8X25 SOCKET BOLT M8X25 7 

8 9670124008 M12X40 SOCKET BOLT M12X40 2 

9 5521 11 642 h5- COLLAR 2 

1 0 5517 11 641 $11/9"- OPS HOLDER OPS 1 

11 5521 11 314 ADF4, HANDLE 1 

12 9684050608 1. )147D" M5X6 SET SCREW M5X6 1 

1 3 9721070008 E-7 E -RING E-7 1 

1 4 5521 11 631 7"55'Vh BRACKET 1 

1 5 5521 11 313 t°D PIN 1 

1 6 5521 11 632 L 0  PIN 1 

17 92105002 '\-(3')t°) 6X25 PARALLEL PIN 6X25 6 

1 8 9670082008 V h VII/F M8X20 SOCKET BOLT M8X20 4 

1 9 9660060014 tVh M6 NUT M6 5 

20 9710060008 il"V,"h" M6 SPRING WASHER M6 1 

21 9670062008 Vh- V1-*"10. M6X20 SOCKET BOLT M6X20 3 

22 9670084008 95'VF71iNDF M8X40 SOCKET BOLT M8X40 4 

4 23 9686061508 F E)" M6X15 SET SCREW M6X15 

24 9670061208 ”VhiliNDF M6X12 SOCKET BOLT- M6X12 52 

25 5521 11 573 BRACKET 4 

26 5521 11 571 7"57VF BRACKET 4 

27 5517 11 572 h"lh" GUIDE 4 

28 5521 11 574 t°D PIN 32 

29 5522 45 126 VIF"0-5- GUIDE ROLLER 32 

30 5517 11 533 7"13V9 BLOCK 2 

31 9670063008 V7 1)1-40\11)1 M6X30 SOCKET BOLT M6X30 2 

32 5517 11 532 PLATE 1 

33 9670064508 VVF$"11,h M6X45 SOCKET BOLT M6X45 2 

34 5517 11 531 70 Li_ I, PLATE 1 

35 9670061408 V F710`11/F M6X14 SOCKET BOLT M6X14 4 

36 9648051814 #53D" M5X18 SCREW M5X18 4 

37 5517 11 514 95'” CLUTCH 1 



Iv r..)1/Nr- L.,1 
DELIVERY SHAFT 
NP51/NPE51 

  

SECTION 
*zonAu*a -c-ctk.34 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t7h4t /g5AW4-' 
SET NO. / PART NO. COMPONENT PARTS NO. 

PART NAME Q'ty 

38 5517 11 513 GEAR 1 
39 5517 11 643 7"5VF NOPS BRACKET NOPS 1 
40 5521 11 644 9h")F SOCKET 1 
41 9684061008 M6X10 SET SCREW M6X10 1 
42 5517 11 651 PLATE 1 
43 9716050014 t5/mh" M5 PLAIN WASHER M5 2 

44 9670051008 9h.”*"11)F M5X10 SOCKET BOLT M5X10 2 

45 97837 tp,- GXL-N12F SENSOR GXL-N12F 1 
46 9642030614 t1mDD" M3X6 SCREW M3X6 2 





DELIVERY SHAFT 
NP52/NPE52 

SECTION 



5-"M"q—D"2 
NP52/NPE52 
DELIVERY SHAFT 
NP52/NPE52 

I Z I SECTION NUMBER  5521 810  

SECTION 
lir.10MAU*ATal3ALTM/1„0-Cs-t71-*-CAUTT00 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
mR PART NAME 

COMPONENT PARTS NO. 
1Wft 
Q'ty 

5521 11 550 ht ASSY CAM ASSY 1 

37,41 

5521 11 570 *-(-11,9-0°5" 11/1"9—b"..0." STAR WHEEL TYPE DELIVERY GUIDE 1 

9,22,23 

1 5521 11 521 7"”Vh BRACKET 2 

2 5521 11 522 A9Vh" STUD 6 

3 5521 11 523 GUIDE 2 

4 9670052008 95'VF40`11/1- M5X20 SOCKET BOLT M5X20 6 

5 5521 11 511 DDD INDICATOR 1 

6 5521 11 567 SCALE 1 

7 9716050014 t5 V* M5 PLAIN WASHER M5 2 

8 9642050808 J-1"31.P` M5X8 SCREW M5X8 2 

9 9670061208 9”HtiNDF M6X12 SOCKET BOLT M6X12 55 

1 0 9686061508 h)( D" M6X15 SET SCREW M6X15 4 

11 9660060014 tVh M6 NUT M6 5 

1 2 5521 11 573 7"5TVF BRACKET 4 

13 5521 11 571 7"5-5'VF BRACKET 4 

1 4 5521 11 572 h"1F" GUIDE 4 

1 5 5521 11 531 AFV/1°— STOPPER 1 

1 6 5521 11 532 711[09 BLOCK 2 

17 9670062008 95")F4iNDF M6X20 SOCKET BOLT M6X20 10 

1 8 5521 11 644 SOCKET 1 

1 9 5521 11 642 h5 — COLLAR 2 

20 9670124008 M12X40 SOCKET BOLT M12X40 2 

21 9670061608 9J'Vt-itiNDF M6X16 SOCKET BOLT M6X16 4 

22 5521 11 574 t°D PIN 32 

23 5522 45 126 GUIDE ROLLER 32 

24 9684061008 M6X10 SET SCREW M6X10 1 

25 5521 11 641 *JO"— HOLDER 1 

26 5521 11 314 HANDLE 1 

27 9684050608 f. :D" M5X6 SET SCREW M5X6 1 

28 9721070008 E- 11)9" E-7 E —RING E-7 1 

29 5521 11 632 tO PIN 1 

30 5521 11 568 DDD INDICATOR 1 

31 9670050608 M5X6 SOCKET BOLT M5X6 1 

32 5521 11 643 HOLDER 1 

33 9710060008 A"VP`h" M6 SPRING WASHER M6 1 

35 5521 11 631-1 7N'5T')F BRACKET 1 

36 5521 11 313 t°:) PIN 1 



NP52/NPE5-2 
DELIVERY SHAFT 
NP52/NPE52 

IIUMMCK 

 

  

SECTION 
*.-.:0)413ailt*A "CU t5AL T t- A.,0"Yr, F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.y1,4-'4/0A* /Mbl v naffr NO. SET NO. / PART NO. COMPONENT PARTS NO. PART NAME MO 
Q'ty 

37 5521 11 551-2 hi, CAM 1 

38 9670081608 Vh.VhitiNDF M8X16 SOCKET BOLT M8X16 1 

40 92105002 11/3')t°) 6X25 PARALLEL PIN 6X25 4 

41 5290 21 212 )(911, BUSHING 1 





FRONT GUIDE. INK FOUNTAIN 
NP52/NPE52 

SECTION 



7oDh1J"111-"./D+7*D5-) 
NP52/NPE52 
FRONT GUIDE. INK FOUNTAIN 
NP52/NPE52 

82  I SECTION NUMBER  552IZ U  
SECTION 

*c.onAtt*a.--c-(1154u -rg-d- A„oryc,-t.yh* T;t5cLTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. 
PART NAME 1'158 411CIPONENT PARTS NO. 

An 
Q'ty 

5522 55 1 90 DA"- ASSY LEVER ASSY 1 

NP(520/520H) NP(520/520H) 

7.9 
5522 55 840-3 *JO"- ASSY HOLDER ASSY 1 

3.4 
1 5521 11 541 AFVA°- STOPPER 1 

2 9670040808 M4X8 SOCKET BOLT M4X8 2 

3 5522 55 141-3 *11,9"- HOLDER 1 

NP(520/520H) NP(520/520H) 

4 90355008 9:E,1-(95V3 HFL2530 ONE WAY CLUTCH HFL2530 1 

5 9660060014 tVF M6 NUT M6 1 

NP(520/520H) NP(520/520H) 

6 9670061008 M6X10 SOCKET BOLT M6X10 1 

NP(520/520H) NP(520/520H) 

7 5522 55 143-1 DA"- LEVER 1 

NP(520/520H) NP(520/520H) 

8 5521 11 734 Dt7h SHAFT 1 

9 92303001 9"IP.97° PG8ON GRIP PG8ON 1 

NP(520/520H) NP(520/520H) 



AIR BLOWER.SPRAY 
NP51/NPE51 

SECTION 



77111- 07U, SECTION NUMBER  

Ma 
(Xty PART NAME -t-yh4t-g-/g5A** NO. SET NO. /PART NO. natn/

*" COMPONENT PARTS NO. 

SECTION 
*L. one. ItlitLaccIt t.341.- F *--c-;t5c L 'CT Lso 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1 5521 11 587 DV- LEVER 2 

2 5521 11 583-1 V1101` VALVE 2 

3 90515 09D9" P-24 0-RING P-24 4 

4 5521 11 588 51"11, LABEL 2 

5 5521 11 580 7"W.99 BLOCK 1 

6 90911012 $AtAIW 3/4X3/4 ELBOW 3/4X3/4 2 

7 5640 11 222-1 =V7°Il, NIPPLE 3 

8 9722300008 C-U)9u C-30 C-RING C-30 2 

9 9660060014 tVF M6 NUT M6 2 

10 9710060008 VV,"/J 1` M6 SPRING WASHER M6 2 

11 5517 11 585 7"57Vh BRACKET 1 

12 9670051008 9Vh$"11,h M5X10 SOCKET BOLT M5X10 2 

13 9670061208 95'Vh$11 11,1- M6X12 SOCKET BOLT M6X12 2 

14 90911032 =V70 11, 1/2X1/4 NIPPLE 1/2X1/4 1 

15 5521 11 582-2 T1 1:09 BLOCK 1 

16 90911034 7%‘vD)9" 1/2X1/4 BUSHING 1/2X1/4 1 

17 90911017 =V7°11) R3/8 X 9 NIPPLE R3/8 X .9 1 

I7-7wc17-.A/mD- 
NP51/NPE51 

AIR BLOWER.SPRAY 
NP51/NPE51 



AIR BLOWER.SPRAY 
NP52/NPE52 

- 
SECTION 



17-71107-.A7v1)- 
NP52/NPE52 
AIR BLOWER.SPRAY 
NP52/NPE52 

SECTION NUMBER I -Z1L 25.5U I 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET Na / PART NO. nat,n/*" COMPONENT PARTS NO. 
PART NAME 15118( 

City 

1 5640 11 222-1 =V7°11, NIPPLE 3 

2 5521 11 580 7"W.99 BLOCK 1 

3 90911012 $AtAIW 3/4X3/4 ELBOW 3/4X3/4 2 

4 91072 :V7°11J 1/2 NIPPLE 1/2 1 

5 5521 11 583-1 ANIO' VALVE 2 

6 90515 0 11D9‘‘ P-24 0-RING P-24 4 

7 9670051008 95".9Ft"ll'h M5X10 SOCKET BOLT M5X10 2 

8 9670061208 9h.VFiti"11,F M6X12 SOCKET BOLT M6X12 2 

9 5521 11 585 7'5h.VF BRACKET 1 

10 9672101614 oV19fiNloh M10X16 HEXAGON BOLT M10X16 4 

11 5521 11 581-2 7"5”F BRACKET 1 

NP(520/520H) NP(520/520H) 

12 90911017 n70 11,  R3/8 X 9 NIPPLE R3/8 X 9 1 

13 91287 =V7°11) TB-30-321 NIPPLE TB-30-321 1 

14 5521 11 582-2 7"oV9 BLOCK 1 

15 9722300008 C-'J.'7" C-30 C-RING C-30 2 

16 5521 11 587 LEVER 2 

17 5521 11 588 51"11, LABEL 2 



FRAME COVER 
NP51/NPE51 

SECTION 



71)-G.IJA"- 
NP51/NPE51 

FRAME. COVER 
NP51/NPE51 

SECTION NUMBER I )7 , 1 1L er 4U I 

SECTION 
*con5Ait*aTub- ALT A.0 LT -F oo  
Note: When ordering items marked*ondicate the set number because they are available only as a set. 

 

rt.yh*-g- /g5e.* NO. SET NO. / PART NO. naleF/44" PART NAME 
COMPONENT PARTS NO. 

U 
Q'ty 

5517 11 710 Lc') ASSY PIN ASSY 1 

30.31.34 

1 9652050803 F5ADV.)" M5X8 SCREW M5X8 7 

2 5517 11 721 .CD )fl"- OPS CD COVER OPS 1 

3 92316001 9"0$VF MG-6 GROMMET MG-6 1 

NPE51 NPE51 

4 5517 11 723 7o [j _1., PLATE 1 

5 5517 11 722 CD MI"- NOPS CD COVER NOPS 1 

6 5517 11 755 A9VF" STUD 3 

7 5517 61 252 CONNECTOR BOX 1 

8 9642051008 1-1"3,D" M5X10 SCREW M5X10 3 

9 5522 61 251 non PANEL 1 

10 95803 1.1 7°991I; RECEPTACLE 1 

11 5522 61 6111 7°59" ASSY PLUG ASSY 1 

12 9710030008 A"V/"h" M3 SPRING WASHER M3 8 

1 3 9642030814 t"1"MD" M3X8 SCREW M3X8 8 

1 4 9652040807 F5AMD" M4X8 SCREW M4X8 4 

15 95801 U17°9911/ RECEPTACLE 1 

15 98893 7 99- CONNECTOR 1 

h 7p1"D D3'1 WITH GERMAN SAFETY FEATURES 

16 96596 A-PYI AH22SFG-10 SWITCH AH22SFG-10 1 

NP51 NP51 

1 7 5521 61 243  PLATE 1 

NPE51 NPE51 

1 7 5521 61 244-1 7"55'VF BRACKET 1 

NP51 NP51 

1 8 9670061208 9h.VH104)1. M6X12 SOCKET BOLT M6X12 2 

19 5521 11 714 h".11.." GUIDE 2 

20 9710050008 A"VJ'"1J" M5 SPRING WASHER M5 6 

21 9642050814 J-1"7:79" M5X8 SCREW M5X8 6 

22 5521 11 715-1 SW 1- '99" SW DOG 1 

23 5521 11 717 V7Ei KNOB 1 

NP51 NP51 

24 5521 11 718 PLATE 1 

NP51 NP51 

25 5521 11 716 hL CAM 1 

26 9684050508 Is$E)" M5X5 SET SCREW M5X5 3 

27 5640 43 123 ANN SPRING 1 

28 5522 43 123 h5- COLLAR 1 



Imr i /NrtDi 
FRAME. COVER 
NP51/NPE51 

  

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

1,*- g5A*-'4 NO. SET NO. /PART NO. 1413A-'4101:P-ONENT PARTS NO. 
PART NAME flar1 

Q'ty 

29 9684060608 h)t .D" M6X6 SET SCREW M6X6 1 

30 5517 11 711 0 PIN 1 

31 9410303508 A7° 92,9"t°D 3X35 SPRING PIN 3X35 2 

32 9670081208 95.VF$4,1, M8X12 SOCKET BOLT M8X12 2 

NP51 NP51 

33 5517 11 719 A9VF" STUD 2 

NP51 NP51 

34 9410302508 A7°9)2"t°) 3X25 SPRING PIN 3X25 

35 9642041014 J-V`D " M4X10 SCREW M4X10 2 

36 9710040008 A"VP/J" M4 SPRING WASHER M4 2 

37 95338 A-Of WK244XP-2U SWITCH WK244XP-2U 1 

38 5521 11 712 7"5TVh BRACKET 1 

39 9670061608 95'Vh*"11/F M6X16 SOCKET BOLT M6X16 2 

40 9710060008 A"V”h"* M6 SPRING WASHER M6 2 

41 9716060014 ti/"h" M6 PLAIN WASHER M6 2 

42 5521 11 622 70I)_F PLATE 1 

43 9670051008 9h*V1-*"11/1, M5X10 SOCKET BOLT M5X10 2 

44 9670084008 VJ.V1-404d. M8X40 SOCKET BOLT M8X40 10 

45 5517 11 621 7"oV9 BLOCK 1 

46 5517 11 623 7"oV9 BLOCK 1 

47 9680060608 F.A D" M6X6 SET SCREW M6X6 2 

NP51 NP51 

48 5517 11 813 iM9"- HOLDER 1 

NP51 NP51 

49 95326001 UB-08-DC24V BRAKE UB-08-DC24V 1 

NP51 NP51 

50 5517 11 814 9)9" RING 1 

NP51 NP51 

51 5517 11 811 7"131.9 9 BLOCK 1 

NP51 NP51 

52 91607 V-Il/1"7 11D9" 6304ZZ BALL BEARING 6304ZZ 1 

NP51 NP51 

53 9670106008 9”1-*"11,h M10X60 SOCKET BOLT M10X60 2 

NP51 NP51 

54 9710100008 1 1" M10 SPRING WASHER M10 4 

NP51 NP51 

55 5517 11 812 7"c09 BLOCK 1 

NP51 NP51 



NO. 
-t .YF#- g5a*-g-  
SET NO. /PART NO. 

56 9672104508 oVh9V0 

NP51 

57 5512 71 122 A9VF" 

58 5522 54 422 

Mtht4-'4-' 
."s / COMPONENT PARTS NO. 

PART NAME flat 
Qty 

M10X45 HEXAGON BOLT M10X45 2 

NP51 

STUD 1 

KEY 1 

7U-LJJA"- 
NP51/NPE51 

FRAME. COVER 
NP51/NPE51 

I I 
SECTION NUMBER  

5517Z 840  
SECTION 

-"C' L T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 



Nr- c/Nrc...)c 
BED. FRAME 
NP52/NPE52 

w eve I imvsviDr_rc I 

SECTION 



1"Vh".7li-L 
NP52/NPE52 

BED. FRAME 
NP52/NPE52 

SECTION NUMBER I 7DC -I L Z5 4U I 

SECTION 
*..:00A11.*ATII AL -W -d- A.CDT, -t'yh#T;t3U.TTL'. 
Note: When ordering items marked*,inclicate the set number because they are available only as a set. 

 

-t':/F*- ne.#* NO. SET NO. / PART NO. Ilf "41-1!CUPONENT PARTS NO. PART NAME goa crty 

1  9670063508 M6X35 SOCKET BOLT M6X35 8 

2 5521 11 621 7"oV9 BLOCK 1 

3 5521 11 623 7"oV9 BLOCK 1 

4 5521 11 622 70 1) _ F PLATE 1 

5 9670051008 Vh.VF$"10. M5X10 SOCKET BOLT M5X10 2 

6 9670123008 V5.Vhili"0 M12X30 SOCKET BOLT M12X30 2 

NP(522/522H/524) NP(522/522H/524) 

7 5521 11 723 ATV70 9"-f FOOT STEP 1 

NP(522/522H/524) NP(522/522H/524) 

8 9660100014 tVF M10 NUT M10 2 

NP(522/522H/524) NP(522/522H/524) 

9 9710100008 A"Vf"hl` M10 SPRING WASHER M10 2 

NP(522/522H/524) NP(522/522H/524) 

1 0 5522 11 413 7VF FOOT 2 

NP(522/522H/524) NP(522/522H/524) 

11 9660120014 tVh M12 NUT M12 2 

NP(522 / 522H/524) NP(522/522H/524) 

12 9672125014 oVh9VIL/F M12X50 HEXAGON BOLT M12X50 2 

NP (522/522H> NP (522/522H) 

12 9672126014 oVh9V0 M12X60 HEXAGON BOLT M12X60 2 

NP(524) NP(524) 

1 3 9672102014 oVh9V0 M10X20 HEXAGON BOLT M10X20 2 

NP(522/522H/524) NP(522/522H/524) 



SECTION 
r L /  r c. L 

CONTROL BOX 
NP52/NPE52 

I ivy' INUIVIDC-11 



t-f+"341"V9A 
NP52/NPE52 
CONTROL BOX 
' NP52/NPE52 

5521G  SECTION NUMBER 850I   

SECTION 

Note: When ordering items marked lrondicate the set number because they are available only as a set. 

NO. 
-t—Yhtk / ' 
SET NO. /PART NO. 

PART NAME /COMPONENT PARTS NO. 
Aft 
CYty 

1 97192 9D- G6A-274P-DC24V RELAY G6A-274P-DC24V 5 

NP(520/520H) NP(520/520H) 

2 9642030814 1-1"3D" M3X8 SCREW M3X8 14 

NP(520/520H) NP(520/520H) 

2 9642030814 J-1"Th..)" M3X8 SCREW M3X8 8 

NP(522/522H) NP(522/522H) 

3 9710030008 11"V,"/J" M3 SPRING WASHER M3 14 

NP(520/520H) NP(520/520H) 

3 9710030008 A " M3 SPRING WASHER M3 12 

NP(522/522H) NP(522/522H) 

4 9716030014 t5,"h" M3 PLAIN WASHER M3 6 

NP(520/520H) NP(520/520H) 

4 9716030014 t5,"1" M3 PLAIN WASHER M3 4 

NP(522/522H) NP(522/522H) 

5 5521 61 611-1 D"3-(DF+A") JOINT BOARD 1 

NP(520/520H) NP(520/520H) 

6 98947001 A9VF" KG-40 STUD KG-40 6 

NP(520/520H) NP(520/520H) 

7 98947002 A9Vh" FG-40 STUD FG -40 6 

NP(520/520H) NP(520/520H) 

8 9710040008 A h" M4 SPRING WASHER M4 4 

NP(522/522H) NP(522/522H) 

9 9652040807 1- 5A3D" M4X8 SCREW M4X8 4 

1 0 5522 61 251 non PANEL 1 

11 5522 61 252 iti"V9A BOX 1 

12 5522 61 253 A9VF" STUD 3 

13 9642051008 t1"3D" M5X10 SCREW M5X10 3 

1 4 95803 L' 0  99J, RECEPTACLE 1 

1 5 95801 L' ° 99J RECEPTACLE 1 

15 98893 7”9- CONNECTOR 1 

h".fV7Dt") D3') WITH GERMAN SAFETY FEATURES 

1 6 5522 61 611-1 7
0
59' ASSY PLUG ASSY 1 

1 7 5521 61 613  JOINT BOARD 1 

NP(522/522H) NP(522/522H) 

1 8 5521 61 115 7"55.V1- BRACKET 1 

NP(522/522H) NP(522/522H) 

1 9 9642041614 1-1"Th'i" M4X16 SCREW M4X16 4 

NP(522/522H) NP(522/522H) 



NP52/NPE52 
CONTROL BOX 
NP52/NPE52 

OGLIKAN NUMlit.K 

 

  

SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t F pal3A*-q. 
SET NO. / PART NO. 'aria-Vt. 4  1451*- 

/ COMPONENT PART NAME PARTS NO. 
Vat 
Q'ty 

20 9716040014 t5 /3" M4 PLAIN WASHER M4 4 

NP(522/522H) NP(522/522H) 

21 9642032014 t1"Th)" M3X20 SCREW M3X20 4 

NP(522/522H) NP(522/522H) 





Iivili IIIUMOCK i  ,IL IL LO,./.1 

SECTION 
COVER (NP52/NPE52) 



nn-- (1‘11",e/NVLDC) SECTION NUMBER j 00U I 

COVER (NP52/NPE52) SECTION 
*z_oyarsgr,(1*.act-(1154 L -th.CYr, ‘y L T 
Note: When ordering items marked*ondicate the set number because they are available only as a set. 

-t•y1-* /A0A*J4- Na SET NO. /PART NO. 1'134 /TatINENT PARTS NO. 
PART NAME Q't y 

5521 11 710-2 t°D ASSY PIN ASSY 1 

1.2.24 

1 9410303008 A7° 11 D9"t°) 3X36 SPRING PIN 3X30 2 

2 5521 11 711-2 t0) PIN 1 

3 5522 43 123 hi— COLLAR 1 

4 5640 43 123 A" SPRING 1 

5 5521 11 713 SPACER 1 

6 5521 11 716 CAM 1 

7 9684050508 F F..)" M5X5 SET SCREW M5X5 4 

8 5521 11 712 5T BRACKET 1 

9 95338 All)* WK244XP-2U SWITCH WK244XP-2U 1 

1 0 9710040008 A"VPN/3" M4 SPRING WASHER M4 2 

11 9642041014 J"1"M")" M4X10 SCREW M4X10 2 

1 2 9684060608 1-$1.)" M6X6 SET SCREW M6X6 1 

13 5521 11 714 GUIDE 2 

1 4 9710050008 A"VP`V* M5 SPRING WASHER M5 6 

15 9642050814 J-1"32)" M5X8 SCREW M5X8 6 

16 5521 11 715-1 SW F"V9" SW DOG 1 

17 9716060014 t5 h" M6 PLAIN WASHER M6 2 

18 9710060008 A h" M6 SPRING WASHER M6 2 

19 9670061608 9M.4111,F M6X16 SOCKET BOLT M6X16 2 

20 5521 11 741 51ND LABEL 1 

21 5521 11 722-2 /VI"— (NP-522/524) COVER (NP-522/522H/524) 1 

21 5521 11 727-2 hA"— (NP-520/520H) COVER (NP-520/520H) 1 

21 5521 11 762 (NP-522/524) COVER (NP-522/522H/524) 1 

h"/V7Dt"D D3') WITH GERMAN SAFETY FEATURES 

21 5521 11 767 hA"— (NP-520/520H) COVER (NP-520/520H) 1 

F"-07pt"D D2') WITH GERMAN. SAFETY FEATURES 

22 9652050803 F5ADD" M5X8 SCREW M5X8 6 

23 5521 11 721-1 hi"— (NP-522/524) COVER (NP-522/522H/524) 1 

23 5521 11 726-1 W— (NP-520/520H) COVER (NP-520/520H) 1 

23 5521 11 761 hA"— (NP-522/524) COVER (NP-522/522H/524) 1 

h" -OYDt"D D3') WITH GERMAN SAFETY FEATURES 

23 5521 11 766 hA'— (NP-520/520H) COVER (NP-520/520H) 1 

WITH GERMAN SAFETY FEATURES 

24 9410302508 A7° 11 p9"t°) 3X25 SPRING PIN 3X25 1 

25 5521 11 742 LEVER 1 

26 9410401808 A7° 11 p9"t°) 4X18 SPRING PIN 4X18 1 



   

COVER (NP52/NPE52) SECTION 
*---0)35.Pnit*,;'n'rUt3;11L -C' t.s„, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. g5A #/
411"44. 

 COMPONENT PARTS NO. PART NAME gift 
Qty 

27 5521 11 718 701)—F 
PLATE 1 

NP52 NP52 

28 5521 11 717 VT:: KNOB 1 

NP52 NP52 

32 5521 61 243 7o 1)- F PLATE 1 

NPE52 NPE52 

32 5521 61 244 7"57Vh BRACKET 1 

NP52 NP52 

33 9670061208 V”Fili"11,F M6X12 SOCKET BOLT M6X12 2 

36 9648040614 /53D" M4X6 SCREW M4X6 2 

NP52 NP52 

37 5521 11 651 135- COLLAR 1 

NP52 NP52 

38 9684051508 F)W.:J" M5X15 SET SCREW M5X15 2 

NP52 NP52 

39 5521 11 653-2 400" - HOLDER 1 

NP52 NP52 

40 97837 t),- GXL-N12F SENSOR GXL-N12F 1 

NP52 NP52 

41 9716030014 t5 V* M3 PLAIN WASHER M3 1 

NP52 NP52 

42 9642031014 1-1"3 " M3X10 SCREW M3X10 1 

NP52 NP52 

43 5521 11 652-1 7°D-F PLATE 1 

NP52 NP52 

44 96596 A-fVf AH22SFG-10 SWITCH AH22SFG-10 1 

NP52 NP52 

46 9670051008 VV1.404,1. M5X10 SOCKET BOLT M5X10 2 

NP52 NP52 

47 92316001 9"o$VF MG-6 GROMMET MG-6 1 

NPE52 NPE52 



fif
7 A

1
# IL*1 

PART NUMBER INDEX 



I M%/1111L0 11  II wa—", 

PART NUMBER 

,#-'4 
SECTION No. No 

5290 21 212 5521Z 810 41 
5290 21 521 5521Z 430 67 
5290 24 118 5517Z 410 37 
5290 29 210 5517Z 450 7 
5290 29 210 5521G 450 7 
5290 29 315 5521Z 430 23 
5290 33 214 5521Z 430 58 
5290 35 1 31-1 5521Z 510 105 
5290 37 121 5521Z 430 44 
5290 37 513-1 5521Z 510 115 
5290 37 613 5521Z 430 26 
5290 37 614 5521Z 430 28 
5290 37 814 5517Z 410 21 
5290 37 814 5521Z 410 21 
5290 37 814 5521Z 430 16 
5290 51 064 5521Z 430 9 
5290 51 732 5521Z 430 66 
5290 52 422 5517Z 720 1 
5290 52 422 55212 720 1 
5290 61 135-1 5517Z 710 28 
5290 61 135-1 5521G 710 28 
5290 61 633 5517Z 710 23 
5290 61 633 5521G 610 18 
5290 61 633 5521G 710 23 
5290 74 082 5517Z 720 54 
5290 74 082 5521Z 720 54 
5290 74 083 5517Z 710 30 
5290 74 083 5521G 710 30 
5290 74 087 55172 710 31 
5290 74 087 5521G 710 31 
5290 87 431-1 55172 460 1 5 
5290 87 431-1 55212 460 1 5 
5290 88 115 5521Z 430 37 
5290 88 131 55212 430 35 
5290 88 133 55212 430 27 
5290 88 134 5517Z 410 22 
5290 88 134 5521Z 410 22 
5290 88 134 5521Z 430 17 
5290 88 1 42 55172 450 11 
5290 88 142 5521G 450 11 
5290 88 1 44 5517Z 450 9 
5290 88 144 5521G 450 9 
5290 88 170 5517Z 410 1 5 
5290 88 170 5521Z 410 15 
5290 88 170 5521Z 430 15 
5290 88 1 80 5521Z 430 33 
5290 88 183 5521Z 430 22 
5290 88 193 5521Z 430 3 
5290 88 194 5521Z 430 1 
5290 89 129 5517Z 420 15 
5290 89 129 5521Z 420 15 
5290 89 143 5517Z 450 13 
5290 89 1 43 5521G 450 13 
5290 89 219 5521Z 430 2 
5290 89 422 5517Z 420 25 
5290 89 422 55212 420 25 
5290 89 423 5517Z 420 11 
5290 89 423 5521Z 420 11 
5295 75 031-1 5517Z 720 9 
5295 75 031-1 5521Z 720 9 
5300 21 424 5517Z 420 30 
5300 21 424 5521Z 420 30 

PART NUMBER I SECTION No. No. 

5300 22 317 55172 220 1 
5300 22 317 5521G 220 1 
5300 33 562 5517Z 220 48 
5300 33 562 5521G 220 48 
5300 33 562 5521G 230 35 
5300 33 562 55212 240 81 
5300 33 562 5521Z 430 70 
5300 33 562 5521Z 510 99 
5300 53 213 5517Z 720 4 
5300 53 213 5521 Z 720 4 
5300 59 1 34 5517Z 420 24 
5300 59 134 5521Z 420 24 
5300 59 565-1 5521Z 510 95 
5300 59 566 5521Z 510 108 
5300 75 112 5517Z 420 29 
5300 75 112 5521Z 420 29 
5310 22 313 5517Z 220 4 
5310 22 313 5521G 220 4 
5310 25 116-2 5521Z 240 23 
5310 37 815 55172 410 18 
5310 37 815 5521 Z 410 1 8 
5310 37 815 5521 Z 430 24 
5310 37 820 55172 410 19 
5310 37 820 5521Z 410 19 
5310 37 820 5521 Z 430 1 3 
5310 87 423-1 55172 460 7 
5310 87 423-1 5521Z 460 7 
5310 88 160 5517Z 410 
5310 88 160 5521 Z 410 
5310 88 160 55212 430 
5310 88 161 5517Z 410 20 
5310 88 161 5521 Z 410 20 
5310 88 1 61 55212 430 1 4 
5321 02 410 5521Z 660 14 
5321 03 410 5521Z 660 14 
5321 04 410 5521 Z 660 1 5 
5321 05 410 55212 660 15 
5321 24 160 5521Z 660 
5321 24 161 5521Z 660 16 
5321 24 162 55212 660 26 
5322 53 432 5521Z 430 45 
5330 21 633 5517Z 460 33 
5330 21 633 5521Z 460 33 
5330 24 515 5521Z 440 64 
5330 54 523 5517Z 210 37 
5330 54 523 55212 210 37 
5330 61 434 55172 420 32 
5330 61 434 5521Z 420 32 
5340 21 '1 74 5517Z 220 35 
5340 21 174 5521G 220 35 
5340 21 175 5517Z 220 9 
5340 21 175 5521G 220 9 
5340 21 1 83 5517Z 220 36 
5340 21 1 83 5521G 220 36 
5340 61 163 5521Z 470 11 
5340 87 127 5521Z 440 63 
5340 89 413 5517Z 420 20 
5340 89 413 5521Z 420 20 
5430 21 214 5517Z 260 68 
5430 21 214 5521Z 260 68 
5430 23 122 5521G 230 70 
5430 23 123 5521G 230 69 



PART NUMBER INDEX 
t 

PART NUMBER SECTION No. 
No. Al3 t 

PART NUMBER SECTION No. 
No. 

5430 24 131 5521Z 510 98 5481 94 713 55212 260 1  21 
5430 24 131 55212 660 5 5481 94 744 5517z 260 10 
5430 24 412 55172 220 115 5481 94 744 5521 Z 260' 10 
5430 24 412 5521G 220 115 5481 94 745 5517Z 260 8 
5430 24 412 5521G 230 49 5481 94 745 55212 260 8 
5430 24 412 5521 z 250 37 5481 94 747 55172 260 15 
5430 26 422 55172 410 29 5481 94 747 5521 z 260 15 
5430 26 422 55212 240 53 5481 94 748 55172 260 1 
5430 26 422 55212 250 19 5481 94 748 5521 z 260 1 
5430 26 422 5521 z 410 29 5481 94 749 55172 260 2 
5430 26 422 55212 440 17 5481 94 749 55212 260 
5430 27 117 5521 z 440 5 5481 94 773-1 5517Z 260 34 
5430 31 242 5517z 450 40 5481 94 773-1 5521 z 260 34 
5430 31 242 5521G 450 40 5481 94 774 55172 260 33 
5430 33 122 5521 z 510 12 5481 94 774 5521 z 260 33 
5430 34 416 5521 z 240 37 5481 94 780 55172 260 6 
5430 34 427 5517z 210 17 5481 94 780 5521 z 260 6 
5430 34 427 55212 210 17 5481 97 310 5517z 260 6 
5430 34 453 5517z 110 7 5481 97 310 55212 260 6 
5430 34 453 55212 110 7 5481 97 330 55172 260 5 
5430 37 234-1 5521G 230 1 7 5481 97 330 5521 z 260 5 
5430 39 808 5517Z 220 16 5485 51 132 5521G 520 69 
5430 39 808 5521G 220 16 5486 11 222 5517z 110 44 
5430 39 961 5517z 220 17 5486 11 222 55212 110 44 
5430 39 961 5521G 220 1 7 5486 14 134 5521 z 470 31 
5430 42 415 5517z 450 5 5486 1 4 135 55212 470 26 
5430 42 415 5521G 450 5 5486 14 1 36 5521 z 470 33 
5430 42 423 5517z 420 8 5486 1 4 137 55212 470 32 
5430 42 423 5521 z 420 8 5486 1 4 1 44 5521 z 470 36 
5430 42 424 5517Z 420 7 5486 1 4 1 45 5521Z 470 23 
5430 42 424 5521 z 420 7 5486 28 116-1 55212 250 53 
5430 51 162-2 5521 Z 510 32 5486 29 612 5521 Z 430 54 
5430 51 523 5521G 520 7 5486 29 628 5521 Z 510 4 
5430 52 128-2 5521G 530 70 5486 38 1 43-1 5517Z 220 61 
5430 52 233 5521G 520 91 5486 38 1 43-1 5521G 220 61 
5430 52 324 5521G 520 74 5486 38 143-1 5521G 230 37 
5431 25 461 5521 z 510 90 5486 38 1 43-1 5521 Z 430 72 
5431 61 911-1 5521 z 630 6 5486 42 420 5517Z 420 16 
5480 51 118 5521 z 510 2 5486 42 420 5521 Z 420 16 
5480 51 1 43 5517z 220 69 5486 43 119 5517Z 460 24 
5480 51 1 43 5521G 220 69 5486 43 119 5521 Z 460 24 
5480 51 256-1 5521G 530 71 5486 44 416 55172 450 56 
5480 51 287 5521 z 240 72 5486 44 416 5521G 450 56 
5480 53 538 5521 z 510 74 5487 51 152 55212 510 63 
5480 54 334 55172 260 12 5487 51 512 5521 z 510 76 
5480 54 334 5521 z 260 12 5487 51 771-1 5521G 520 62 
5480 56 138 5517z 220 80 5487 51 774 5521G 520 78 
5480 56 138 5521G 220 80 5487 51 812 5517z 220 56 
5480 78 258 55212 510 114 5487 51 812 5521G 220 56 
5481 93 211 5517z 210 48 5487 51 812 5521G 230 43 
5481 93 211 55212 210 48 5487 93 642 55212 240 2 
5481 93 212-1 55172 210 22 5487 93 662 5521G 230 68 
5481 93 212-1 55212 210 22 5487 93 663 5521G 230 66 
5481 93 453 5521 z 660 11 5487 93 672 55212 660 19 
5481 93 472 55212 660 28 5487 93 673 5521 z 660 21 
5481 93 474 5521 z 660 27 5487 94 577 5521Z 250 9 
5481 93 560-2 55212 240 5487 94 578 5521 z 250 8 
5481 93 561-1 55212 240 70 5487 94 579 55212 250 3 
5481 93 562-1 55212 240 69 5487 94 581 5521 z 250 6 
5481 93 563-1 55212 240 68 5487 94 582 55212 250 2 
5481 93 570-1 55212 240 5487 94 583 55212 250 21 

^11 1'1 I L 



I 1 UP 11I11.01..I-1  II IILOL" 

413 t 
PART NUMBER SECTION No. 

No. g13 II # 
PART NUMBER NUMBER SECTION No. No. 

5487 94 852 5521Z 260 46 5517 28 272 5517Z 260 62 
5487 94 853 5517Z 260 51 5517 28 273 5517Z 260 63 
5487 94 853 5521Z 260 51 5517 28 274 5517Z 260 64 
5487 94 854 5517Z 260 50 5517 28 280 5517Z 260 66 
5487 94 854 5521Z 260 50 5517 42 1 54 55172 410 39 
5487 94 871 5517Z 260 42 5517 42 1 55 5517Z 410 34 
5487 94 871 5521Z 260 42 5517 42 156 55172 410 36 
5487 94 872 5517Z 260 40 5517 42 1 57 55172 410 38 
5487 94 872 5521Z 260 40 5517 43 1 50 55172 420 
5512 43 220 5517Z 420 5517 44 350 55172 450 39 
5512 43 230 55172 420 51 5517 44 370 5517Z 450 
5512 43 231 55172 420 45 5517 44 371 5517Z 450 34 
5512 43 240-1 55172 420 5517 47 110 55172 460 
5512 43 250 55172 420 54 5517 61 252 55172 840 7 
5512 43 251-1 5517Z 420 68 5517 71 120 55172 710 1 
5517 11 127 55172 110 93 5517 71 130 55172 710 8 
5517 11 221 5517Z 110 86 5517 71 160 5517Z 710 1 
5517 11 222 55172 110 34 5517 73 111 55172 720 36 
5517 11 231 5517Z 110 33 5517 73 112 55172 720 61 
5517 11 311 5517Z 110 22 5517 73 113 5517Z 720 60 
5517 11 312 55172 110 6 5517 73 114 55172 720 59 
5517 11 321 5517Z 110 26 5517 73 115 55172 720 58 
5517 11 322 5517Z 110 27 5521 02 210 5521Z 660 14 
5517 11 330 55172 110 5521 03 210 5521Z 660 14 
5517 11 331 55172 110 82 5521 04 210 5521Z 660 15 
5517 11 340 5517Z 110 5521 05 210 5521Z 660 15 
5517 11 341 5517Z 110 80 5521 11 111-1 5517Z 110 75 
5517 11 513 5517Z 810 38 5521 11 111-1 5521Z 110 75 
5517 11 514 5517Z 810 37 5521 11 112 5517Z 110 77 
5517 11 521 5517Z 810 3 5521 11 112 5521Z 110 77 
5517 11 522 55172 810 4 5521 11 113-1 5517Z 110 76 
5517 11 523 5517Z 810 5 5521 11 113-1 5521Z 110 76 
5517 11 531 5517Z 810 34 5521 11 114 5517Z 110 89 
5517 11 532 5517Z 810 32 5521 11 114 5521Z 110 89 
5517 11 533 5517Z 810 30 5521 11 1 21 5517Z 110 67 
5517 11 541 5517Z 810 2 5521 11 121 5521Z 110 67 
5517 11 572 5517Z 810 27 5521 11 122 5517Z 110 60 
5517 11 585 5517Z 830 11 5521 11 1 22 5521Z 110 60 
5517 11 621 5517Z 840 45 5521 11 123 5517Z 110 74 
5517 11 623 5517Z 840 46 5521 11 123 5521Z 110 74 
5517 11 641 5517Z 810 10 5521 11 124 5517Z 110 64 
5517 11 643 5517Z 810 39 5521 11 124 55212 110 64 
5517 11 651 5517Z 810 42 5521 11 125 5517Z 110 62 
5517 11 710 5517Z 840 5521 11 125 5521Z 110 62 
5517 11 711 5517Z 840 30 5521 11 126 5517Z 110 61 
5517 11 719 5517Z 840 33 5521 11 126 55212 110 61 
5517 11 721 5517Z 840 2 5521 11 130 55172 110 
5517 11 722 5517Z 840 5 5521 11 130 55212 110 
5517 11 723 5517Z 840 4 5521 11 131 5517Z 110 57 
5517 11 755 5517Z 840 6 5521 11 131 5521Z 110 57 
5517 11 811 5517Z 840 51 5521 11 132 5517Z 110 54 
5517 11 812 5517Z 840 55 5521 11 1 32 55212 110 54 
5517 11 813 5517Z 840 48 5521 11 1 41 5517Z 110 51 
5517 11 814 5517Z 840 50 5521 11 1 41 55212 110 51 
5517 23 116 5517Z 220 114 5521 11 142 5517Z 110 58 
5517 23 117 55172 220 110 5521 11 1 42 55212 110 58 
5517 23 118 55172 220 112 5521 11 1 43 5517Z 110 50 
5517 23 119 5517Z 220 111 5521 11 143 5521Z 110 50 
5517 23 261 55172 210 45 5521 11 1 44 55172 110 55 
5517 23 263 55172 210 46 5521 11 1 44 5521Z 110 55 
5517 28 270 5517Z 260 5521 11 150-1 5521Z 660 
5517 28 271 5517Z 260 61 5521 11 1 51-1 55212 6601 24 



PART NUMBER INDEX 
gl3 # 
PART NUMBER SECTION No. 

No. Ali # 
PART NUMBER SECTION No. 

No. 

5521 152 5521Z 660 23 5521 11 574 5521Z 810 22 
5521 153 5521Z 660 22 5521 11 580 5517Z 830 5 
5521 154 5521Z 660 25 5521 11 580 5521Z 830 2 
5521 155 5521Z 660 29 5521 11 581-2 5521Z 830 11 
5521 211-3 5517Z 110 17 5521 11 582-2 5517Z 830 15 
5521 211-3 5521Z 110 1 7 5521 11 582-2 5521Z 830 14 
5521 212-3 5517Z 110 1 5521 11 583-1 5517Z 830 2 
5521 212-3 5521Z 110 1 5521 11 583-1 5521Z 830 5 
5521 213 5517Z 110 28 5521 11 585 5521Z 830 9 
5521 213 5521Z 110 28 5521 11 587 5517Z 830 1 
5521 214 5517Z 110 35 5521 11 587 5521Z 830 16 
5521 214 5521Z 110 35 5521 11 588 5517Z 830 4 
5521 215-1 5517Z 110 15 5521 11 588 5521Z 830 17 
5521 215-1 5521Z 110 1 5 5521 11 621 5521Z 840 2 
5521 216 5521Z 470 2 5521 11 622 5517Z 840 42 
5521 217 5521Z 470 3 5521 11 622 5521Z 840 4 
5521 220 5521Z 110 5521 11 623 5521Z 840 3 
5521 221 5521Z 110 86 5521 11 631 5517Z 810 1 4 
5521 222 5521Z 110 34 5521 11 631-1 5521Z 810 35 
5521 230 5521Z 110 5521 11 632 5517Z 810 16 
5521 231 5521Z 110 33 5521 11 632 5521Z 810 29 
5521 311 5521Z 110 22 5521 11 641 5521Z 810 25 
5521 312 5521Z 110 6 5521 11 642 5517Z 810 9 
5521 313 5517Z 110 12 5521 11 642 5521Z 810 19 
5521 313 5517Z 810 1 5 5521 11 643 5521Z 810 32 
5521 313 5521Z 110 12 5521 11 644 5517Z 110 85 
5521 313 5521Z 810 36 5521 11 644 5517Z 810 40 
5521 314 5517Z 110 9 5521 11 644 5521Z 110 85 
5521 314 5517Z 810 11 5521 11 644 5521Z 810 18 
5521 314 5521Z 110 9 5521 11 651 5521Z 860 37 
5521 314 5521Z 810 26 5521 11 652-1 5521Z 860 43 
5521 315 5517Z 110 11 5521 11 653-2 5521Z 860 39 
5521 315 5521Z 110 11 5521 11 710-2 5521Z 860 
5521 316-1 5517Z 110 68 5521 11 711-2 5521Z 860 2 
5521 316-1 5521Z 110 68 5521 11 712 5517Z 840 38 
5521 321 5521Z 110 26 5521 11 712 5521Z 860 8 
5521 322 5521Z 110 27 5521 11 713 5521Z 860 5 
5521 330 5521Z 110 5521 11 714 5517Z 840 19 
5521 331 5521Z 110 82 5521 11 714 5521Z 860 13 
5521 340 5521Z 110 5521 11 715-1 5517Z 840 22 
5521 341 5521Z 110 80 5521 11 715-1 5521Z 860 16 
5521 342 5517Z 110 78 5521 11 716 5517Z 840 25 
5521 342 5521Z 110 78 5521 11 716 5521Z 860 6 
5521 511 5521Z 810 5 5521 11 717 5517Z 840 23 
5521 521 5521Z 810 1 5521 11 717 5521Z 860 28 
5521 522 5521Z 810 2 5521 11 718 5517Z 840 24 
5521 523 5521Z 810 3 5521 11 718 5521Z 860 27 
5521 531 5521Z 810 15 5521 11 721-1 5521Z 860 23 
5521 532 5521Z 810 16 5521 11 722-2 5521Z 860 21 
5521 541 5521Z 820 1 5521 11 723 5521Z 840 7 
5521 550 5521Z 810 5521 11 726-1 5521Z 860 23 
5521 551-2 5521Z 810 37 5521 11 727-2 5521Z 860 21 
5521 567 5521Z 810 6 5521 11 734 5521Z 820 8 
5521 568 5521Z 810 30 5521 11 741 5521Z 860 20 
5521 570 5517Z 810 5521 11 742 5521Z 860 25 
5521 570 5521Z 810 5521 11 761 5521Z 860 23 
5521 571 5517Z 810 26 5521 11 762 5521Z 860 21 
5521 571 5521Z 810 1 3 5521 11 766 5521Z 860 23 
5521 572 5521Z 810 14 5521 11 767 5521Z 860 21 
5521 573 5517Z 810 25 5521 12 111-1 5521Z 650 5 
5521 573 5521Z 810 12 5521 12 112 5521Z 650 8 

1- r 014 .1 - 4 4 7 Er-147 zcn 



I AI I I I 

PART NUMBER SECTION No. 
No. 

5521 1 4 111 . 5517Z 110 47 
5521 1 4 111 5521Z 110 47 
5521 14 112 5517Z 710 22 
5521 1 4 112 5521G 710 22 
5521 1 4 113 5521Z 470 22 
5521 1 4 211 5521Z 470 35 
5521 1 4 212 5521Z 470 34 
5521 1 4 213 5521Z 470 38 
5521 1 4 313 5517Z 110 87 
5521 1 4 313 5521Z 110 87 
5521 21 110 5517Z 220 
5521 21 110 5521G 220 
5521 21 111 5517Z 220 73 
5521 21 111 5521G 220 73 
5521 21 112 5517Z 220 72 
5521 21 112 5521G 220 72 
5521 21 113 5517Z 220 74 
5521 21 113 5521G 220 74 
5521 21 114 5517Z 220 68 
5521 21 114 5521G 220 68 
5521 21 115 5521G 220 122 
5521 21 120 5517Z 220 
5521 21 120 5521G 220 
5521 21 121 5517Z 220 64 
5521 21 121 5521G 220 64 
5521 21 122 5517Z 220 65 
5521 21 122 5521G 220 65 
5521 21 130-1 5517Z 220 
5521 21 1 30-1 5521G 220 
5521 21 131-1 5517Z 220 47 
5521 21 131-1 5521G 220 47 
5521 21 1 32 5517Z 220 46 
5521 21 132 5521G 220 46 
5521 21 1 33 55172 220 23 
5521 21 133 5521G 220 23 
5521 21 1 34 5517Z 220 43 
5521 21 134 5521G 220 43 
5521 21 135 5517Z 220 20 
5521 21 135 5521G 220 20 
5521 21 1 40 5517Z 220 
5521 21 1 40 5521G 220 
5521 21 141 5517Z 220 58 
5521 21 141 5521G 220 58 
5521 21 1 42 5517Z 220 18 
5521 21 1 42 5521G 220 1 8 
5521 21 150 5517Z 220 
5521 21 150 5521G 220 
5521 21 151 5517Z 220 86 
5521 21 151 5521G 220 86 
5521 21 152 5517Z 220 83 
5521 21 152 5521G 220 83 
5521 21 153 5517Z 220 101 
5521 21 153 5521G 220 101 
5521 21 154 55172 220 100 
5521 21 154 5521G 220 100 
5521 21 160 5517Z 220 42 
5521 21 160 5521G 220 42 
5521 21 210 5517Z 220 
5521 21 210 5521G 220 
5521 21 211 5517Z 220 1 5 
5521 21 211 5521G 220 1 5 
5521 21 221 55172 220 52 

1•11.011 1 11 LI /t 

A5 4 
PART NUMBER SECTION No. 

No. 

5521 221 5521G 220 52 
5521 222 5517Z 220 12 
5521 222 5521G 220 12 
5521 223 5517Z 220 53 
5521 223 5521G 220 53 
5521 224 5517Z 220 34 
5521 224 5521G 220 34 
5521 225 5517Z 220 49 
5521 225 5521G 220 49 
5521 231 55172 220 31 
5521 231 5521G 220 31 
5521 110 5517Z 220 
5521 110 5521G 220 
5521 111 5517Z 220 5 
5521 111 5521G 220 5 
5521 112 5517Z 220 7 
5521 112 5521G 220 7 
5521 121 5517Z 220 88 
5521 121 5521G 220 88 
5521 122-1 5517Z 220 79 
5521 122-1 5521G 220 79 
5521 123 5517Z 220 82 
5521 123 5521G 220 82 
5521 124 5517Z 220 81 
5521 124 5521G 220 81 
5521 125 5517Z 220 85 
5521 125 5521G 220 85 
5521 126 5517Z 220 2 
5521 126 5521G 220 2 
5521 110 5517Z 210 
5521 110 5521 Z 210 
5521 111 5517Z 210 42 
5521 111 5521Z 210 42 
5521 112 55172 220 107 
5521 112 5521G 220 107 
5521 113 55172 220 105 
5521 113 5521G 220 105 
5521 114 55172 220 109 
5521 114 5521G 220 109 
5521 115 5521G 220 111 
5521 116 5521G 220 114 
5521 117 5521G 220 110 
5521 118 5521G 220 112 
5521 119 5517Z 220 116 
5521 119 5521G 220 116 
5521 119 5521G 230 48 
5521 119 5521Z 250 36 
5521 120-1 5517Z 220 
5521 120-1 5521G 220 
5521 121-1 55172 220 93 
5521 121-1 5521G 220 93 
5521 122 5517Z 220 90 
5521 122 5521G 220 90 
5521 130 5517Z 220 99 
5521 130 5521G 220 99 
5521 133 55172 220 104 
5521 1 33 5521G 220 104 
5521 134 5517Z 220 95 
5521 1 34 5521G 220 95 
5521 135 5517Z 220 97 
5521 1 35 5521G 220 97 
5521 136 5517Z 220 98 



PART NUMBER INDEX 
1413 A I 
PART NUMBER NUMBER SECTION No. 

No. gI3 A 
PART NUMBER SECTION No. 

No. 

5521 23 136 5521G 220 98 5521 23 263-1 55212 210 46 
5521 23 137 55172 220 94 5521 23 264 55172 210 1 
5521 23 137 5521G 220 94 5521 23 264 5521 Z 210 1 
5521 23 138 55172 220 102 5521 23 265 5517Z 210 4 
5521 23 138 5521G 220 102 5521 23 265 55212 210 4 
5521 23 1 40 55172 220 5521 23 266 55172 210 5 
5521 23 140 5521G 220 5521 23 266 55212 210 5 
5521 23 1 41 55172 220 119 5521 23 267 5517Z 210 2 
5521 23 1 41 5521G 220 119 5521 23 267 5521Z 210 2 
5521 23 1 42 55172 220 121 5521 23 268 55172 210 7 
5521 23 1 42 5521G 220 121 5521 23 268 55212 210 
5521 23 143 55172 220 117 5521 23 271 55172 210 9 
5521 23 1 43 5521G 220 117 5521 23 271 5521Z 210 9 
5521 23 144 5517Z 220 118 5521 23 272 5517Z 210 10 
5521 23 1 44 5521G 220 118 5521 23 272 55212 210 10 
5521 23 210 5517Z 210 5521 23 273 5517Z 210 11 
5521 23 210 5521Z 210 5521 23 273 5521Z 210 11 
5521 23 211 5517Z 210 20 5521 23 280 5517Z 210 
5521 23 211 5521Z 210 20 5521 23 280 5521Z 210 
5521 23 212 5517Z 210 32 5521 23 281 5517Z 210 19 
5521 23 212 5521Z 210 32 5521 23 281 5521Z 210 19 
5521 23 213 5517Z 210 29 5521 23 290 5517Z 210 
5521 23 213 5521Z 210 29 5521 23 290 5521Z 210 
5521 23 214 55172 210 16 5521 23 291 5517Z 210 49 
5521 23 214 55212 210 16 5521 23 291 5521Z 210 49 
5521 23 215 5517Z 210 1 5 5521 23 311 5517Z 210 43 
5521 23 215 55212 210 15 5521 23 311 5521Z 210 43 
5521 23 216 5517Z 210 12 5521 24 110 5521G 230 
5521 23 216 5521Z 210 12 5521 24 111 5521G 230 63 
5521 23 217 5517Z 210 36 5521 24 112 5521G 230 2 
5521 23 217 5521Z 210 36 5521 24 120 5521G 230 
5521 23 220-1 5517Z 210 21 5521 24 121 5521G 230 3 
5521 23 220-1 5521Z 210 21 5521 24 130 5521G 230 
5521 23 224-1 55172 210 39 5521 24 131 5521G 230 65 
5521 23 224-1 5521Z 210 39 5521 24 132 5521G 230 64 
5521 23 225 5517Z 210 30 5521 24 133 5521G 230 61 
5521 23 225 5521 Z 210 30 5521 24 134 5521G 230 60 
5521 23 226 5517Z 210 40 5521 24 1 40 5521G 230 
5521 23 226 55212 210 40 5521 24 141-1 5521G 230 52 
5521 23 230 5517Z 210 5521 24 1 42-1 5521G 230 51 
5521 23 230 5521 Z 210 5521 24 1 43-1 5521G 230 54 
5521 23 231 5517Z 210 25 5521 24 1 44-1 5521G 230 54 
5521 23 231 5521Z 210 25 5521 24 145-1 5521G 230 54 
5521 23 232 5517Z 210 33 5521 24 146 5521G 230 72 
5521 23 232 55212 210 33 5521 24 1 50 5521G 230 
5521 23 233 5517Z 210 24 5521 24 1 51 5521G 230 57 
5521 23 233 55212 210 24 5521 24 152 5521G 230 56 
5521 23 240-2 5517Z 210 5521 24 152 55212 250 38 
5521 23 240-2 55212 210 5521 24 153 5521G 230 58 
5521 23 241-2 5517Z 210 34 5521 24 154-1 5521G 230 7 
5521 23 241-2 55212 210 34 5521 24 155 5521G 230 9 
5521 23 242 55172 210 53 5521 24 156 5521G 230 11 
5521 23 242 5521Z 210 53 5521 24 160 5521G 230 
5521 23 243 5517Z 210 54 5521 24 170 5521G 230 
5521 23 243 5521Z 210 54 5521 24 210 5521Z 240 
5521 23 250 55172 210 5521 24 211 5521Z 240 1 
5521 23 250 55212 210 5521 24 212 5521Z 240 3 
5521 23 251 5517Z 210 35 5521 24 213 5521Z 240 5 
5521 23 251 55212 210 35 5521 24 214 55212 240 13 
5521 23 261-2 55212 210 45 5521 24 510-1 5521Z 660 
5521 23 262-1 55172 210 50 5521 24 511-1 5521Z 660 12 



rmrs pi uivirscrs II1LJCA 

gf3 # 
PART NUMBER SECTION No. 

No. # 
PART NUMBER SECTION No. 

No. 

5521 24 520 5521Z 660 13 5521 28 123 5521G 230 71 
5521 24 610 5521Z 660 5521 28 123 5521Z 260 59 
5521 24 611 5521Z 660 6 5521 28 1 31 5517Z 260 27 
5521 24 612 5521Z 660 2 5521 28 131 5521Z 260 27 
5521 24 613 5521Z 660 7 5521 28 1 32 5517Z 260 24 
5521 25 110-1 5521Z 240 5521 28 1 32 5521Z 260 24 
5521 25 111-1 5521Z 240 31 5521 28 1 33 5517Z 260 28 
5521 25 112 5521Z 240 25 5521 28 133 5521Z 260 28 
5521 25 113 5521Z 240 29 5521 28 134 5517Z 260 25 
5521 25 114 5521Z 240 28 5521 28 134 5521Z 260 25 
5521 25 115-1 5521Z 240 27 5521 28 1 35 5517Z 260 22 
5521 25 116 5521Z 240 6 5521 28 135 5521Z 260 22 
5521 25 1 20 5521Z 240 5521 28 136 5517Z 260 20 
5521 25 121 5521Z 240 1 5 5521 28 136 5521Z 260 20 
5521 25 122 5521Z 240 34 5521 28 140 5517Z 260 
5521 25 123 55212 240 36 5521 28 1 40 5521Z 260 
5521 25 130 5521Z 240 5521 28 1 41 5517Z 260 37 
5521 25 131 5521Z 240 18 5521 28 1 41 5521Z 260 37 
5521 25 132 5521Z 240 21 5521 28 1 42 5517Z 260 35 
5521 25 133-1 55212 240 20 5521 28 1 42 55212 260 35 
5521 27 110 5521Z 240 5521 28 1 50-1 5517Z 260 
5521 27 111 5521Z 240 62 5521 28 1 50-1 5521Z 260 
5521 27 112 5521Z 240 60 5521 28 1 51-1 5517Z 260 53 
5521 27 113 5521Z 240 64 5521 28 1 51-1 5521Z 260 53 
5521 27 115 55212 240 58 5521 28 1 60-1 55172 260 
5521 27 116 5521Z 240 54 5521 28 1 60-1 5521Z 260 
5521 27 118 5521Z 240 65 5521 28 1 61-1 5517Z 260 54 
5521 27 119 5521Z 240 66 5521 28 1 61-1 5521Z 260 54 
5521 27 130 5521Z 240 5521 28 1 62 5517Z 260 67 
5521 27 131 5521Z 240 40 5521 28 1 62 55212 260 67 
5521 27 132-1 5521Z 240 38 5521 28 1 80 55172 260 
5521 27 1 40 5521Z 240 5521 28 1 80 5521Z 260 
5521 27 1 41 5521Z 240 47 5521 28 1 81 5517Z 260 58 
5521 27 1 42 55212 240 46 5521 28 1 81 5521Z 260 58 
5521 27 1 43 5521Z 240 42 5521 28 210 5521Z 250 
5521 27 144 5521Z 240 49 5521 28 211 5521Z 250 27 
5521 27 1 45-1 5521Z 240 48 5521 28 212 5521Z 250 28 
5521 27 150-1 5521Z 240 5521 28 220 5521Z 250 
5521 27 1 51-1 5521Z 240 76 5521 28 221 5521Z 250 24 
5521 27 152 5521Z 240 77 5521 28 222 5521Z 250 39 
5521 27 1 60 5521Z 240 74 5521 28 223 5521Z 250 32 
5521 27 1 63 5521Z 240 73 5521 28 224 5521Z 250 43 
5521 27 1 64 5521Z 240 83 5521 28 225 5521Z 250 41 
5521 27 1 70 5521Z 240 89 5521 28 230-1 5521Z 250 
5521 27 172-1 5521Z 240 87 5521 28 231-1 5521Z 250 4 
5521 28 110 5517Z 260 5521 28 232 5521Z 250 1 6 
5521 28 110 5521Z 260 5521 28 233 5521Z 250 15 
5521 28 111 5517Z 260 9 5521 28 234 5521Z 250 12 
5521 28 111 5521Z 260 9 5521 28 235 5521Z 250 5 
5521 28 112 5517Z 260 11 5521 28 236 5521Z 250 34 
5521 28 112 5521Z 260 11 5521 28 237 5521Z 250 22 
5521 28 113 5517Z 260 14 5521 28 239 5521Z 250 
5521 28 113 5521Z 260 1 4 5521 28 241 55212 250 11 
5521 28 114 55172 260 13 5521 28 242 5521Z 250 50 
5521 28 114 5521Z 260 13 5521 28 243 5521Z 250 52 
5521 28 120-1 5517Z 260 5521 28 245 5521Z 250 45 
5521 28 1 20-1 5521Z 260 5521 28 246 55212 250 1 4 
5521 28 121-2 5517Z 260 30 5521 28 247 5521Z 250 1 4 
5521 28 121-2 5521Z 260 30 5521 28 248 5521Z 440 70 
5521 28 122 5517Z 260 29 5521 28 250 5517Z 260 
5521 28 122 5521Z 260 29 5521 28 250 5521Z 260 
5521 28 123 55177 260 59 5521 28 251 55177 76n 48 



PART NUMBER INDEX 
# 

PART NUMBER SECTION No. 
No. # 

PART NUMBER SECTION No. 
No. 

5521 28 251 5521Z 260 48 5521 43 121 5521Z 110 16 
5521 28 260 5517Z 260 44 5521 43 121-1 5517Z 110 16 
5521 28 260 5521Z 260 44 5521 43 122 5517Z 420 18 
5521 28 262-1 55212 260 52 5521 43 122 5521Z 420 1 8 
5521 28 262-2 5517Z 260 52 5521 43 130 5517Z 420 
5521 28 271 5521Z 260 61 5521 43 130 55212 420 
5521 28 272 55212 260 62 5521 43 131 5517Z 420 9 
5521 28 273 5521Z 260 63 5521 43 131 5521Z 420 9 
5521 28 274 55212 260 64 5521 43 132 55172 420 10 
5521 28 275 55172 260 65 5521 43 132 5521Z 420 10 
5521 28 275 5521Z 260 65 5521 43 140 5517Z 420 3_ 
5521 28 280 5521Z 260 66 5521 43 1 40 5521Z 420 3 
5521 41 111-1 55172 460 12 5521 43 150 5521Z 420 
5521 41 111-1 5521Z 460 12 5521 43 151 5521Z 420 26 
5521 41 112 5517Z 460 34 5521 43 151-1 5517Z 420 26 
5521 41 112 5521Z 460 34 5521 43 210 5521Z 430 
5521 41 122 5517Z 460 3 5521 43 211 5521Z 430 49 
5521 41 122 5521Z 460 3 5521 43 220 5521Z 430 
5521 41 123 5517Z 460 8 5521 43 222 5521Z 430 42 
5521 41 123 5521Z 460 8 5521 43 230 5521Z 430 43 
5521 41 131-1 55172 460 4 5521 43 231 55172 420 39 
5521 41 131-1 5521Z 460 4 5521 43 231 5521Z 420 39 
5521 41 132-1 5517Z 460 14 5521 43 232 5517Z 420 38 
5521 41 132-1 5521Z 460 14 5521 43 232 5521Z 420 38 
5521 42 110-1 5517Z 410 5521 43 233 5517Z 420 61 
5521 42 110-1 5521Z 410 5521 43 233 5521Z 420 61 
5521 42 111-1 5517Z 410 25 5521 43 234 5517Z 420 67 
5521 42 111-1 5521Z 410 25 5521 43 234 5521Z 420 67 
5521 42 112 5517Z 410 26 5521 43 235 5517Z 420 62 
5521 42 112 5521Z 410 26 5521 43 235 5521Z 420 62 
5521 42 120-1 55172 410 5521 43 240 55172 420 
5521 42 120-1 5521Z 410 5521 43 240 5521Z 420 
5521 42 121-1 5517Z 410 2 5521 43 241 5517Z 420 47 
5521 42 121-1 55212 410 2 5521 43 241 55212 420 47 
5521 42 130 55172 410 5521 43 250 5517Z 420 
5521 42 130 5521Z 410 5521 43 250 5521Z 420 
5521 42 131 55172 410 10 5521 43 251 5517Z 420 44 
5521 42 131 55212 410 10 5521 43 251 5521Z 420 44 
5521 42 1 40 5517Z 410 5521 43 252 5517Z 420 42 
5521 42 140 5521Z 410 5521 43 252 5521Z 420 42 
5521 42 1 41 55172 410 14 5521 43 253 55172 420 46 
5521 42 1 41 55212 410 1 4 5521 43 253 55212 420 46 
5521 42 151 5517Z 410 4 5521 43 310-1 5521Z 420 
5521 42 151 55212 410 4 5521 43 311 55212 420 65 
5521 42 152 5517Z 410 9 5521 43 312-1 5521Z 420 45 
5521 42 152 55212 410 9 5521 43 320-1 5521Z 420 51 
5521 42 153 5521Z 410 8 5521 43 330-1 5521Z 420 
5521 42 153-1 5517Z 410 8 5521 43 331 5521Z 420 66 
5521 42 154 55172 410 5 5521 43 332-1 55212 420 68 
5521 42 1 54 5521Z 410 5 5521 43 340-2 5521Z 420 54 
5521 42 1 55 55172 410 7 5521 44 110 5521Z 430 
5521 42 155 5521Z 410 7 5521 44 111 5521Z 430 21 
5521 42 211 5517Z 110 30 5521 44 112 5521Z 430 32 
5521 42 211 5521Z 110 30 5521 44 120 5521Z 430 
5521 42 212 5517Z 410 28 5521 44 121 5521Z 430 34 
5521 42 212 5521Z 410 28 5521 44 130-1 5521Z 430 
5521 43 111 5517Z 110 38 5521 44 133 5521Z 430 11 
5521 43 111 55212 110 38 5521 44 139-1 5521Z 430 36 
5521 43 112 5517Z 110 37 5521 44 141-1 5521Z 430 10 
5521 43 112 5521Z 110 37 5521 44 1 50 5521Z 430 5 
5521 43 113 5517Z 110 42 5521 44 210 5521Z 430 

n rrn4 I I 'J 12  ccoi 7 I. Zfl g0 



I •%01WILPII 1 II  

PART NUMBER SECTION No 
No 

5521 44 219 5521Z 430 56 
5521 44 220 55212 430 
5521 44 221 5521Z 430 55 
5521 44 230 5521Z 430 
5521 44 231 5521Z 430 53 
5521 44 240-2 5521Z 430 64 
5521 44 243 5521Z 430 65 
5521 44 250-1 5521Z 430 63 
5521 44 252-1 5521Z 430 76 
5521 44 310 5517Z 450 
5521 44 310 5521G 450 
5521 44 311 5517Z 450 12 
5521 44 311 5521G 450 12 
5521 44 312 5517Z 450 8 
5521 44 312 5521G 450 8 
5521 44 314-1 5517Z 450 27 
5521 44 314-1 5521G 450 27 
5521 44 315 5517Z 450 20 
5521 44 315 5521G 450 20 
5521 44 320 5517Z 450 47 
5521 44 320 5521G 450 47 
5521 44 322 5517Z 450 49 
5521 44 322 5521G 450 49 
5521 44 323 55172 450 45 
5521 44 323 5521G 450 45 
5521 44 324 5517Z 450 36 
5521 44 324 5521G 450 36 
5521 44 330 5517Z 450 52 
5521 44 330 5521G 450 52 
5521 44 332 5517Z 450 50 
5521 44 332 5521G 450 50 
5521 44 341 5517Z 450 32 
5521 44 341 5521G 450 32 
5521 44 342 5517Z 450 31 
5521 44 342 5521G 450 31 
5521 44 343 5517Z 450 23 
5521 44 343 5521G 450 23 
5521 44 350 5521G 450 39 
5521 44 360 5521G 450 39 
5521 44 370 5521G 450 
5521 44 371 5521G 450 34 
5521 44 372 5517Z 450 35 
5521 44 372 5521G 450 35 
5521 44 373 5517Z 450 38 
5521 44 373 5521G 450 38 
5521 44 380 5521G 450 
5521 45 110 5521Z 440 
5521 45 111 5521Z 440 50 
5521 45 112 5521Z 440 59 
5521 45 113 5521Z 440 34 
5521 45 114 5521Z 440 60 
5521 45 120 5521Z 440 
5521 45 121 5521Z 440 48 
5521 45 122 5521Z 440 46 
5521 45 123 5521Z 440 66 
5521 45 130 5521Z 440 44 
5521 45 133 5521Z 440 49 
5521 45 134 5521Z 440 43 
5521 45 135 5521Z 440 67 
5521 45 1 40 5521Z 440 
5521 45 1 41 5521Z 440 38 
5521 45 1 42-1 5521Z 440 41 

# 
PART NUMBER SECTION No. No. 

5521 45 1 43 5521Z 440 37 
5521 45 144-1 5521Z 440 52 
5521 45 1 51 5521Z 440 57 
5521 45 152-1 5521Z 440 56 
5521 46 110 5521Z 440 
5521 46 111 5521Z 440 15 
5521 46 112 5521Z 440 8 
5521 46 113 5521Z 440 9 
5521 46 114 5521Z 440 11 
5521 46 120 5521Z 440 
5521 46 121 5521Z 440 13 
5521 46 122 5521Z 440 2 
5521 46 130 5521Z 440 
5521 46 131 5521Z 440 3 
5521 46 132 5521Z 440 4 
5521 46 140-1 55212 440 23 
5521 46 143 5521Z 440 20 
5521 46 1 44 5521Z 440 24 
5521 46 145 5521Z 440 28 
5521 47 110-3 5521Z 460 
5521 47 111-2 5521Z 460 13 
5521 47 111-3 5517Z 460 13 
5521 47 112-1 5517Z 460 17 
5521 47 112-1 5521Z 460 17 
5521 47 113 5517Z 460 23 
5521 47 113 5521Z 460 23 
5521 47 114 5517Z 460 19 
5521 47 114 5521Z 460 19 
5521 47 121 5517Z 460 18 
5521 47 121 5521Z 460 1 8 
5521 47 1 22-1 5517Z 460 29 
5521 47 122-1 5521Z 460 29 
5521 47 1 31 5517Z 460 30 
5521 47 1 31 5521Z 460 30 
5521 47 132-1 5517Z 460 21 
5521 47 1 32-1 5521Z 460 21 
5521 47 1 33-1 5517Z 460 25 
5521 47 133-1 5521Z 460 25 
5521 47 210 5517Z 460 
5521 47 210 5521Z 460 
5521 47 211 5517Z 460 10 
5521 47 211 5521Z 460 10 
5521 47 212 55172 460 9 
5521 47 212 5521Z 460 9 
5521 47 220-1 5517Z 460 
5521 47 220-1 5521Z 460 
5521 47 221-1 55172 460 35 
5521 47 221-1 5521Z 460 35 
5521 48 111 5517Z 110 29 
5521 48 111 5521Z 110 29 
5521 48 112 5521Z 470 18 
5521 48 113 55212 470 1 9 
5521 51 110 5521G 530 
5521 51 111 5521G 530 9 
5521 51 1 31-1 5521G 530 2 
5521 51 1 32-1 5521G 530 1 0 
5521 51 1 33 5521G 530 1 
5521 51 1 34 5521G 530 67 
5521 52 110 5521Z 510 
5521 52 111 5521Z 510 73 
5521 52 1 20 5521Z 510 
5521 52 1 21 5521Z 510 83 



PART NUMBER INDEX 
45 n * 
PART NUMBER SECTION No. 

No. gi3 # 
PART NUMBER SECTION No. 

No. 

5521 52 1 30 5521Z 510 5521 56 112-1 5521G 520 32 
5521 52 131 5521Z 510 92 5521 56 120 5521G 520 
5521 52 132 5521Z 510 77 5521 56 121 5521G 520 29 
5521 52 133 5521Z 510 82 5521 56 130 5521G 520 
5521 52 134 55212 510 71 5521 56 131 5521G 520 24 
5521 52 135 55212 510 84 5521 56 132 5521G 520 25 
5521 52 1 40-1 5521Z 510 5521 56 210 5521G 520 
5521 52 141-1 5521Z 510 93 5521 56 211 5521G 520 42 
5521 52 142 5521Z 510 68 5521 56 212 5521G 520 43 
5521 52 1 43 5521Z 510 79 5521 56 220 5521G 520 
5521 52 144 5521Z 510 69 5521 56 221 5521G 520 51. 
5521 52 150-1 55212 510 5521 56 230 5521G 520 
5521 52 151-1 5521Z 510 89 5521 56 231 5521G 520 47 
5521 52 160 55212 510 5521 56 232 5521G 520 45 
5521 52 161 55212 510 81 5521 56 233 5521G 520 48 
5521 52 170 55212 510 5521 56 234 5521G 520 44 
5521 52 171 55212 510 86 5521 56 235 5521G 520 50 
5521 52 1 80 55212 510 5521 56 240 5521G 520 
5521 52 181 55212 510 67 5521 56 241 5521G 520 85 
5521 52 210-1 5521Z 510 111 5521 56 250 5521G 520 
5521 52 212-1 5521Z 510 102 5521 56 251 5521G 520 68 
5521 52 213 5521Z 510 94 5521 56 260 5521G 520 
5521 52 221 5521Z 510 106 5521 56 261 5521G 520 64 
5521 52 223 55212 510 96 5521 56 262 5521G 520 65 
5521 52 224 55212 510 97 5521 56 263 5521G 520 82 
5521 52 225 5521Z 510 107 5521 56 264 5521G 520 80 
5521 55 110 5521Z 510 5521 56 265 5521G 520 83 
5521 55 111 5521Z• 510 24 5521 56 266 5521G 520 67 
5521 55 120 5521Z 510 5521 56 270 5521G 520 
5521 55 121 5521Z 510 40 5521 56 271 5521G 520 70 
5521 55 122 5521Z 510 42 5521 56 280 5521G 520 
5521 55 130 5521Z 510 5521 56 281 5521G 520 73 
5521 55 131 5521Z 510 28 5521 56 291 5521G 520 57 
5521 55 132 55212 510 27 5521 56 293-1 5521G 520 53 
5521 55 133 5521Z 510 30 5521 56 294-1 5521G 520 76 
5521 55 1 40-1 5521Z 510 5521 56 310-1 5521G 520 
5521 55 1 41 5521Z 510 38 5521 56 311-1 5521G 520 61 
5521 55 1 42 55212 510 46 5521 56 312 5521G 520 59 
5521 55 1 43 5521Z 510 45 5521 56 320-1 5521G 520 
5521 55 1 44 5521Z 510 37 5521 56 321-1 5521G 520W 58 
5521 55 1 50-1 5521Z 510 5521 56 330 5521G 520 
5521 55 1 51-1 5521Z 510 57 5521 56 331 5521G 520 64 
5521 55 1 52-1 5521Z 510 66 5521 56 410 5521G 520 4 
5521 55 1 53-2 5521Z 510 55 5521 56 420 5521G 520 6 
5521 55 1 59-1 5521Z 510 5521 56 430 5521G 520 
5521 55 160-1 5521Z 510 65 5521 56 431 5521G 520 38 
5521 55 170 5521Z 510 5521 56 433 5521G 520 36 
5521 55 171 5521Z 510 64 5521 56 434 5521G 520 39 
5521 55 1 80 5521Z 510 5521 56 435 5521G 520 35 
5521 55 181 55212 510 53 5521 56 441 5521G 520 5 
5521 55 182 55212 510 52 5521 56 443 5521G 520 2 
5521 55 1 83 55212 510 48 5521 57 110 5521G 530 
5521 55 184 5521Z 510 50 5521 57 111 5521G 530 20 
5521 55 190-1 5521Z 510 5521 57 120 5521G 530 
5521 55 191-1 55212 510 59 5521 57 121 5521G 530 13 
5521 55 192 55212 510 60 5521 57 122 5521G 530 12 
5521 55 193 5521Z 510 61 5521 57 123 5521G 530 27 
5521 55 210 55212 510 5521 57 124 5521G 530 28 
5521 55 211 55212 510 31 5521 57 125 5521G 530 15 
5521 55 212 5521Z 510 34 5521 57 126 5521G 530 17 
5521 56 110-1 5521G 520 5521 57 127 5521G _ 530 1 8 



l MflI pluivicocn 
# 

PART NUMBER SECTION No. 
No. tzt13 nfl # 

PART NUMBER SECTION No. 
No. 

5521 57 131 5521G 530 25 5521 120 5521Z 510 1 
5521 57 1 32 5521G 530 26 5521 131 5521Z 510 13 
5521 57 1 33 5521G 530 21 5521 132 55212 510 1 9 
5521 57 1 34 5521G 530 22 5521 133 5521Z 510 7 
5521 57 210 5521G 530 5521 134 5521Z 510 14 
5521 57 211 5521G 530 32 5521 111 5521G 610 3 
5521 57 220 5521G 530 5521 112 5521G 610 14 
5521 57 221 5521G 530 33 5521 113 5521G 610 3 
5521 57 222 5521G 530 31 5521 114 5521G 610 1 4 
5521 57 230 5521G 530 5521 115 5521G 850 1 8 
5521 57 231 5521G 530 35 5521 121 5517Z 620 1 5 
5521 57 290 5521G 530 5521 121 5521Z 620 1 5 
5521 57 291 5521G 530 58 5521 122 5517Z 620 1 6 
5521 57 310 5521G 530 5521 122 5521Z 620 16 
5521 57 311 5521G 530 56 5521 123 5517Z 620 23 
5521 57 312 5521G 530 57 5521 123 5521Z 620 23 
5521 57 320 5521G 530 5521 1 31 5521Z 620 7 
5521 57 321 5521G 530 59 5521 1 32-1 5521Z 620 8 
5521 57 330 5521G 530 5521 1 33 5521Z 620 7 
5521 57 331 5521G 530 58 5521 1 41 5517Z 620 17 
5521 57 332 5521G 530 54 5521 1 41 5521Z 620 1 7 
5521 57 333 5521G 530 60 5521 1 42-1 5517Z 620 1 8 
5521 57 334 5521G 530 64 5521 1 42-1 5521Z 620 1 8 
5521 57 340 5521G 530 66 5521 211 5521Z 630 5 
5521 57 342 5521G 530 65 5521 212 5521Z 630 4 
5521 57 343 5521G 530 46 5521 221 55212 470 7 
5521 57 344 5521G 530 45 5521 231 55172 110 21 
5521 57 350 5521G 530 5521 231 55212 110 21 
5521 57 351 5521G 530 61 5521 243 5517Z 840 17 
5521 57 352 5521G 530 62 5521 243 5521Z 860 32 
5521 57 360 5521G 530 5521 244 5521Z 860 32 
5521 57 361 5521G 530 52 5521 244-1 55172 840 1 7 
5521 57 362 5521G 530 53 5521 611-1 5521G 850 5 
5521 57 363 5521G 530 43 5521 612 5521G 610 5 
5521 57 371 5521G 530 36 5521 613 5521G 850 1 7 
5521 57 372 5521G 530 41 5521 906 5521Z 630 
5521 57 380 5521G 530 5521 1 00 5521G 520 
5521 57 381 5521G 530 37 5521 111 5521G 520 17 
5521 57 391 5521G 530 51 5521 112 5521G 520 15 
5521 57 392 5521G 530 48 5521 113 5521G 520 1 4 
5521 57 410 5521G 530 5521 121 5521G 520 8 
5521 57 411 5521G 530 49 5521 122-1 5521G 520 1 6 
5521 57 420 5521G 230 5521 123 5521G 520 1 0 
5521 57 421 5521G 230 40 5521 125 5521G 520 9 
5521 57 430 5521G 230 5521 126 5521G 520 18 
5521 57 431 5521G 230 44 5521 127 5521G 520 19 
5521 57 441 5521G 230 23 5521 200 5521Z 660 
5521 57 442 5521G 230 22 5521 211 5521Z 660 17 
5521 57 443 5521G 230 1 8 5521 212 55212 660 18 
5521 57 444 5521G 230 1 6 5521 111 5517Z 710 20 
5521 57 450 5517Z 220 27 5521 111 5521G 710 20 
5521 57 450 5521G 220 27 5521 112-1 5517Z 710 1 4 
5521 57 450 5521G 230 29 5521 112-1 5521G 710 1 4 
5521 57 450 5521Z 430 75 5521 113 55172 710 17 
5521 57 452 5521G 230 30 5521 113 5521G 710 17 
5521 57 453 5521G 230 1 9 5521 114 5517Z 710 19 
5521 59 110-1 5521Z 510 5521 114 5521G 710 1 9 
5521 59 111-1 5521Z 510 8 5521 115 5517Z 710 20 
5521 59 113 5521Z 510 3 5521 115 5521G 710 20 
5521 59 114 5521Z 510 16 5521 116 5517Z 710 1 4 
5521 59 115 5521Z 510 113 5521 116 5521G 710 1 4 
5521 59 116 5521 Z 510 9 5521 120-1 5521G 710 1 



PART NUMBER INDEX 
Ali fi 
PART NUMBER NUMBER SECTION No. 

No. Ali # 
PART NUMBER SECTION No. 

No. 

5521 71 124 5517Z 710 5 5521 73 237 55212 720 42 
5521 71 124 5521G 710 5 5521 73 241-2 5517Z 720 38 
5521 71 125 5521G 710 29 5521 73 241-2 5521Z 720 38 
5521 71 130 5521G 710 8 5521 74 111 5517Z 710 4 
5521 71 1 31 5517Z 710 1 3 5521 74 111 5521G 710 4 
5521 71 131 5521G 710 1 5 5521 74 113 55172 710 3 
5521 71 132 55172 710 9 5521 74 113 5521G 710 3 
5521 71 132 5521G 710 9 5522 11 413 5521Z 840 10 
5521 71 1 33 5517Z 710 21 5522 27 322 55212 240 41 
5521 71 133 5521G 710 21 5522 27 336 5517Z 210 41 
5521 71 1 34 5517Z 710 1 3 5522 27 336 5521Z 210 41 
5521 71 134 5521G 710 13 5522 29 435 5521Z 240 82 
5521 71 1 35 5517Z 710 9 5522 43 123 5517Z 840 28 
5521 71 135 5521G 710 9 5522 43 123 5521Z 860 3 
5521 71 1 40-1 5521G 710 1 5522 43 214 5517Z 420 69 
5521 71 141-1 5521Z 250 31 5522 43 214 5521Z 420 69 
5521 71 142 5521G 520 88 5522 44 140 5517Z 450 
5521 71 150 5521G 710 8 5522 44 1 40 5521G 450 
5521 71 160 5521G 710 1 5522 44 1 41 5517Z 450 4 
5521 71 1 63 5521G 710 1 5522 44 1 41 5521G 450 4 
5521 73 111-3 5521Z 720 36 5522 44 142 5517Z 450 1 
5521 73 112 5517Z 720 34 5522 44 1 42 5521G 450 1 
5521 73 112 5521Z 720 34 5522 45 126 5517Z 810 29 
5521 73 121-3 5517Z 720 33 5522 45 126 5521Z 440 53 
5521 73 121-3 5521Z 720 33 5522 45 126 5521Z 810 23 
5521 73 130 55172 720 32 5522 48 121 5521Z 470 29 
5521 73 130 5521Z 720 32 5522 52 864-1 5521Z 240 84 
5521 73 132 5517Z 720 30 5522 55 141-3 5521Z 820 3 
5521 73 132 5521Z 720 30 5522 55 1 43-1 5521Z 820 7 
5521 73 134-1 5517Z 720 31 5522 55 1 90 5521Z 820 
5521 73 134-1 5521Z 720 31 5522 55 840-3 5521Z 820 
5521 73 151-2 5517Z 720 5 5522 59 112 5517Z 720 43 
5521 73 151-2 5521Z 720 5 5522 59 112 5521Z 720 43 
5521 73 1 60 5517Z 720 6 5522 61 117-1 5517Z 620 24 
5521 73 1 60 5521Z 720 6 5522 61 117-1 5521Z 620 24 
5521 73 170 55172 720 8 5522 61 151 55212 620 1 
5521 73 1 70 5521Z 720 8 5522 61 251 5517Z 840 9 
5521 73 172 55172 720 11 5522 61 251 5521G 850 10 
5521 73 172 55212 720 11 5522 61 252 5521G 850 11 
5521 73 211 55172 720 1 6 5522 61 253 5521G 850 12 
5521 73 211 55212 720 16 5522 61 611-1 5517Z 840 11 
5521 73 221-3 5517Z 720 21 5522 61 611-1 5521G 850 16 
5521 73 221-3 5521Z 720 21 5522 71 116 5517Z 110 90 
5521 73 223 55172 720 25 5522 71 116 5517Z 710 7 
5521 73 223 5521Z 720 25 5522 71 116 5521G 710 7 
5521 73 224 55172 720 55 5522 71 116 55212 110 90 
5521 73 224 5521Z 720 55 5522 73 419 5517Z 720 41 
5521 73 225 55172 720 21 5522 73 419 55212 720 41 
5521 73 225 5521Z 720 21 5522 73 424 5517Z 720 48 
5521 73 230 5517Z 720 24 5522 73 424 5521Z 720 48 
5521 73 230 5521Z 720 24 5523 36 126 5521G 520 21 
5521 73 232-1 5517Z 720 44 5560 22 221 55172 220 13 
5521 73 232-1 5521Z 720 44 5560 22 221 5521G 220 13 
5521 73 233 5517Z 720 51 5560 22 221 5521G 230 45 
5521 73 233 5521Z 720 51 5560 23 212 5521Z 440 69 
5521 73 234 5517Z 720 46 5560 25 113 55172 220 120 
5521 73 234 5521Z 720 46 5560 25 113 5521G 220 120 
5521 73 235 55172 720 49 5560 43 235 5517Z 420 58 
5521 73 235 5521Z 720 49 5560 43 235 5521Z 420 58 
5521 73 236-1 5517Z 720 42 5560 43 243-1 5517Z 420 40 
5521 73 236-1 5521Z 720 42 5560 43 243-1 5521Z 420 40 

rzin n -1 noo 1 7 7 n S1 



BF # 
PART NUMBER No. SECTION No. 

90259 
90259 
90280 
90299 
90302 
90302 
90302 
90312 
90312 
90312 
90315 
90316 
90318 
90318 
90337 
90355008 
90355008 
90368 
90385 
90385 
90435 
90442 
90442 
90442 
90445 
90447 
90447 
90447 
90457 
90463 
90470 
90470 
90492 
90492 
90503 
90505 
90506 
90506 
90508 
90508 
90515 
90515 
90515 
90515 
90553 
90582 
90582 
90597 
90597 
90597 
90597 
90628 
90628 
90628 
90628 
90628 
90628 
90632 
90643 
90643 
90643 
90685 

55172 260 
55212 260 
5521G 520 
55212 510 
55172 460 
55212 460 
5521Z 510 
55172 410 
5521G 520 
5521Z 410 
55212 240 
5521Z 440 
5521G 530 
55212 510 
5521Z 440 
5521Z 510 
5521Z 820 
5521G 520 
55172 110 
5521Z 110 
5521Z 510 
5517Z 220 
5521G 220 
5521G 530 
5521Z 430 
5517Z 420 
5521Z 240 
5521z 420 
5521Z 430 
5521Z 430 
5517Z 220 
5521G 220 
5517Z 110 
5521Z 110 
5521Z 510 
5521Z 470 
5517Z 260 
5521Z 260 
5517Z 260 
55212 260 
5517Z 110 
5517Z 830 
5521Z 110 
55212 830 
55212 470 
5517Z 420 
5521Z 420 
55172 220 
5521G 220 
5521G 230 
5521Z 240 
55172 220 
5521G 220 
5521G 230 
55212 240 
55212 430 
55212 510 
5521G 520 
5517Z 710 
5521G 610 
5521G 710 
5521Z 430 

72 
72 
52 
26 
31 
31 
87 
24 
23 
24 
61 
14 

8 
80 
47 
39 

4 
30 
52 
52 
33 
57 
57 
42 

4 
5 

16 
5 

46 
51 
75 
75 
53 
53 
43 
24 
71 
71 
49 
49 
45 

3 
45 

6 
27 
60 
60 
63 
63 
39 
39 
62 
62 
38 
85 
71 

109 
72 
24 
19 
24 
50 

I  IJIIII1.011 1 11111.1L." 

PART NUMBER SECTION No. No. 

5640 07 082 5521G 220 51 
5640 07 082 5521G 230 24 
5640 07 082 5521Z 440 21 
5640 07 102 5517Z 220 45 
5640 07 102 5521G 220 45 
5640 07 102 5521G 530 44 
5640 07 102 5521Z 440 32 
5640 07 102 5521Z 510 62 
5640 07 122 5517Z 220 71 
5640 07 1 22 5521G 220 71 
5640 07 122 5521G 520 27 
5640 07 1 22 5521Z 240 45 
5640 11 222-1 5517Z 110 49 
5640 11 222-1 5517Z 830 7 
5640 11 222-1 5521Z 110 49 
5640 11 222-1 55212 830 1 
5640 12 201 5517Z 110 23 
5640 1 2 201 55212 110 23 
5640 22 203 5517Z 220 54 
5640 22 203 5521G 220 54 
5640 22 203 5521G 230 41 
5640 22 204 5517Z 220 55 
5640 22 204 5521G 220 55 
5640 22 204 5521G 230 42 
5640 22 213 5521G 230 47 
5640 22 441-1 5521G 520 11 
5640 23 132 5521G 520 86 
5640 27 359-1 5521Z 510 10 
5640 29 126 5521G 530 11 
5640 29 126 5521Z 240 43 
5640 42 1 42 5517Z 410 12 
5640 42 1 42 5521Z 410 12 
5640 43 1 23 5517Z 840 27 
5640 43 123 5521Z 860 4 
5640 48 107 5521Z 470 16 
5640 55 106 5521Z 240 63 
5640 56 611-1 5521Z 250 20 
5640 65 115 5517Z 450 53 
5640 65 115 5521G 450 53 
5640 71 304-1 55172 710 10 
5640 71 304-1 5521G 710 10 
5640 73 125-1 5517Z 720 52 
5640 73 125-1 5521Z 720 52 
5640 73 1 35 5517Z 720 45 
5640 73 135 55212 720 45 
5640 73 136 5517Z 720 23 
5640 73 1 36 5521Z 720 23 
5640 73 416 5521G 530 39 
90175 5517Z 260 7 
90175 5521z 260 7 
90200 5517Z 420 13 
90200 55212 420 1 3 
90211 55172 110 31 
90211 5521Z 110 31 
90214 5517Z 450 42 
90214 5521G 450 42 
90214 5521G 530 19 
90242 55212 430 6 
90245 55172 410 3 
90245 5521z 240 75 
90245 5521Z 410 3 
90257 I 5521G 5201 28 



PART NUMBER INDEX 
t 

PART NUMBER SECTION No. 
No. t 

PART NUMBER SECTION No. No. 
 

90692 5517Z 220 84 91635 5521G 230 1 
90692 5521G 220 84 91635 5521Z 250 40 
90707 5521G 520 1 91645 5521G 520 81 
90730 5517Z 260 60 91794 5521G 520 31 
90730 5517Z 720 53 91796 5521Z 510 23 
90730 5521G 230 91926 5517Z 110 63 
90730 5521Z 260 60 91926 5521Z 110 63 
90730 5521Z 720 53 92105002 5517Z 810 17 
90740 5517Z 260 36 92105002 5521Z 810 40 
90740 5521Z 260 36 92303001 5521Z 820 9 
90761 5517Z 220 108 92314006 5521Z 720 57 
90761 5521G 220 108 9231 6001 5517Z 840 3 
90761 5521G 230 6 9231 6001 5521Z 860 47 
90762 5517Z 220 106 95111 5521Z 250 54 
90762 5521G 220 106 95117 5521Z 250 49 
90762 5521G 230 5 95326001 5517Z 840 49 
90777 5517Z 450 19 95338 5517Z 720 14 
90777 5521G 450 19 95338 5517Z 840 37 
90799 5521G 530 72 95338 5521Z 240 8 
90911012 5517Z 830 6 95338 5521Z 720 14 
90911012 5521Z 830 3 95338 5521Z 860 9 
90911017 5517Z 830 1 7 95801 5517Z 840 15 
90911017 5521Z 830 12 95801 5521G 850 15 
90911032 5517Z 830 14 95803 5517Z 840 10 
90917 5521Z 250 13 95803 5521G 850 1 4 
90920 5517Z 110 66 96559 5517Z 620 11 
90920 5521Z 110 66 96559 5521Z 620 11 
91072 55211 830 4 96560 5517Z 620 12 
91158 5521Z 470 17 96560 5521Z 620 12 
91160 5521Z 650 3 96561 5517Z 620 1 4 
91161 5521Z 650 2 96561 5521Z 620 1 4 
91164 5521Z 650 6 96562 5517Z 620 1 3 
91170 5521G 520 34 96562 5521Z 620 13 
91193 5517Z 110 88 96575 5517Z 620 10 
91193 5521Z 110 88 96575 5521Z 620 10 
91193 5521Z 470 21 96596 5517Z 840 16 
91252 5517Z 210 26 96596 5521Z 620 5 
91252 5521Z 210 26 96596 5521Z 860 44 
91287 5517Z 830 16 96597 5521Z 620 2 
91287 5521Z 830 13 96600 5517Z 620 9 
91310 5517Z 720 29 96600 5521Z 620 9 
91310 5521Z 720 29 96611 5521Z 620 4 
91337 5521Z 650 4 96613-1 5517Z 420 55 
91350 5517Z 450 3 96613-1 5521Z 420 55 
91350 5521G 450 3 97190 5521G 610 6 
91396 5517Z 720 19 97192 5521G 610 4 
91396 5521Z 720 19 97192 5521G 850 1 
91591 5517Z 110 84 97313 5517Z 450 26 
91591 5521Z 110 84 97313 5521G 450 26 
91592 5521Z 240 57 97332 5517Z 420 31 
91593 5521Z 510 41 97332 5521Z 420 31 
91594 5521Z 510 22 97381 5517Z 450 22 
91595 5521Z 510 25 97381 5521G 450 22 
91596 5521Z 250 25 97644 5521Z 240 86 
91597 5517Z 220 91 97644 5521Z 510 101 
91597 5521G 220 91 97645 5517Z 220 32 
91598 5517Z 210 52 97645 5521G 220 32 
91598 5521Z 210 52 97646 5521G 230 31 
91 599 5517Z 210 51 97646 5521Z 430 78 
91599 5521Z 210 51 97805 5517Z 110 41 
91607 5517Z 840 52 97805 55212 110 41 



Ali t -`4 No. 
PART NUMBER SECTION No. 

97837 
97837 
98111001 
98191 
98311001 
98311001 
98332001 
98332006 
98338001 
98338002 
98702002 
98893 
98893 
98941 
98947001 
98947002 
99928 
99933 
99959 
99960 
99962 
99963 

5521G 230 13 
5521Z 860 40 
5521G 610 11 
5521Z 630 7 
5517Z 110 70 
5521Z 110 70 
5521Z 620 4 
5521Z 620 21 
5521Z 620 20 
5521Z 620 22 
5521G 610 12 
5517Z 840 15 
5521G 850 15 
5521G 610 13 
5521G 850 6 
5521G 850 7 
5521G 610 16 
5521G 610 17 
5521Z 470 10 
5521Z 470 13 
5521G 610 24 
5521G 610 24 

t-mrs  pi unfiDEss INLJCA 
gI3  A # 1 
PART NUMBER. SECTION No. 









um-e -rma.mia zri 
V6(03)3257-1211 
1156(03)3257-1261 

286(03)3927-56
, 
 

V& (on )831-2501:77 
256(022)288-8051

, 
 

✓ 6(048)651-6820 
216(03)3257-1241 -
216(03)3257-1241 
211(045)451-3399 
216(062)763-1301 T 
22(0726)85-1171 
218(082)823-0068 
*16 (092)623-5005 
216(0177)81-6869 

R2(0188)63-4021,  

W6(0196)51-6911 
216(0249)22-6978' " 

*16 (025)243-8201 
• (0286)24-5747 
1[16 (0283)22-9420 

286(0292)51-9140 

WU (0273)64-2362 
*56 (0262)27-6773 r 

 

MI6 (054)238-0150T , 
▪ (053)441-8276:  
WU (0762)67-3120:T:4.  
RIX (075)2i1-883 

VI (06) 765-1551 

*It (078)23116714 

*56 (0862)63-9530 
*U(087066-10) 
255 (0890 22-7200T. 
*56 (09e)382-2964;41 

286(0992)54-8780 

• 

RYOBI ' 
4 

• It  ¶101 31M11171t133 Z91-4. 93 3-15-1 
128511kE95 T-  101  5187;r11671t133E414.63 3-14-6 

Eit EA, 
IA 181 If 7 114 * 3(951* 5-2-8 

41. 12 6 rg ¶062 81.211E95 *7* 14-3-48 
10 * M ¶983 409561116* 3-L-1 
lt 13-  7 330 *2•6140£11 3-306-1 1130 E 

2 ¶1.01 31M86TItE6 MO 63 3-15-1 
'n 101  159595944495 3-15-i • 
11 '06 lg  -7 221 MTA$44761111ZIM1112-11720 
695*3-13- ¶464 t 74;EIFF2i85 Li 7-49 
• 65 3- rg  ¶569 *ft A•TAIIT 24-12 
It IX  7 736 '06.IIM IH80812 3-7-29 

159_ q ¶811-23 lifaM91492871/1131 107-1 
*not — ¶038 lita tI86133 5195 56 

T.,  
e'A 01816 8,1:133 ,6211117 7-32 

• —  
21E9 It*Ff ¶020• SAM/VIM 3-17-10 
6110-- :7 963 55th  0317I4ER133 64-1. 
• —  
• * 1)5  ¶950 5h099512-9-4 
V152188157fr  7 320 *462141ict 177-20 1812 
4tl4*, — E.7,  ¶327 6023-11021111 2 

¶310 *Tr,  K16 2-6-6 
z • — 
• lit!k80 ¶370 A041 A*117518-3 
• 1** ¶360 11995-t451571053 
If 2* ¶422 551606111- 1-3-7 
• Mi  rf ¶430 A4imlarilirr-4--*FH 808 
2 12 2 ¶920 ISRS WIRT 5-2 202•6(4- 
31i 2 * * 95604 *Ififfi4,7111ETAT4,85E-01,t4,  

6441117 98 
ic06162111* 7-  543 t 49558ot11 10-65 

#* F. T*  95 650 IrrTT, r1T.*E1in95lir 2-3-6 
z

,
en. 

TIT 2 2* ¶702 169111 ;Alir 12-25401 
43- 1* it  -7 761 *600690912095-1 

60 2 JR * 7 791 801111866-7-28 
* rf ¶862 9095066095152-02-3 ' 

Aientow I 
1*3-.0,1815* ¶990 298.81M295l6-11 

151 L33-e 2T-1 
RYOBI 

RYOB1 umrrED 
TOKYO HEAD OFFICE; 
3-15-1 SOTOKANDA, CHIYODA-KU 
TOKYO, 101, JAPAN 
PHONE (03) 3257-1502 
FAX (03) 3257-0223 
TELEX J33672 RYOBI • 
CABLE ADDRESS RYOBILTD TOKYO 


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198

